
I

Tata Motors Limited
Mumbai • Jamshedpur • Pune • Lucknow • Thane

NONONONONOVUSVUSVUSVUSVUS
LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

PPPPPARARARARARTTTTTS LISTS LISTS LISTS LISTS LIST

Catalogue No. 8854 701551 1 • Edition No. SPT - 108 • April 2006



II



III

CCCCCONTENTONTENTONTENTONTENTONTENTSSSSS PPPPPAAAAAGE NOGE NOGE NOGE NOGE NO.....

PRELIMINARY REMARKS ....................................................................................................................................................................... IV

INSTRUCTIONS ........................................................................................................................................................................................... V

ORDERING OF PARTS ............................................................................................................................................................................. VI

ENGINE AND CHASSIS AND BODY GROUP INDEX............................................................................................................. VII - XII

ENGINE AND CHASSIS PARTS .................................................................................................................................................... 3 - 407



IV

PRELIMINARPRELIMINARPRELIMINARPRELIMINARPRELIMINARY REMARKSY REMARKSY REMARKSY REMARKSY REMARKS

This list comprises of parts for Engine, Gear Box, Chassis, Front Axle, Rear Axle, etc. and the Body of LPK 2530 (NOVUS) vehicle.

ChassisChassisChassisChassisChassis SSSSSalesalesalesalesales WWWWWheelheelheelheelheel                                    D                                   D                                   D                                   D                                   Descrescrescrescrescriptioniptioniptioniptioniption   A  A  A  A  Appppppppppererererertiningtiningtiningtiningtining
TTTTTypypypypypeeeee DDDDDesignaesignaesignaesignaesignationtiontiontiontion BaseBaseBaseBaseBase   E  E  E  E  Engine ngine ngine ngine ngine TTTTTypypypypypeeeee

701 551 LPK 2530 (6x4) 4570 mm Full Forward Control Chassis with Tilt Cab

C 8.3 Engine, Tongil Gear Box, Bogie Rear Axle, Power

Steering, S-cam Brake, 24 volts (6x4)Tipper

300 HP C 8.3 CIL Engine



V

INSTRUCTIONSINSTRUCTIONSINSTRUCTIONSINSTRUCTIONSINSTRUCTIONS

1. The designation “Left and Right” as well as “Front” and “Rear” refer to driving direction.

2. The indication “First”, “Second” (e.g. cross member of frame) are counted from the Radiator side.

3. The word “Optional” in the remarks column against an item having two or more part numbers indicates that
depending or availability, the item will be supplied under any one of these part numbers.

4. The designation “AR” in column “Quantity” stands for “As Required”.

5. The illustrations of parts of the table are only for easy reference and they may not be exact replica of the part.

6. The parts fitted on the vehicle are subject to modification without prior notice.

7. This is a publication of the Parts Head Quarters of the TATA MOTORS LIMITED.

Any Correspondence relating to this Parts List be made to:

Technical Cell,
Tata Motors Ltd.,
Parts Head Quarters,
Teen Hath Naka,
Gyan Sadhana College Service Road,
Thane - 400 604.



VI

INTRNTRNTRNTRNTRODUCTIONODUCTIONODUCTIONODUCTIONODUCTION

WHEN ORDERING PWHEN ORDERING PWHEN ORDERING PWHEN ORDERING PWHEN ORDERING PARARARARARTTTTTS,S ,S ,S ,S , PLEASE INDIC PLEASE INDIC PLEASE INDIC PLEASE INDIC PLEASE INDICAAAAATETETETETE

Chassis Type and Chassis Number

Engine Type and Engine Number

Part No. — See Column “PART NUMBER”

Precise Description — See Column “DESCRIPTION”



VII

GROUP TABLE DESCRIPTION PAGE

ENGINE GROUP INDEX

01 01.1 Block Cylinder 3

01.2 Head Cylinder 7

01.3 Cover Valve 9

01.4 Housing Front Gear 11

01.5 Cover Front Gear 13

01.6 Housing Flywheel 15

01.7 Breather Crankcase 17

01.8 Pan Oil 19

01.9 Gauge Oil Level 21

01.10 Arrangement Oil Filling 23

03 03.1 Parts Performance (Piston) 25

03.2 Flywheel 27

03.3 Damper Vibration 29

05 05.1 Parts Performance (Camshaft) 31

05.2 Rocker Lever 33

07 07.1 Pump Fuel Injection 35

07.2 Mounting Fuel Pump 37

07.3 Pump Fuel Transfer 39

07.4 Parts Performance (Injector) 41

07.5 Plumbing Injector 43

07.6 Plumbing Fuel 45

07.7 Accessories Fuel System 47

07.8 Plumbing Air Fuel Control 49

09 09.1 Filter Fuel 51

09.2 Plumbing Fuel Filter 53

09.3 Air Intake Duct (Back Panel Type) 55

09.4 Air Cleaner (Double) 57

13 13.1 Compressor Air 59

13.2 Plumbing CPR Air Distribution 61

13.3 Arrangement CPR Air Inlet 63

13.4 Plumbing CPR Coolant 65

14 14.1 Turbocharger 67

14.2 Plumbing Turbocharger 69

14.3 Connection Air Transfer 71

14.4 Connection Air Intake 73

14.5 Connection Exhaust Outlet 75



VIII

GROUP TABLE DESCRIPTION PAGE

ENGINE GROUP INDEX

14.6 Manifold Exhaust 77

14.7 Mounting Exhaust Manifold 79

15 15.1 Alternator 81

15.2 Mounting Alternator 83

15.3 Motor Starting 85

15.4 Mounting Starting Motor 87

15.5 Tensioner Belt 89

15.6 Engine Sensor 91

15.7 Engine Starting 93

18 18.1 Cooler Engine Oil 95

18.2 Lubricating Oil Filter 99

18.3 Pump Lubricating Oil 101

20 20.1 Pump Water 103

20.2 Drive Water Pump 105

20.3 Thermostat 107

20.4 Connection Water Inlet 109

20.5 Vent Engine Coolant 111

20.6 Water Filter 113

20.7 Drive Fan 115

20.8 Pulley Accessory Drive 117

20.9 Connection Water Outlet 119

20.10 Cooling Fan Mtg. 121

20.11 Plumbing Cabin Heater 123

22 22.1 Arrangement Lifting 125

24 24.1 Engine Mounting (C 8.3) 127

25 25.1 Clutch 129

25.2 Clutch Release Device 131



IX

GROUP TABLE DESCRIPTION PAGE

CHASSIS GROUP INDEX

26 26.1 Transmission Complete - T 14S10 133

26.2 Transmission Case & Gear 135

26.3 Transmission Gear 137

26.4 Transmission PTO & Oil Pump Assy. 141

26.5 Transmission Case 145

26.6 Transmission Retainer 147

26.7 Gear Shift & Quadrant Box 149

26.8 Transmission Splitter 153

26.9 Transmission Upper 155

26.10 Gear Shift Lever 157

26.11 T/M Control Rod 159

26.12 T/M Oil Cooler 161

29 29.1 Clutch Pedal & Control 163

29.2 Clutch Oil Pipe 165

30 30.1 Accelerator Control 167

30.2 Engine Stop Cable 169

31 31.1 Frame 171

31.2 Side Protector (6 x 4 Dump) 173

31.3 RUPD 175

32 32.1 Front Suspension 177

32.2 Rear Suspension (1) - Spring 181

32.3 Rear Suspension (2) - Torque Rod 185

33 33.1 Front Axle (6.5 Ton) 189

35 35.1 Rear Axle Complete - T15HT 195

35.2 Rear Axle Case Forward 197

35.3 Rear Axle Case Rearward 199

35.4 Final Drive Forward 201

35.5 Final Drive Rearward 207

40 40.1 Wheel Disc 211

41 41.1 Propeller Shaft (1 + 1 Rod) 213

42 42.1 Front Brake System 215

42.2 Rear Brake System 219

42.3 Brake Piping 223

42.4 Air Tank Mounting 227

42.5 Brake Relation Parts 229

46 46.1 Steering Column Housing 231



X

GROUP TABLE DESCRIPTION PAGE

CHASSIS GROUP INDEX

46.2 Steering Shaft & Wheel 233

46.3 Steering Linkage 235

46.4 Power Steering Oil Tank 237

46.5 Power Steering Piping 239

47 47.1 Fuel Tank 241

47.2 Fuel Tank Mounting 243

49 49.1 Exhaust System 245

49.2 Exhaust Brake 247

50 50.1 Cooling Module (C 8.3) 249

50.2 Reservoir Tank 253

54 54.1 Meter Cluster 255

54.2 Tachograph 257

54.3 Instrument Switch 259

54.4 Front Lamp 261

54.5 Tail Lamp 263

54.6 Side & Room Lamp 265

54.7 Battery Cable 267

54.8 Battery Carrier 269

54.9 Fuse & Relay Box 271

54.10 Electric Module Plate 273

54.11 Wiring Harness (Roof/Eng/Door) 275

54.12 Wiring Harness (Dash/Frame) 277

54.13 Auxiliary Fuse Box 279

54.14 Other Electric 281

54.15 Audio System 283

54.16 Telematics 285

58 58.1 Tool Set & Box 287

60 60.1 Under Body 289

62 62.1 Front Panel 291

63 63.1 Side Panel 293

64 64.1 Rear Panel 295

65 65.1 Roof Panel 297

67 67.1 Glass 299

68 68.1 Instrument Frame 301

68.2 Instrument Panel - Driver 303

68.3 Instrument Panel - Passenger 305



XI

GROUP TABLE DESCRIPTION PAGE

CHASSIS GROUP INDEX

69 69.1 Headlining 307

72 72.1 Door Frame 309

72.2 Door Mechanism (1) 311

72.3 Door Mechanism (2) 313

72.4 Door Glass 315

72.5 Assist Handle 317

72.6 Door Trim 319

75 75.1 Front Lid (Novus) 321

81 81.1 Outside Mirror 323

81.2 External Sunvisor 325

81.3 Emblem & Decal & Lettering 327

81.4 Cab Trim 329

81.5 Floor Trim & Carpet 331

81.6 Noise Cover (RH Side) C 8.3 333

81.7 Overhead Stowage 335

82 82.1 Wiper 337

83 83.1 Cooling & Blower Unit 339

83.2 Air Con (C 8.3) 341

83.3 Heater Unit & Heater Hose 343

83.4 Compressor Mounting 345

83.5 Side Condenser 347

83.6 Ducting System 349

83.7 Cooling Unit 351

83.8 Blower Unit 353

83.9 Cab Insulation 355

88 88.1 Bumper & Hook 357

88.2 Step & Fender Lining 359

88.3 Front Mudguard 361

89 89.1 Front Cab Suspension 363

89.2 Rear Cab Suspension 365

89.3 Cab Tilting System (Electrical) 367

89.4 Cab Latch (Mechanical) 369

91 91.1 Driver Seat (W/o Suspension) 371

94 94.1 Assist Seat & Bed 373



XII

GROUP TABLE DESCRIPTION PAGE

CHASSIS GROUP INDEX

                                                                                                                                                                                                                                                                                                                                          PPPPPARARARARART IIT IIT IIT IIT II

44 44.1 Hydraulic Cylinder 377

44.2 Hydraulic Cylinder Mounting (FE Cylinder) 379

44.3 Hose Connections 381

44.4 Return Line Filter 383

44.5 Air Breather Filter 385

44.6 Air Control Valve & Connections 387

44.7 PT Valve 1220 389

44.8 Gear Pump & 82L-R-4H 391

44.9 Hydraulic Tank Mounting 393

87 87.1 Tipper Body 395

87.2 Sub Frame Assembly 397

87.3 Sub Frame Mounting 399

87.4 Rear Hinge Shaft Assembly 401

87.5 Taildoor Locking Mechanism 403

87.6 Hyfix 405

87.7 Special Items 407



1

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS



2

TTTTTABLE 01.1ABLE 01.1ABLE 01.1ABLE 01.1ABLE 01.1 BLBLBLBLBLOCK CYLINDEROCK CYLINDEROCK CYLINDEROCK CYLINDEROCK CYLINDER GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01



3

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

-- 2787 0100 01 01 ASSY. ENGINE 6 CTAA (24V -LMFO-EURO-II)

BLBLBLBLBLOCK CYLINDEROCK CYLINDEROCK CYLINDEROCK CYLINDEROCK CYLINDER

AV24 2200 0115 37 01 BLOCK CYLINDER 1

AV22 143066 PLUG,EXPANSION 2

AV23 3004258 PLUG,EXPANSION 4

AV24 3945329 BUSHING 7

AV25 3905401 PLUG,EXPANSION 4

AV26 CAP,MAIN BEARING 7 NOT SERVICED LOOSE

AV27 3916369 SCREW,HEX FLANGE HEAD CAP 14

AV32 2200 0113 99 01 LINER,CYLINDER 6

AV29 2200 1817 99 01 NOZZLE,PISTON COOLING 12

AV31 2200 2210 99 06 SEAL,O RING 1

AP14 2200 0115 37 12 PLUG,EXPANSION 1

PLPLPLPLPLUG,UG,UG,UG,UG, PIPE PIPE PIPE PIPE PIPE

- 2200 0115 37 14 PLUG, PIPE 1

PLPLPLPLPLUG UG UG UG UG THREADEDTHREADEDTHREADEDTHREADEDTHREADED

- 2200 0115 37 04 PLUG THREADED 2

CC95 3089239 PLUG,THREADED 1

CC94 3089240 SEAL,O RING 1

AP33 2200 0115 37 06 PLUG,PIPE 5

PLPLPLPLPLUG,THREADEDUG,THREADEDUG,THREADEDUG,THREADEDUG,THREADED

AV36 2200 0115 37 10 PLUG,THREADED 1

AV37 2200 2210 99 02 SEAL,O RING 1

PLUG,THREADEDPLUG,THREADEDPLUG,THREADEDPLUG,THREADEDPLUG,THREADED

AV34 2200 0115 37 02 PLUG,THREADED (M10 x 1.00 x 9.5) 1

AV35 2200 2210 99 01 SEAL,O RING (M10 x 1.00) 1

AV39 2200 0314 80 01 DOWEL,PIN 4

AV30 2200 0115 37 11 PLUG,EXPANSION 1

AV33 2200 0115 99 02 SEAL,RECTANGULAR RING 6

AV28 2200 0712 99 01 DRAIN COCK (1/4 NPTF) 1

TTTTTABLE 01.1ABLE 01.1ABLE 01.1ABLE 01.1ABLE 01.1 BLBLBLBLBLOCK CYLINDEROCK CYLINDEROCK CYLINDEROCK CYLINDEROCK CYLINDER GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01



4

TTTTTABLE 01.1ABLE 01.1ABLE 01.1ABLE 01.1ABLE 01.1 BLBLBLBLBLOCK CYLINDEROCK CYLINDEROCK CYLINDEROCK CYLINDEROCK CYLINDER GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01



5

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 01.1ABLE 01.1ABLE 01.1ABLE 01.1ABLE 01.1 BLBLBLBLBLOCK CYLINDEROCK CYLINDEROCK CYLINDEROCK CYLINDEROCK CYLINDER GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01

AT03 2786 0599 99 13 TAPPET,VALVE 13

- 2786 0199 99 11 DOWEL,PIN 2

AU39 2200 0115 37 05 PLUG,EXPANSION 2



6

TTTTTABLE 01.2ABLE 01.2ABLE 01.2ABLE 01.2ABLE 01.2 HEAD CYLINDERHEAD CYLINDERHEAD CYLINDERHEAD CYLINDERHEAD CYLINDER GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01



7

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 01.2ABLE 01.2ABLE 01.2ABLE 01.2ABLE 01.2 HEAD CYLINDERHEAD CYLINDERHEAD CYLINDERHEAD CYLINDERHEAD CYLINDER GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01

HEAD CYLINDERHEAD CYLINDERHEAD CYLINDERHEAD CYLINDERHEAD CYLINDER

- 3936292 ASSY. HEAD CYLINDER WITH VALVES 1

BX36 2200 0115 37 13 HEAD CYLINDER (BARE W/O VALVES) 1

AU39 2200 0115 37 05 PLUG,EXPANSION 1

AU40 2786 0199 99 06 PLUG,EXPANSION 5

AU42 3925863 GUIDE VALVE STEM 12

AU43 3928174 INSERT,VALVE 6

AU44 3908830 INSERT,VALVE 6

AU45 2200 1730 99 01 SEAL,VALVE 12

AU46 2200 0512 90 03 VALVE,INTAKE 6

AU49 2200 0512 99 01 COLLET,VALVE 24

AU47 2200 0512 90 04 VALVE,EXHAUST 6

BW11 2200 0511 87 01 SPRING,VALVE 12

BX23 2200 0512 37 01 ROTATOR VALVE 12

AU55 2200 0115 53 01 GASKET,CYLINDER HEAD 1

AU53 2200 0114 37 09 SCREW,HEX FLANGE HEAD CAP 12

CD69 2200 0114 37 11 SCREW,HEX FLANGE HEAD CAP 14



8

TTTTTABLE 01.3ABLE 01.3ABLE 01.3ABLE 01.3ABLE 01.3 CCCCCOOOOOVER VER VER VER VER VVVVVALALALALALV EV EV EV EV E GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01



9

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 01.3ABLE 01.3ABLE 01.3ABLE 01.3ABLE 01.3 CCCCCOOOOOVER VER VER VER VER VVVVVALALALALALV EV EV EV EV E GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01

CCCCCOOOOOVER VER VER VER VER VVVVVALALALALALV EV EV EV EV E

CP94 2200 0114 47 01 COVER,VALVE 1

CP97 2200 0511 47 01 CAP,FILLER 1

CP98 2200 0713 37 01 ISOLATOR,NOISE 6

CP99 2200 0115 92 05 WASHER,PLAIN 6

AT20 2200 0114 37 05 SCREW,HEX FLANGE HEAD CAP 6

- 2200 2030 42 01 CLAMP,HOSE 2



10

TTTTTABLE 01.4ABLE 01.4ABLE 01.4ABLE 01.4ABLE 01.4 HOUSING FRHOUSING FRHOUSING FRHOUSING FRHOUSING FRONT GEARONT GEARONT GEARONT GEARONT GEAR GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01



11

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 01.4ABLE 01.4ABLE 01.4ABLE 01.4ABLE 01.4 HOUSING FRHOUSING FRHOUSING FRHOUSING FRHOUSING FRONT GEARONT GEARONT GEARONT GEARONT GEAR GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01

HOUSING FRONT GEARHOUSING FRONT GEARHOUSING FRONT GEARHOUSING FRONT GEARHOUSING FRONT GEAR

CP15 2200 0114 54 01 HOUSING GEAR 1

AT67 2786 0399 99 28 SEAL,RECTANGULAR RING 1

- HOUSING , TIMING PIN

AT68 2786 0399 99 33 HOUSING,TIMING PIN 1

AT69 2786 0399 99 30 SEAL,O RING 1

AT70 2786 0399 99 31 PIN,TIMING 1

AT71 2786 0399 99 32 RING,RETAINING 1

AT74 2786 0799 99 54 SCREW,ROUND HEAD CAP 2

AT79 2200 0114 53 01 GASKET,GEAR HOUSING 1

CO85 2786 1399 91 01 WASHER,SEALING 4

AT73 2200 0114 37 15 SCREW,HEX FLANGE HEAD CAP 3

- 2200 0115 37 08 PLUG,PIPE 2

AT72 2200 0114 37 14 SCREW,HEX FLANGE HEAD CAP 3

CO86 2200 1816 69 02 TUBE,LUB OIL SUPPLY 1

CO87 2200 0712 80 01 SCREW,BANJO CONNECTOR 2

- 2200 0610 43 03 CLIP 1

CO89 2200 0115 92 04 WASHER,BEVEL 1

- 2200 0114 37 24 SCREW,HEX FLANGE HEAD CAP 1



12

TTTTTABLE 01.5ABLE 01.5ABLE 01.5ABLE 01.5ABLE 01.5 CCCCCOOOOOVER FRVER FRVER FRVER FRVER FRONT GEARONT GEARONT GEARONT GEARONT GEAR GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01



13

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 01.5ABLE 01.5ABLE 01.5ABLE 01.5ABLE 01.5 CCCCCOOOOOVER FRVER FRVER FRVER FRVER FRONT GEARONT GEARONT GEARONT GEARONT GEAR GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01

COVER FRONT GEARCOVER FRONT GEARCOVER FRONT GEARCOVER FRONT GEARCOVER FRONT GEAR

BM97 3948044 COVER,GEAR 1

AT80 2200 1810 99 02 SEAL,OIL 1

AT82 3938077 NUT,LOCK 5

AT77 2200 0114 37 12 SCREW,HEX FLANGE HEAD CAP 12

AT38 2200 0114 37 19 SCREW,HEX FLANGE HEAD CAP 12

CC89 3921816 SCREW,HEX FLANGE HEAD CAP 2

AT81 2200 0710 99 01 SHIELD,DUST 1

CD30 2200 0114 53 02 COVER,GASKET 1



14

TTTTTABLE 01.6ABLE 01.6ABLE 01.6ABLE 01.6ABLE 01.6 HOUSING FLHOUSING FLHOUSING FLHOUSING FLHOUSING FLYYYYYWHEELWHEELWHEELWHEELWHEEL GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01



15

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 01.6ABLE 01.6ABLE 01.6ABLE 01.6ABLE 01.6 HOUSING FLHOUSING FLHOUSING FLHOUSING FLHOUSING FLYYYYY WHEELWHEELWHEELWHEELWHEEL GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01

HOUSING FLHOUSING FLHOUSING FLHOUSING FLHOUSING FLYYYYYWHEELWHEELWHEELWHEELWHEEL

CP41 2200 0311 37 02 HOUSING,FLYWHEEL 1

AI06 2200 0114 53 04 GASKET,REAR COVER 1

CP57 2786 0399 99 20 SEAL,RECTANGULAR RING 1

CCCCCOOOOOVER,REARVER,REARVER,REARVER,REARVER,REAR

AT92 2200 0114 47 02 COVER,REAR 1

CD01 2786 1899 99 14 SEAL,OIL 1

CP44 2200 0114 37 22 SCREW,HEX FLANGE HEAD CAP 8

CP45 2786 0399 99 14 PLATE,COVER 1

AT89 2786 0399 99 13 PLUG,THREADED 1

AT90 2786 0399 99 15 PLUG,O RING 1

AT91 2786 0399 99 16 SEAL,O RING 1

CP46 2786 0399 99 22 SCREW,HEX FLANGE HEAD CAP 12

AE44 2786 0399 99 12 SCREW, SELF TAPPING METAL 4



16

TTTTTABLE 01.7ABLE 01.7ABLE 01.7ABLE 01.7ABLE 01.7 BREABREABREABREABREATHER CRTHER CRTHER CRTHER CRTHER CRANKANKANKANKANKCCCCCASEASEASEASEASE GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01



17

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 01.7ABLE 01.7ABLE 01.7ABLE 01.7ABLE 01.7 BREABREABREABREABREATHER CRTHER CRTHER CRTHER CRTHER CRANKANKANKANKANKCCCCCASEASEASEASEASE GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01

BREABREABREABREABREATHER CRTHER CRTHER CRTHER CRTHER CRANKANKANKANKANKCCCCCASEASEASEASEASE

CO28 2200 0117 99 01 BREATHER,CRANKCASE 1

CO36 2200 0117 69 01 TUBE,BREATHER 1

CN13 2200 0117 53 01 GASKET,BREATHER 1

AV51 2200 0114 71 01 PLATE,COVER 1

CP44 2200 0114 37 22 SCREW,HEX FLANGE HEAD CAP 6

- 2200 2030 42 05 CLAMP,SPRING HOSE 1

CO38 2200 2030 58 12 HOSE,PLAIN 1

CO90 2200 0114 37 24 SCREW,HEX FLANGE HEAD CAP 1

- 2200 2030 42 04 CLAMP,HOSE 2

AT87 2786 1399 80 01 SCREW,HEX FLANGE HEAD CAP 1

- 2200 2030 42 03 CLAMP,HOSE 2

CO45 2200 2030 58 01 HOSE,PLAIN 1

- 2200 2210 99 09 SEAL,O RING 1



18

TTTTTABLE 01.8ABLE 01.8ABLE 01.8ABLE 01.8ABLE 01.8 PPPPPAN OILAN OILAN OILAN OILAN OIL GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01



19

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 01.8ABLE 01.8ABLE 01.8ABLE 01.8ABLE 01.8 PPPPPAN OILAN OILAN OILAN OILAN OIL GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01

PPPPPAN OILAN OILAN OILAN OILAN OIL

CO93 2200 0118 82 01 PAN,OIL 1

B RB RB RB RB RAAAAACECECECECE,TUBE,TUBE,TUBE,TUBE,TUBE

AT30 2200 1310 37 02 BRACE,TUBE 1

CCCCCONNECTION,OIL SUCTIONONNECTION,OIL SUCTIONONNECTION,OIL SUCTIONONNECTION,OIL SUCTIONONNECTION,OIL SUCTION

CP10 2200 1815 68 01 CONNECTION,OIL SUCTION 1

CO94 2200 1810 99 03 SCREEN,OIL SUCTION 1

AT33 2200 0115 92 02 WASHER,PLAIN 1

AT37 2200 0114 37 01 SCREW,HEX FLANGE HEAD CAP 2

AT32 2786 0799 99 60 SCREW,HEX FLANGE HEAD CAP 3

AT36 2200 2014 86 01 SPACER,MOUNTING 2

AT34 2786 0799 99 58 NUT,HEXAGON FLANGE 1

CP12 2200 0118 53 02 GASKET,OIL PAN 1

CO98 2200 0110 71 01 PLATE,CYL BLOCK STIFFENER 1

CO99 2200 0118 53 03 GASKET,OIL PAN 1

ISOLISOLISOLISOLISOLAAAAATTTTTOR,NOISEOR,NOISEOR,NOISEOR,NOISEOR,NOISE

AM35 2200 0510 99 01 ISOLATOR,NOISE 32

AT25 2786 0999 99 35 WASHER,SEALING 1

AT26 2786 0999 99 36 PLUG,THREADED 1

AT27 2786 1899 99 20 WASHER,SEALING 1

AT28 2786 1899 99 19 PLUG,THREADED 1



20

TTTTTABLE 01.9ABLE 01.9ABLE 01.9ABLE 01.9ABLE 01.9 GUGUGUGUGUAAAAAGE OIL LEGE OIL LEGE OIL LEGE OIL LEGE OIL LEVELVELVELVELVEL GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01



21

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 01.9ABLE 01.9ABLE 01.9ABLE 01.9ABLE 01.9 GUGUGUGUGUAAAAAGE OIL LEGE OIL LEGE OIL LEGE OIL LEGE OIL LEVELVELVELVELVEL GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01

GAUGE OIL LEVELGAUGE OIL LEVELGAUGE OIL LEVELGAUGE OIL LEVELGAUGE OIL LEVEL

BL87 2200 1817 69 01 TUBE, OIL GAUGE 1

BL88 2200 0117 37 01 DIPSTICK 1

CA11 2200 2210 42 01 CLAMP, SPRING HOSE 1

BU82 2200 0610 43 01 CLIP 1

BL41 2786 1399 80 02 SCREW,HEX FLANGE HEAD CAP 1

CA99 2200 0115 65 02 NUT, REGULAR HEXAGON 1



22

TTTTTABLE 01.10ABLE 01.10ABLE 01.10ABLE 01.10ABLE 01.10 ARRARRARRARRARRANGEMENT OIL FILLINGANGEMENT OIL FILLINGANGEMENT OIL FILLINGANGEMENT OIL FILLINGANGEMENT OIL FILLING GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01



23

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 01.10ABLE 01.10ABLE 01.10ABLE 01.10ABLE 01.10 ARRARRARRARRARRANGEMENT OIL FILLINGANGEMENT OIL FILLINGANGEMENT OIL FILLINGANGEMENT OIL FILLINGANGEMENT OIL FILLING GRGRGRGRGROUP 01OUP 01OUP 01OUP 01OUP 01

ARRANGEMENT OIL FILLINGARRANGEMENT OIL FILLINGARRANGEMENT OIL FILLINGARRANGEMENT OIL FILLINGARRANGEMENT OIL FILLING

AB04 2200 0514 99 01 CAP,FILLER 1

AT12 2200 1813 69 01 TUBE,OIL FILLER 1



24

TTTTTABLE 03.1ABLE 03.1ABLE 03.1ABLE 03.1ABLE 03.1 PPPPPARARARARARTTTTTS PERFORMANCE (PISTS PERFORMANCE (PISTS PERFORMANCE (PISTS PERFORMANCE (PISTS PERFORMANCE (PISTON)ON)ON)ON)ON) GRGRGRGRGROUP 03OUP 03OUP 03OUP 03OUP 03



25

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 03.1ABLE 03.1ABLE 03.1ABLE 03.1ABLE 03.1 PPPPPARARARARARTTTTTS PERFORMANCE (PISTS PERFORMANCE (PISTS PERFORMANCE (PISTS PERFORMANCE (PISTS PERFORMANCE (PISTON)ON)ON)ON)ON) GRGRGRGRGROUP 03OUP 03OUP 03OUP 03OUP 03

PPPPPARARARARARTTTTTS PERFORMANCE (PISTS PERFORMANCE (PISTS PERFORMANCE (PISTS PERFORMANCE (PISTS PERFORMANCE (PISTON)ON)ON)ON)ON)

AS33 2200 0315 66 01 ROD,ENGINE CONNECTING 6

AS34 3928870 BOLT,CONNECTING ROD 12

AS35 3934864 NUT,CONNECTING ROD 12

- 2200 0312 31 02 SET CON ROD BEARING CONSISTS OF : 6

BM85 BEARING CONNECTING ROD 12

CP58 2200 0316 66 01 ASSY. PISTON CONSISTS OF : 6

CP58 PISTON 6

AS31 2200 0314 67 01 PIN,PISTON 6

AS32 2200 0712 37 01 RING,RETAINING 12

- 2200 0511 37 01 SET OF RINGS CONSISTS OF : 6

AS28 RING,COMPRESSION 6

AS29 RING,OIL 6

AS30 RING,COMPRESSION 6

CRCRCRCRCRANKSHAFTANKSHAFTANKSHAFTANKSHAFTANKSHAFT,,,,, ASSEMBL ASSEMBL ASSEMBL ASSEMBL ASSEMBLY Y Y Y Y TLTLTLTLTLAAAAA

AT04 2200 0310 37 01 CRANKSHAFT, ENGINE 1

AT05 2200 0310 54 01 GEAR,CRANKSHAFT 1

BM28 2786 0399 99 06 DOWEL,PIN 1

2200 0312 31 01 SET OF M.B. WITH THRUST WASHER CONSISTS OF :

AT06 MAIN BEARING UPPER 6 PART NO. FOR SERVICE- 2200 0312 31 01

AT07 MAIN BEARING LOWER 6 PART NO. FOR SERVICE- 2200 0312 31 01

AT08 THRUST BEARING 1 PART NO. FOR SERVICE- 2200 0312 31 01



26

TTTTTABLE 03.2ABLE 03.2ABLE 03.2ABLE 03.2ABLE 03.2 FLFLFLFLFLYYYYYWHEELWHEELWHEELWHEELWHEEL GRGRGRGRGROUP 03OUP 03OUP 03OUP 03OUP 03



27

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 03.2ABLE 03.2ABLE 03.2ABLE 03.2ABLE 03.2 FLFLFLFLFLYYYYYWHEELWHEELWHEELWHEELWHEEL GRGRGRGRGROUP 03OUP 03OUP 03OUP 03OUP 03

FLFLFLFLFLYYYYYWHEELWHEELWHEELWHEELWHEEL

- 2200 0311 58 01 FLYWHEEL 1

CP76 3287318 FLYWHEEL 1

CO83 2200 0311 54 01 GEAR,FLYWHEEL RING 1

BL45 2786 0399 99 11 WASHER,PLAIN 8

BL44 2786 0399 99 10 SCREW,HEXAGON HEAD CAP M 12 x 1.25 x 32 8

CO84 2200 0510 31 01 BEARING,BALL 1



28

TTTTTABLE 03.3ABLE 03.3ABLE 03.3ABLE 03.3ABLE 03.3 DAMPER DAMPER DAMPER DAMPER DAMPER VIBRVIBRVIBRVIBRVIBRAAAAATIONTIONTIONTIONTION GRGRGRGRGROUP 03OUP 03OUP 03OUP 03OUP 03



29

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 03.3ABLE 03.3ABLE 03.3ABLE 03.3ABLE 03.3 DAMPER DAMPER DAMPER DAMPER DAMPER VIBRVIBRVIBRVIBRVIBRAAAAATIONTIONTIONTIONTION GRGRGRGRGROUP 03OUP 03OUP 03OUP 03OUP 03

DAMPER DAMPER DAMPER DAMPER DAMPER VIBRVIBRVIBRVIBRVIBRAAAAATIONTIONTIONTIONTION

CP26 2200 0313 99 01 DAMPER,VIBRATION 1

AT15 2200 0114 37 07 SCREW, HEX FLANGE HEAD CAP 4



30

TTTTTABLE 05.1ABLE 05.1ABLE 05.1ABLE 05.1ABLE 05.1 PPPPPARARARARARTTTTTS PERFORMANCE (CS PERFORMANCE (CS PERFORMANCE (CS PERFORMANCE (CS PERFORMANCE (CAMSHAFTAMSHAFTAMSHAFTAMSHAFTAMSHAFT))))) GRGRGRGRGROUP 05OUP 05OUP 05OUP 05OUP 05



31

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 05.1ABLE 05.1ABLE 05.1ABLE 05.1ABLE 05.1 PPPPPARARARARARTTTTTS PERFORMANCE (CS PERFORMANCE (CS PERFORMANCE (CS PERFORMANCE (CS PERFORMANCE (CAMSHAFTAMSHAFTAMSHAFTAMSHAFTAMSHAFT))))) GRGRGRGRGROUP 05OUP 05OUP 05OUP 05OUP 05

PPPPPARARARARARTTTTTS PERFORMANCE (CS PERFORMANCE (CS PERFORMANCE (CS PERFORMANCE (CS PERFORMANCE (CAMSHAFTAMSHAFTAMSHAFTAMSHAFTAMSHAFT)))))

AT02 2200 0510 54 01 GEAR,CAMSHAFT 1

AT00 2200 1510 79 01 CAMSHAFT 1

AT01 2786 0599 99 09 KEY,PLAIN WOODRUFF 1

BL20 2786 0599 99 12 SUPPORT CAMSHAFT THRUST 1

BL21 2786 0599 99 11 SCREW,HEXAGON HEAD CAP 2



32

TTTTTABLE 05.2ABLE 05.2ABLE 05.2ABLE 05.2ABLE 05.2 RRRRROCKER LEOCKER LEOCKER LEOCKER LEOCKER LEVERVERVERVERVER GRGRGRGRGROUP 05OUP 05OUP 05OUP 05OUP 05



33

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 05.2ABLE 05.2ABLE 05.2ABLE 05.2ABLE 05.2 RRRRROCKER LEOCKER LEOCKER LEOCKER LEOCKER LEVERVERVERVERVER GRGRGRGRGROUP 05OUP 05OUP 05OUP 05OUP 05

ROCKER LEVERROCKER LEVERROCKER LEVERROCKER LEVERROCKER LEVER

AS37 3901617 SCREW,TWELVE POINT CAP 2

AS38 3901693 CLAMP,RETAINING 1

AS39 3905870 SUPPORT,ROCKER LEVER 1

AS43 3901717 LEVER ROCKER 2

AS47 3919435 SHAFT,ROCKER LEVER 1

AS40 3907206 WASHER,PLAIN 2

AS42 2200 0315 66 02 ROD,PUSH 12

BP01 2200 1410 37 01 MANIFOLD OIL 1



34

TTTTTABLE 07.1ABLE 07.1ABLE 07.1ABLE 07.1ABLE 07.1 PUMP FUEL INJECTIONPUMP FUEL INJECTIONPUMP FUEL INJECTIONPUMP FUEL INJECTIONPUMP FUEL INJECTION GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07



35

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 07.1ABLE 07.1ABLE 07.1ABLE 07.1ABLE 07.1 PUMP FUEL INJECTIONPUMP FUEL INJECTIONPUMP FUEL INJECTIONPUMP FUEL INJECTIONPUMP FUEL INJECTION GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07

PUMP FUEL INJECTIONPUMP FUEL INJECTIONPUMP FUEL INJECTIONPUMP FUEL INJECTIONPUMP FUEL INJECTION

AN10 2200 0710 37 01 PUMP,FUEL INJECTION 1



36

TTTTTABLE 07.2ABLE 07.2ABLE 07.2ABLE 07.2ABLE 07.2 MOUNTING FUEL PUMPMOUNTING FUEL PUMPMOUNTING FUEL PUMPMOUNTING FUEL PUMPMOUNTING FUEL PUMP GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07



37

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 07.2ABLE 07.2ABLE 07.2ABLE 07.2ABLE 07.2 MOUNTING FUEL PUMPMOUNTING FUEL PUMPMOUNTING FUEL PUMPMOUNTING FUEL PUMPMOUNTING FUEL PUMP GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07

MOUNTING FUEL PUMPMOUNTING FUEL PUMPMOUNTING FUEL PUMPMOUNTING FUEL PUMPMOUNTING FUEL PUMP

AN10 2200 0710 37 01 PUMP,FUEL INJECTION 1

CC69 2200 0910 54 01 GEAR,FUEL PUMP 1

AU57 2200 0115 88 01 STUD 4

AU59 2786 0799 99 07 NUT,HEXAGON FLANGE 4

- 2200 0115 99 01 SEAL,RECTANGULAR RING 1

CP01 2200 0910 52 03 SUPPORT,FUEL PUMP 1

CP02 2786 2099 99 09 SCREW,HEX FLANGE HEAD CAP 2

CP03 2200 0910 52 01 SUPPORT,FUEL PUMP 1

AV45 2786 0799 99 12 SCREW, HEX FLANGE HEAD CAP 1

CP04 2200 0114 37 26 SCREW,HEX FLANGE HEAD CAP 4

CP05 2200 0910 52 02 SUPPORT,FUEL PUMP 1

CP06 2200 1310 99 02 BRACE,FUEL PUMP 1

CP07 2200 0114 37 03 SCREW,HEX FLANGE HEAD CAP 1

CH70 2200 0114 37 20 SCREW,HEX FLANGE HEAD CAP 1

CH97 2786 0599 99 41 NUT,HEXAGON FLANGE 1



38

TTTTTABLE 07.3ABLE 07.3ABLE 07.3ABLE 07.3ABLE 07.3 PUMP FUEL PUMP FUEL PUMP FUEL PUMP FUEL PUMP FUEL T RT RT RT RT RANSFERANSFERANSFERANSFERANSFER GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07



39

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 07.3ABLE 07.3ABLE 07.3ABLE 07.3ABLE 07.3 PUMP FUEL PUMP FUEL PUMP FUEL PUMP FUEL PUMP FUEL T RT RT RT RT RANSFERANSFERANSFERANSFERANSFER GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07

PUMP FUEL TRANSFERPUMP FUEL TRANSFERPUMP FUEL TRANSFERPUMP FUEL TRANSFERPUMP FUEL TRANSFER

CC91 2200 1410 53 02 GASKET,COVER PLATE 1

AN25 2200 0910 99 01 PUMP,FUEL TRANSFER 1

TUBETUBETUBETUBETUBE,FUEL SUPPL,FUEL SUPPL,FUEL SUPPL,FUEL SUPPL,FUEL SUPPLYYYYY

AN36 2200 0912 69 01 TUBE,FUEL SUPPLY 1

- 2200 0712 37 03 CONNECTOR,BANJO 1

CD17 2200 0115 92 03 WASHER, SEALING 1

CP11 2200 0114 37 21 SCREW,HEX FLANGE HEAD CAP 2

CD21 2786 0799 99 19 SCREW, BANJO CONNECTOR 1



40

TTTTTABLE 07.4ABLE 07.4ABLE 07.4ABLE 07.4ABLE 07.4 PPPPPARARARARARTTTTTS PERFORMANCE (INJECTS PERFORMANCE (INJECTS PERFORMANCE (INJECTS PERFORMANCE (INJECTS PERFORMANCE (INJECTOR)OR)OR)OR)OR) GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07



41

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 07.4ABLE 07.4ABLE 07.4ABLE 07.4ABLE 07.4 PPPPPARARARARARTTTTTS PERFORMANCE (INJECTS PERFORMANCE (INJECTS PERFORMANCE (INJECTS PERFORMANCE (INJECTS PERFORMANCE (INJECTOR)OR)OR)OR)OR) GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07

PPPPPARARARARARTTTTTS PERFORMANCE (INJECTS PERFORMANCE (INJECTS PERFORMANCE (INJECTS PERFORMANCE (INJECTS PERFORMANCE (INJECTOR)OR)OR)OR)OR)

AV69 2200 0712 42 01 CLAMP,INJECTOR 6

AV70 2200 0114 37 18 SCREW,HEX FLANGE HEAD CAP 6

CP59 2200 0710 37 02 INJECTOR 6

BT49 2200 0710 77 01 SEAL, INJECTOR 6



42

TTTTTABLE 07.5ABLE 07.5ABLE 07.5ABLE 07.5ABLE 07.5 PLPLPLPLPLUMBING INJECTUMBING INJECTUMBING INJECTUMBING INJECTUMBING INJECTOROROROROR GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07



43

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 07.5ABLE 07.5ABLE 07.5ABLE 07.5ABLE 07.5 PLPLPLPLPLUMBING INJECTUMBING INJECTUMBING INJECTUMBING INJECTUMBING INJECTOROROROROR GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07

PLUMBING INJECTORPLUMBING INJECTORPLUMBING INJECTORPLUMBING INJECTORPLUMBING INJECTOR

CP93 2200 0714 69 02 TUBE,INJECTOR FUEL SUPPLY 1

TUBETUBETUBETUBETUBE,INJECT,INJECT,INJECT,INJECT,INJECTOR FUEL SUPPLOR FUEL SUPPLOR FUEL SUPPLOR FUEL SUPPLOR FUEL SUPPLYYYYY

CC66 2200 0712 69 01 TUBE,INJECTOR FUEL SUPPLY 1



44

TTTTTABLE 07.6ABLE 07.6ABLE 07.6ABLE 07.6ABLE 07.6 PLPLPLPLPLUMBING FUELUMBING FUELUMBING FUELUMBING FUELUMBING FUEL GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07



45

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 07.6ABLE 07.6ABLE 07.6ABLE 07.6ABLE 07.6 PLPLPLPLPLUMBING FUELUMBING FUELUMBING FUELUMBING FUELUMBING FUEL GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07

PLUMBING FUELPLUMBING FUELPLUMBING FUELPLUMBING FUELPLUMBING FUEL

AV73 2786 0799 99 09 SEAL,BANJO CONNECTOR 6

MANIFOLDMANIFOLDMANIFOLDMANIFOLDMANIFOLD,FUEL,FUEL,FUEL,FUEL,FUEL

CD24 2200 0714 69 01 MANIFOLD,FUEL 1

AV74 2200 0712 80 02 SCREW,BANJO CONNECTOR 6

CD23 2786 0799 99 22 WASHER SEALING 2

VVVVVALALALALALVE CHECKVE CHECKVE CHECKVE CHECKVE CHECK

CD22 2786 0799 99 52 VALVE CHECK 1

AV75 2200 0610 37 01 CLIP 1

CP55 2786 0799 99 64 TUBE,FUEL DRAIN 1

CP54 2200 0115 92 01 WASHER,SEALING 2

AI03 2786 0599 99 40 SCREW,HEX FLANGE HEAD CAP 1



46

TTTTTABLE 07.7ABLE 07.7ABLE 07.7ABLE 07.7ABLE 07.7 AAAAACCCCCCESSORIES FUEL SYCESSORIES FUEL SYCESSORIES FUEL SYCESSORIES FUEL SYCESSORIES FUEL SYSTEMSTEMSTEMSTEMSTEM GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07



47

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 07.7ABLE 07.7ABLE 07.7ABLE 07.7ABLE 07.7 AAAAACCCCCCESSORIES FUEL SYCESSORIES FUEL SYCESSORIES FUEL SYCESSORIES FUEL SYCESSORIES FUEL SYSTEMSTEMSTEMSTEMSTEM GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07

ACCESSORIES FUEL SYSTEMACCESSORIES FUEL SYSTEMACCESSORIES FUEL SYSTEMACCESSORIES FUEL SYSTEMACCESSORIES FUEL SYSTEM

CP13 2786 1499 99 35 COUPLING,ELBOW HOSE 1

CP14 2200 2030 58 05 HOSE,PLAIN 1

BR24 2200 0159 34 02 BUSHING,REDUC 1

CO15 2200 0911 82 01 STRAINER,FUEL 1

CO14 3910509 CLAMP, HOSE 2



48

TTTTTABLE 07.8ABLE 07.8ABLE 07.8ABLE 07.8ABLE 07.8 PLPLPLPLPLUMBING AIR FUEL CUMBING AIR FUEL CUMBING AIR FUEL CUMBING AIR FUEL CUMBING AIR FUEL CONTRONTRONTRONTRONTROLOLOLOLOL GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07



49

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 07.8ABLE 07.8ABLE 07.8ABLE 07.8ABLE 07.8 PLPLPLPLPLUMBING AIR FUEL CUMBING AIR FUEL CUMBING AIR FUEL CUMBING AIR FUEL CUMBING AIR FUEL CONTRONTRONTRONTRONTROLOLOLOLOL GRGRGRGRGROUP 07OUP 07OUP 07OUP 07OUP 07

PLUMBING AIR FUEL CONTROLPLUMBING AIR FUEL CONTROLPLUMBING AIR FUEL CONTROLPLUMBING AIR FUEL CONTROLPLUMBING AIR FUEL CONTROL

- 2200 0912 69 03 TUBE,AIR FUEL CONTROL 1

TUBETUBETUBETUBETUBE,AIR FUEL C,AIR FUEL C,AIR FUEL C,AIR FUEL C,AIR FUEL CONTRONTRONTRONTRONTROLOLOLOLOL

- 2200 0912 69 02 TUBE,AIR FUEL CONTROL 1

- 2200 1310 99 03 BRACE,TUBE 1

BE58 2200 0610 43 02 CLIP 1

BC46 2786 0799 99 90 PLUG,PIPE 2

- 2200 0313 69 01 TEE,STREET PIPE 1

CH97 2786 0599 99 41 NUT,HEXAGON FLANGE 1

AT25 2786 0999 99 35 WASHER,SEALING 2

AV45 2786 0799 99 12 SCREW, HEX FLANGE HEAD CAP 1

- 2200 0115 37 15 PLUG,THREADED 2

- 2200 0315 37 01 CONNECTOR,MALE 1

- 2200 0159 34 01 BUSHING,REDUCING PIPE 1

AE54 2200 2030 42 02 CLAMP,HOSE 4

AE06 2200 2030 58 07 HOSE,PLAIN 1

- 2200 2030 58 06 HOSE,PLAIN 1

- 2200 1410 46 01 COUPLING,ELBOW HOSE 1

- 2786 0999 99 38 ELBOW,MALE ADAPTER 1



50

TTTTTABLE 09.1ABLE 09.1ABLE 09.1ABLE 09.1ABLE 09.1 FILFILFILFILFILTER FUELTER FUELTER FUELTER FUELTER FUEL GRGRGRGRGROUP 09OUP 09OUP 09OUP 09OUP 09



51

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 09.1ABLE 09.1ABLE 09.1ABLE 09.1ABLE 09.1 FILFILFILFILFILTER FUELTER FUELTER FUELTER FUELTER FUEL GRGRGRGRGROUP 09OUP 09OUP 09OUP 09OUP 09

FILFILFILFILFILTER FUELTER FUELTER FUELTER FUELTER FUEL

AU37 2200 0914 49 01 ADAPTER,FILTER HEAD 1

BQ14 2200 0911 99 01 FILTER FUEL 1



52

TTTTTABLE 09.2ABLE 09.2ABLE 09.2ABLE 09.2ABLE 09.2 PLPLPLPLPLUMBING FUEL FILUMBING FUEL FILUMBING FUEL FILUMBING FUEL FILUMBING FUEL FILTERTERTERTERTER GRGRGRGRGROUP 09OUP 09OUP 09OUP 09OUP 09



53

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 09.2ABLE 09.2ABLE 09.2ABLE 09.2ABLE 09.2 PLPLPLPLPLUMBING FUEL FILUMBING FUEL FILUMBING FUEL FILUMBING FUEL FILUMBING FUEL FILTERTERTERTERTER GRGRGRGRGROUP 09OUP 09OUP 09OUP 09OUP 09

PLPLPLPLPLUMBING FUEL FILUMBING FUEL FILUMBING FUEL FILUMBING FUEL FILUMBING FUEL FILTERTERTERTERTER

CP63 2200 0912 69 06 TUBE,FUEL SUPPLY 1

- 2200 0115 92 03 WASHER, SEALING 2

CP54 2200 0115 92 01 WASHER,SEALING 2

SCRESCRESCRESCRESCREWWWWW, B, B, B, B, BANHO CANHO CANHO CANHO CANHO CONNECTONNECTONNECTONNECTONNECTOROROROROR

- 2786 0999 99 11 SCREW,BANHO CONNECTOR 1

AV75 2200 0610 37 01 CLIP 1

CO90 2200 0114 37 24 SCREW,HEX FLANGE HEAD CAP 1

CP62 2786 0799 99 30 SCREW,BANJO CONNECTOR 1



54

TTTTTABLE 09.3ABLE 09.3ABLE 09.3ABLE 09.3ABLE 09.3 AIR INTAIR INTAIR INTAIR INTAIR INTAKE DUCT (BAKE DUCT (BAKE DUCT (BAKE DUCT (BAKE DUCT (BAAAAACK PCK PCK PCK PCK PANEL ANEL ANEL ANEL ANEL TTTTTYPE)YPE)YPE)YPE)YPE) GRGRGRGRGROUP 09OUP 09OUP 09OUP 09OUP 09



55

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

AIR INTAIR INTAIR INTAIR INTAIR INTAKE DUCT(BAKE DUCT(BAKE DUCT(BAKE DUCT(BAKE DUCT(BAAAAACK PCK PCK PCK PCK PANEL ANEL ANEL ANEL ANEL TTTTT YPE) (2410)YPE) (2410)YPE) (2410)YPE) (2410)YPE) (2410)

01 3241600764 DUCT A-AIR INTAKE 1

02 3241600703 DUCT-AIR INTAKE 1

03 3241600712 SCREEN-INTAKE DUCT 1

04 3241600462 SEAL A-INTAKE DUCT 1

05 3241800202 BRACKET-DUCT MTG,UPPER 1

06 3241800210 BRACKET-DUCT MTG,LOWER 1

07 3241600550 BAND CLAMP-RUBBER SEAL 1

08 3241800240 ISOLATOR-INTAKE DUCT 3

09 9091151100 FLANGE NUT M10X1.25 6

10 9051106180 HEX FLANGE BOLT M6X1.0 2

11 9091151060 FLANGE NUT M6X1.0 4

TTTTTABLE 09.3ABLE 09.3ABLE 09.3ABLE 09.3ABLE 09.3 AIR INTAIR INTAIR INTAIR INTAIR INTAKE DUCT (BAKE DUCT (BAKE DUCT (BAKE DUCT (BAKE DUCT (BAAAAACK PCK PCK PCK PCK PANEL ANEL ANEL ANEL ANEL TTTTTYPE)YPE)YPE)YPE)YPE) GRGRGRGRGROUP 09OUP 09OUP 09OUP 09OUP 09



56

TTTTTABLE 09.4ABLE 09.4ABLE 09.4ABLE 09.4ABLE 09.4 AIR CLEANER (DOUBLE)AIR CLEANER (DOUBLE)AIR CLEANER (DOUBLE)AIR CLEANER (DOUBLE)AIR CLEANER (DOUBLE) GRGRGRGRGROUP 09OUP 09OUP 09OUP 09OUP 09



57

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

AIR CLEANER (DOUBLE) (2430)AIR CLEANER (DOUBLE) (2430)AIR CLEANER (DOUBLE) (2430)AIR CLEANER (DOUBLE) (2430)AIR CLEANER (DOUBLE) (2430)

01 3243000219 AIR CLEANER A-DOUBLE 1

04 2193 0913 02 01 ELEMENT A-OUTER (LARGE) (PRIMARY) 1

05 2193 0913 02 02 ELEMENT A-INNER (SMALL) (SAFETY) 1

11 3241600720 ELBOW A-AIR INTAKE 1 &DUCT MTG(BACK PANEL TYPE)

13 3241600741 BRACKET-INTAKE ELBOW 1 &DUCT MTG(BACK PANEL TYPE)

14 3241600880 BAND CLAMP 1

15 3243800156 BRACKET-AIR CLEANER MOUNTING 1

16 9051210200 HEX FLANGE BOLT M10X1.25 4

17 9091152100 HEX FLANGE NUT M10X1.25 4

18 9091648100 PLAIN WASHER 4

19 3243800142 BAND A-AIR CLEANER MOUNTING 2

20 3243800181 RUBBER BAND-AIR CLEANER MTG 2

21 9091505100 SPRING WASHER 2

22 9091105100 HEX NUT M10X1.25 4

23 3243800136 MEMBER-AIR CLEANER SUPPORT 1

24 3244100610 RUBBER HOSE-AIR CLEANER OUTLET 1

25 3244800032 WIRE CLAMP PAI140 2

26 3244100700 CONN PIPE-AIR CLEANER 1

27 3244100690 RUBBER HOSE-TURBO CHARGER 1

28 3267300311 BAND CLAMP-CAC HOSE 1

29 3863100080 SWITCH A-AIR CLEANER 1

30 9051210300 FLANGE BOLT M10X1.25 2

31 9051108200 BOLT-FLANGE M8X1.25 4

32 9091151080 FLANGE NUT M8X1.25 4

33 9091607080 PLAIN WASHER 2

34 3251700114 MUD LINING-AIR CLEANER 1

35 3251700800 PLATE-MUD LINING,FRONT 1

36 3251700221 RUBBER PLATE,REAR 1

2

3

6

7           THESE PARTS ARE NOT SERVICED

8

9

10

12

TTTTTABLE 09.4ABLE 09.4ABLE 09.4ABLE 09.4ABLE 09.4 AIR CLEANER (DOUBLE)AIR CLEANER (DOUBLE)AIR CLEANER (DOUBLE)AIR CLEANER (DOUBLE)AIR CLEANER (DOUBLE) GRGRGRGRGROUP 09OUP 09OUP 09OUP 09OUP 09



58

TTTTTABLE 13.1ABLE 13.1ABLE 13.1ABLE 13.1ABLE 13.1 CCCCCOMPRESSOR AIROMPRESSOR AIROMPRESSOR AIROMPRESSOR AIROMPRESSOR AIR GRGRGRGRGROUP 13OUP 13OUP 13OUP 13OUP 13



59

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 13.1ABLE 13.1ABLE 13.1ABLE 13.1ABLE 13.1 CCCCCOMPRESSOR AIROMPRESSOR AIROMPRESSOR AIROMPRESSOR AIROMPRESSOR AIR GRGRGRGRGROUP 13OUP 13OUP 13OUP 13OUP 13

COMPRESSOR AIRCOMPRESSOR AIRCOMPRESSOR AIRCOMPRESSOR AIRCOMPRESSOR AIR

CP73 2200 1310 99 01 COMPRESSOR AIR 1

CP65 2200 2010 53 01 GASKET,HYDRAULIC PUMP 1

CP66 2200 1410 33 01 ELBOW, PLAIN UNION 2

CP67 2200 2014 86 03 SPACER,MOUNTING 1

CP68 2200 1310 37 01 BRACE,AIR COMPRESSOR 1

CP69 2200 2030 58 09 HOSE,FLEXIBLE 1

AU13 2786 0599 99 39 SCREW, HEX FLANGE HEAD CAP 2

CP70 2200 0114 37 10 SCREW,HEX FLANGE HEAD CAP 4

CP71 2200 0115 88 02 STUD 2

CP72 2200 0115 65 03 NUT,HEXAGON FLANGE 2



60

TTTTTABLE 13.2ABLE 13.2ABLE 13.2ABLE 13.2ABLE 13.2 PLPLPLPLPLUMBING CPR AIR DISTRIBUMBING CPR AIR DISTRIBUMBING CPR AIR DISTRIBUMBING CPR AIR DISTRIBUMBING CPR AIR DISTRIBUTIONUTIONUTIONUTIONUTION GRGRGRGRGROUP 13OUP 13OUP 13OUP 13OUP 13



61

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 13.2ABLE 13.2ABLE 13.2ABLE 13.2ABLE 13.2 PLPLPLPLPLUMBING CPR AIR DISTRIBUMBING CPR AIR DISTRIBUMBING CPR AIR DISTRIBUMBING CPR AIR DISTRIBUMBING CPR AIR DISTRIBUTIONUTIONUTIONUTIONUTION GRGRGRGRGROUP 13OUP 13OUP 13OUP 13OUP 13

PLUMBING CPR AIR DISTRIBUTIONPLUMBING CPR AIR DISTRIBUTIONPLUMBING CPR AIR DISTRIBUTIONPLUMBING CPR AIR DISTRIBUTIONPLUMBING CPR AIR DISTRIBUTION

CP60 2200 0313 37 01 UNION,MALE 1



62

TTTTTABLE 13.3ABLE 13.3ABLE 13.3ABLE 13.3ABLE 13.3 ARRARRARRARRARRANGEMEMT CPR AIR INLETANGEMEMT CPR AIR INLETANGEMEMT CPR AIR INLETANGEMEMT CPR AIR INLETANGEMEMT CPR AIR INLET GRGRGRGRGROUP 13OUP 13OUP 13OUP 13OUP 13



63

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 13.3ABLE 13.3ABLE 13.3ABLE 13.3ABLE 13.3 ARRARRARRARRARRANGEMEMT CPR AIR INLETANGEMEMT CPR AIR INLETANGEMEMT CPR AIR INLETANGEMEMT CPR AIR INLETANGEMEMT CPR AIR INLET GRGRGRGRGROUP 13OUP 13OUP 13OUP 13OUP 13

ARRANGEMENT CPR AIR INLETARRANGEMENT CPR AIR INLETARRANGEMENT CPR AIR INLETARRANGEMENT CPR AIR INLETARRANGEMENT CPR AIR INLET

CP47 2200 1513 49 01 ADAPTER,PLAIN 1

CP48 2200 1452 69 01 TUBE,COMPRESSOR AIR INLET 1

COUPLING,ELBOW HOSECOUPLING,ELBOW HOSECOUPLING,ELBOW HOSECOUPLING,ELBOW HOSECOUPLING,ELBOW HOSE

CP49 2200 1410 46 02 COUPLING,ELBOW HOSE 1

AL41 2200 2030 58 03 HOSE,PLAIN 1

CP51 2200 2030 58 04 HOSE,PLAIN 1

CP52 2200 2030 58 08 CLAMP,HOSE 2

BL09 43828A CLAMP, HOSE 2

AT25 2786 0999 99 35 WASHER,SEALING 1



64

TTTTTABLE 13.4ABLE 13.4ABLE 13.4ABLE 13.4ABLE 13.4 PLPLPLPLPLUMBING CPR CUMBING CPR CUMBING CPR CUMBING CPR CUMBING CPR COOLOOLOOLOOLOOLANTANTANTANTANT GRGRGRGRGROUP 13OUP 13OUP 13OUP 13OUP 13



65

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

PLUMBING CPR COOLANTPLUMBING CPR COOLANTPLUMBING CPR COOLANTPLUMBING CPR COOLANTPLUMBING CPR COOLANT

CP86 4927099 TUBE,CPR WATER INLET 1

TUBETUBETUBETUBETUBE,CPR ,CPR ,CPR ,CPR ,CPR WWWWWAAAAATER OUTLETTER OUTLETTER OUTLETTER OUTLETTER OUTLET

CP91 4927098 TUBE,CPR WATER OUTLET 1

CP88 2200 0315 37 03 CONNECTOR,MALE 2

ELBOELBOELBOELBOELBOWWWWW,MALE ADAPTER,MALE ADAPTER,MALE ADAPTER,MALE ADAPTER,MALE ADAPTER

CP89 2200 1410 37 03 ELBOW,MALE ADAPTER 2

CP90 3088500313 CLAMP,TUBE 2

TTTTTABLE 13.4ABLE 13.4ABLE 13.4ABLE 13.4ABLE 13.4 PLPLPLPLPLUMBING CPR CUMBING CPR CUMBING CPR CUMBING CPR CUMBING CPR COOLOOLOOLOOLOOLANTANTANTANTANT GRGRGRGRGROUP 13OUP 13OUP 13OUP 13OUP 13



66

TTTTTABLE 14.1ABLE 14.1ABLE 14.1ABLE 14.1ABLE 14.1 TURBOCHARTURBOCHARTURBOCHARTURBOCHARTURBOCHARGERGERGERGERGER GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14



67

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 14.1ABLE 14.1ABLE 14.1ABLE 14.1ABLE 14.1 TURBOCHARTURBOCHARTURBOCHARTURBOCHARTURBOCHARGERGERGERGERGER GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14

TURBOCHARGERTURBOCHARGERTURBOCHARGERTURBOCHARGERTURBOCHARGER

CP25 2200 1451 37 01 TURBOCHARGER 1

AH84 2200 1451 53 01 GASKET,TURBOCHARGER 1

AT51 2786 1499 99 04 STUD 4

AT52 2786 1499 99 05 NUT,HEXAGON FLANGE 4



68

TTTTTABLE 14.2ABLE 14.2ABLE 14.2ABLE 14.2ABLE 14.2 PLPLPLPLPLUMBING UMBING UMBING UMBING UMBING TURBOCHARTURBOCHARTURBOCHARTURBOCHARTURBOCHARGERGERGERGERGER GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14



69

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 14.2ABLE 14.2ABLE 14.2ABLE 14.2ABLE 14.2 PLPLPLPLPLUMBING UMBING UMBING UMBING UMBING TURBOCHARTURBOCHARTURBOCHARTURBOCHARTURBOCHARGERGERGERGERGER GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14

PLUMBING TURBOCHARGERPLUMBING TURBOCHARGERPLUMBING TURBOCHARGERPLUMBING TURBOCHARGERPLUMBING TURBOCHARGER

CP77 2200 1816 99 01 CONNECTION,TUR OIL DRAIN 1

- 2200 0118 53 01 GASKET,OIL DRAIN 1

CP78 2200 2030 58 02 HOSE,PLAIN 1

CP79 2200 1816 69 01 TUBE,TUR OIL DRAIN 1

CCCCCONNECTONNECTONNECTONNECTONNECTOR,MALEOR,MALEOR,MALEOR,MALEOR,MALE

CP82 2200 0315 37 04 CONNECTOR,MALE 2

CP83 3678603 SEAL,O RING 1

- 3922794 SEAL O RING 1

CP85 2200 2030 58 11 HOSE,FLEXIBLE 1

CP52 2200 2030 58 08 CLAMP,HOSE 2

- 2786 1399 80 01 SCREW,HEX FLANGE HEAD CAP 2

CP80 2200 2210 99 07 SEAL,O RING 2

CP81 2200 2030 42 06 CLAMP,TUBE 1

AU59 2786 0799 99 07 NUT,HEXAGON FLANGE 1



70

TTTTTABLE 14.3ABLE 14.3ABLE 14.3ABLE 14.3ABLE 14.3 CCCCCONNECTION AIR ONNECTION AIR ONNECTION AIR ONNECTION AIR ONNECTION AIR T RT RT RT RT RANSFERANSFERANSFERANSFERANSFER GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14



71

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 14.3ABLE 14.3ABLE 14.3ABLE 14.3ABLE 14.3 CCCCCONNECTION AIR ONNECTION AIR ONNECTION AIR ONNECTION AIR ONNECTION AIR T RT RT RT RT RANSFERANSFERANSFERANSFERANSFER GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14

CONNECTION AIR TRANSFERCONNECTION AIR TRANSFERCONNECTION AIR TRANSFERCONNECTION AIR TRANSFERCONNECTION AIR TRANSFER

CP40 2786 0199 99 69 PIPE,AIR TRANSFER 1

BW04 2786 0599 99 42 SEAL,O RING 1

BW03 2200 0610 42 01 CLAMP,V-BAND 1

BC46 2786 0799 99 90 PLUG,PIPE 1

BW05 2200 0115 65 01 NUT,LOCK 1



72

TTTTTABLE 14.4ABLE 14.4ABLE 14.4ABLE 14.4ABLE 14.4 CCCCCONNECTION AIR INTONNECTION AIR INTONNECTION AIR INTONNECTION AIR INTONNECTION AIR INTAKEAKEAKEAKEAKE GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14



73

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 14.4ABLE 14.4ABLE 14.4ABLE 14.4ABLE 14.4 CCCCCONNECTION AIR INTONNECTION AIR INTONNECTION AIR INTONNECTION AIR INTONNECTION AIR INTAKEAKEAKEAKEAKE GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14

CCCCCONNECTION AIR INTONNECTION AIR INTONNECTION AIR INTONNECTION AIR INTONNECTION AIR INTAKEAKEAKEAKEAKE

CP37 2200 1411 47 01 COVER,INTAKE MANIFOLD 1

CP38 2200 0114 53 05 GASKET,COVER PLATE 1

CP39 2200 0114 71 02 PLATE,COVER 1

AT10 2200 0114 37 17 SCREW,HEX FLANGE HEAD CAP 18

AT47 2200 1410 53 01 GASKET,INTAKE MANIFOLD COVER 1



74

TTTTTABLE 14.5ABLE 14.5ABLE 14.5ABLE 14.5ABLE 14.5 CCCCCONNECTION EXHAONNECTION EXHAONNECTION EXHAONNECTION EXHAONNECTION EXHAUST OUTLETUST OUTLETUST OUTLETUST OUTLETUST OUTLET GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14



75

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 14.5ABLE 14.5ABLE 14.5ABLE 14.5ABLE 14.5 CCCCCONNECTION EXHAONNECTION EXHAONNECTION EXHAONNECTION EXHAONNECTION EXHAUST OUTLETUST OUTLETUST OUTLETUST OUTLETUST OUTLET GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14

CONNECTION EXHAUST OUTLETCONNECTION EXHAUST OUTLETCONNECTION EXHAUST OUTLETCONNECTION EXHAUST OUTLETCONNECTION EXHAUST OUTLET

CP53 2200 1411 68 01 CONNECTION,EXHAUST OUTLET 1

AU03 2200 2012 42 01 CLAMP,V BAND 1



76

TTTTTABLE 14.6ABLE 14.6ABLE 14.6ABLE 14.6ABLE 14.6 MANIFOLD EXHAMANIFOLD EXHAMANIFOLD EXHAMANIFOLD EXHAMANIFOLD EXHAUSTUSTUSTUSTUST GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14



77

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 14.6ABLE 14.6ABLE 14.6ABLE 14.6ABLE 14.6 MANIFOLD EXHAMANIFOLD EXHAMANIFOLD EXHAMANIFOLD EXHAMANIFOLD EXHAUSTUSTUSTUSTUST GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14

MANIFOLD EXHAUSTMANIFOLD EXHAUSTMANIFOLD EXHAUSTMANIFOLD EXHAUSTMANIFOLD EXHAUST

CP23 2200 1411 37 01 MANIFOLD,EXHAUST 1

BW08 2200 1411 53 01 GASKET, EXHAUST MANIFOLD 6



78

TTTTTABLE 14.7ABLE 14.7ABLE 14.7ABLE 14.7ABLE 14.7 MOUNTING EXHAMOUNTING EXHAMOUNTING EXHAMOUNTING EXHAMOUNTING EXHAUST MANIFOLDUST MANIFOLDUST MANIFOLDUST MANIFOLDUST MANIFOLD GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14



79

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 14.7ABLE 14.7ABLE 14.7ABLE 14.7ABLE 14.7 MOUNTING EXHAMOUNTING EXHAMOUNTING EXHAMOUNTING EXHAMOUNTING EXHAUST MANIFOLDUST MANIFOLDUST MANIFOLDUST MANIFOLDUST MANIFOLD GRGRGRGRGROUP 14OUP 14OUP 14OUP 14OUP 14

MOUNTING EXHAUST MANIFOLDMOUNTING EXHAUST MANIFOLDMOUNTING EXHAUST MANIFOLDMOUNTING EXHAUST MANIFOLDMOUNTING EXHAUST MANIFOLD

AU23 2200 0115 61 01 LOCKPLATE 12

AU24 2200 0114 37 06 SCREW,HEXAGON HEAD CAP 12



80

TTTTTABLE 15.1ABLE 15.1ABLE 15.1ABLE 15.1ABLE 15.1 ALALALALALTERNATERNATERNATERNATERNATTTTTOROROROROR GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15



81

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 15.1ABLE 15.1ABLE 15.1ABLE 15.1ABLE 15.1 ALALALALALTERNATERNATERNATERNATERNATTTTTOROROROROR GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15

ALALALALALTERNATERNATERNATERNATERNATTTTTOROROROROR

CP24 2200 1540 49 01 ALTERNATOR 1



82

TTTTTABLE 15.2ABLE 15.2ABLE 15.2ABLE 15.2ABLE 15.2 MOUNTING ALMOUNTING ALMOUNTING ALMOUNTING ALMOUNTING ALTERNATERNATERNATERNATERNATTTTTOROROROROR GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15



83

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 15.2ABLE 15.2ABLE 15.2ABLE 15.2ABLE 15.2 MOUNTING ALMOUNTING ALMOUNTING ALMOUNTING ALMOUNTING ALTERNATERNATERNATERNATERNATTTTTOROROROROR GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15

MOUNTING ALMOUNTING ALMOUNTING ALMOUNTING ALMOUNTING ALTERNATERNATERNATERNATERNATTTTTOROROROROR

CP16 2200 1540 33 01 SUPPORT,ALTERNATOR 1

AU32 2200 1513 99 01 PULLEY, ALTERNATOR 1

CP56 2200 1510 99 01 BRACE,ALTERNATOR 1

BL41 2786 1399 80 02 SCREW,HEX FLANGE HEAD CAP 1

AU06 2200 0114 37 02 SCREW,HEX FLANGE HEAD CAP M10 X 1.5 X 25 1

AU35 2200 2014 86 02 SPACER, MOUNTING 1

CD13 3914407 SCREW,HEX FLANGE HEAD CAP 1

AU34 2786 1499 99 14 SCREW, HEX FLANGE HEAD CAP M10 X 1.5 X 30 3



84

TTTTTABLE 15.3ABLE 15.3ABLE 15.3ABLE 15.3ABLE 15.3 MOMOMOMOMOTTTTTOR STOR STOR STOR STOR STARARARARARTINGTINGTINGTINGTING GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15



85

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 15.3ABLE 15.3ABLE 15.3ABLE 15.3ABLE 15.3 MOMOMOMOMOTTTTTOR STOR STOR STOR STOR STARARARARARTINGTINGTINGTINGTING GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15

MOMOMOMOMOTTTTTOR STOR STOR STOR STOR STARARARARARTINGTINGTINGTINGTING

CP42 2200 1510 49 01 MOTOR,STARTING 1



86

TTTTTABLE 15.4ABLE 15.4ABLE 15.4ABLE 15.4ABLE 15.4 MOUNTING STMOUNTING STMOUNTING STMOUNTING STMOUNTING STARARARARARTING MOTING MOTING MOTING MOTING MOTTTTTOROROROROR GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15



87

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 15.4ABLE 15.4ABLE 15.4ABLE 15.4ABLE 15.4 MOUNTING STMOUNTING STMOUNTING STMOUNTING STMOUNTING STARARARARARTING MOTING MOTING MOTING MOTING MOTTTTTOROROROROR GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15

MOUNTING STMOUNTING STMOUNTING STMOUNTING STMOUNTING STARARARARARTING MOTING MOTING MOTING MOTING MOTTTTTOROROROROR

CP43 2200 1510 86 01 SPACER,STARTING MOTOR 1

BQ00 2200 0114 37 25 SCREW ,TWELVE POINT CAP (M12 X 1.75 X 50) 3



88

TTTTTABLE 15.5ABLE 15.5ABLE 15.5ABLE 15.5ABLE 15.5 TENSIONER BELTENSIONER BELTENSIONER BELTENSIONER BELTENSIONER BELTTTTT GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15



89

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 15.5ABLE 15.5ABLE 15.5ABLE 15.5ABLE 15.5 TENSIONER BELTENSIONER BELTENSIONER BELTENSIONER BELTENSIONER BELTTTTT GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15

TENSIONER BELTENSIONER BELTENSIONER BELTENSIONER BELTENSIONER BELTTTTT

BM20 2200 0511 99 01 TENSIONER,BELT 1

AT98 2200 0114 37 04 SCREW,HEX FLANGE HEAD CAP 1



90

TTTTTABLE 15.6ABLE 15.6ABLE 15.6ABLE 15.6ABLE 15.6 ENGINE SENSORENGINE SENSORENGINE SENSORENGINE SENSORENGINE SENSOR GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15



91

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

ENGINE SENSOR (2940)ENGINE SENSOR (2940)ENGINE SENSOR (2940)ENGINE SENSOR (2940)ENGINE SENSOR (2940)

01 3220000080 TACHO SENSOR 1

02 3878500110 SENDER-OIL PRESSURE 1

03 3878700101 SENSOR-COOLANT TEMP 1

04 3878900090 ADAPTER-COOLANT SENSOR 1

TTTTTABLE 15.6ABLE 15.6ABLE 15.6ABLE 15.6ABLE 15.6 ENGINE SENSORENGINE SENSORENGINE SENSORENGINE SENSORENGINE SENSOR GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15



92

TTTTTABLE 15.7ABLE 15.7ABLE 15.7ABLE 15.7ABLE 15.7 ENGINE STENGINE STENGINE STENGINE STENGINE STARARARARARTINGTINGTINGTINGTING GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15



93

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 15.7ABLE 15.7ABLE 15.7ABLE 15.7ABLE 15.7 ENGINE STENGINE STENGINE STENGINE STENGINE STARARARARARTINGTINGTINGTINGTING GRGRGRGRGROUP 15OUP 15OUP 15OUP 15OUP 15

ENGINE STENGINE STENGINE STENGINE STENGINE STARARARARARTING(2230)TING(2230)TING(2230)TING(2230)TING(2230)

01 3861100091 SWITCH A-SUB STARTER 1

02 3815112450 W/HARNESS SUB-STARTER RELAY 1

03 3873300111 RELAY-STARTER 1

04 3815306260 EARTH WIRE-STARTER RELAY 1

05 3873300032 BRKT-RELAY START MOTOR 1

06 9039006160 SCREW WITH P/WASHER-PAN HD 2

07 9023510280 HEX BOLT M10X1.5 1

08 9091645100 PLAIN WASHER 2

09 9091506100 SPRING WASHER 1



94

TTTTTABLE 18.1ABLE 18.1ABLE 18.1ABLE 18.1ABLE 18.1 CCCCCOOLER ENGINE OILOOLER ENGINE OILOOLER ENGINE OILOOLER ENGINE OILOOLER ENGINE OIL GRGRGRGRGROUP 18OUP 18OUP 18OUP 18OUP 18



95

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 18.1ABLE 18.1ABLE 18.1ABLE 18.1ABLE 18.1 CCCCCOOLER ENGINE OILOOLER ENGINE OILOOLER ENGINE OILOOLER ENGINE OILOOLER ENGINE OIL GRGRGRGRGROUP 18OUP 18OUP 18OUP 18OUP 18

COOLER ENGINE OILCOOLER ENGINE OILCOOLER ENGINE OILCOOLER ENGINE OILCOOLER ENGINE OIL

- 2200 1813 37 01 HEAD,LUB OIL FILTER CLR COVER 1

- 118227 DOWEL,RING 1

AU75 393415 COVER,LUB OIL COOLER 1

AU77 2786 1899 99 49 VALVE,PRESSURE RELIEF 1

- 399209 GASKET,FILTER HEAD 1

AU79 3918334 HEAD,LUB OIL FILTER 1

AU81 2200 0114 53 03 GASKET, LUB OIL CLR COVER 1

CO46 2200 2011 37 01 CORE,COOLER 1

AU83 2200 1817 69 02 GASKET,OIL COOLER CORE 1

AU85 2200 0610 99 01 PLUNGER,PRS REGULATOR 1

- 2200 0514 87 01 SPRING,COMPRESSION 1 NEW

CO52 2200 0514 87 02 SPRING,COMPRESSION 1 OLD

PLPLPLPLPLUG UG UG UG UG THREADEDTHREADEDTHREADEDTHREADEDTHREADED

- 3931084 PLUG THREADED 1

AU86 2200 0115 37 16 PLUG,THREADED 1

AU87 2200 2210 99 05 SEAL,O RING 1

PLPLPLPLPLUG,PIPEUG,PIPEUG,PIPEUG,PIPEUG,PIPE

- 3008469 PLUG,PIPE 1

AU88 2786 0199 99 13 PLUG,PIPE 2



96

TTTTTABLE 18.1ABLE 18.1ABLE 18.1ABLE 18.1ABLE 18.1 CCCCCOOLER ENGINE OILOOLER ENGINE OILOOLER ENGINE OILOOLER ENGINE OILOOLER ENGINE OIL GRGRGRGRGROUP 18OUP 18OUP 18OUP 18OUP 18



97

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 18.1ABLE 18.1ABLE 18.1ABLE 18.1ABLE 18.1 CCCCCOOLER ENGINE OILOOLER ENGINE OILOOLER ENGINE OILOOLER ENGINE OILOOLER ENGINE OIL GRGRGRGRGROUP 18OUP 18OUP 18OUP 18OUP 18

VVVVVALALALALALV EV EV EV EV E,BYP,BYP,BYP,BYP,BYPASSASSASSASSASS

- 2200 1130 90 01 VALVE,BYPASS 1

AU89 3201562 SEAL,O RING 1

AH82 2200 0114 37 13 SCREW,HEX FLANGE HEAD CAP 9 OLD

AU93 2200 0114 37 08 SCREW,HEX FLANGE HEAD CAP 2

- 2786 1499 99 26 WASHER,SEALING 2

AB15 2786 0799 99 53 PLUG,PIPE 1



98

TTTTTABLE 18.2ABLE 18.2ABLE 18.2ABLE 18.2ABLE 18.2 LLLLLUBRICUBRICUBRICUBRICUBRICAAAAATING OIL FILTING OIL FILTING OIL FILTING OIL FILTING OIL FILTERTERTERTERTER GRGRGRGRGROUP 18OUP 18OUP 18OUP 18OUP 18



99

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 18.2ABLE 18.2ABLE 18.2ABLE 18.2ABLE 18.2 LLLLLUBRICUBRICUBRICUBRICUBRICAAAAATING OIL FILTING OIL FILTING OIL FILTING OIL FILTING OIL FILTERTERTERTERTER GRGRGRGRGROUP 18OUP 18OUP 18OUP 18OUP 18

FILFILFILFILFILTER FULL FLTER FULL FLTER FULL FLTER FULL FLTER FULL FLOOOOOW OILW OILW OILW OILW OIL

AU92 2200 1813 99 01 ELEMENT,LUB OIL FILTER 1



100

TTTTTABLE 18.3ABLE 18.3ABLE 18.3ABLE 18.3ABLE 18.3 PUMP LPUMP LPUMP LPUMP LPUMP LUBRICUBRICUBRICUBRICUBRICAAAAATING OILTING OILTING OILTING OILTING OIL GRGRGRGRGROUP 18OUP 18OUP 18OUP 18OUP 18



101

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 18.3ABLE 18.3ABLE 18.3ABLE 18.3ABLE 18.3 PUMP LPUMP LPUMP LPUMP LPUMP LUBRICUBRICUBRICUBRICUBRICAAAAATING OILTING OILTING OILTING OILTING OIL GRGRGRGRGROUP 18OUP 18OUP 18OUP 18OUP 18

PUMP LPUMP LPUMP LPUMP LPUMP LUBRICUBRICUBRICUBRICUBRICAAAAATING OILTING OILTING OILTING OILTING OIL

AS26 2200 1810 99 01 PUMP,LUBRICATING OIL 1

AS27 2786 1899 99 13 SCREW,HEXAGON HEAD CAP 4



102

TTTTTABLE 20.1ABLE 20.1ABLE 20.1ABLE 20.1ABLE 20.1 PUMP PUMP PUMP PUMP PUMP WWWWWAAAAATERTERTERTERTER GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20



103

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 20.1ABLE 20.1ABLE 20.1ABLE 20.1ABLE 20.1 PUMP PUMP PUMP PUMP PUMP WWWWWAAAAATERTERTERTERTER GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20

PUMP PUMP PUMP PUMP PUMP WWWWWAAAAATERTERTERTERTER

AT09 2200 2010 99 01 PUMP,WATER 1

BM70 2200 2210 99 04 SEAL,O RING 1

AE43 2200 0114 37 16 SCREW, HEX FLANGE HEAD CAP 3



104

TTTTTABLE 20.2ABLE 20.2ABLE 20.2ABLE 20.2ABLE 20.2 DRIVE DRIVE DRIVE DRIVE DRIVE WWWWWAAAAATER PUMPTER PUMPTER PUMPTER PUMPTER PUMP GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20



105

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 20.2ABLE 20.2ABLE 20.2ABLE 20.2ABLE 20.2 DRIVE DRIVE DRIVE DRIVE DRIVE WWWWWAAAAATER PUMPTER PUMPTER PUMPTER PUMPTER PUMP GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20

DRIVE DRIVE DRIVE DRIVE DRIVE WWWWWAAAAATER PUMPTER PUMPTER PUMPTER PUMPTER PUMP

CP28 2200 0511 75 01 BELT,V RIBBED 1



106

TTTTTABLE 20.3ABLE 20.3ABLE 20.3ABLE 20.3ABLE 20.3 THERMOSTTHERMOSTTHERMOSTTHERMOSTTHERMOSTAAAAATTTTT GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20



107

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 20.3ABLE 20.3ABLE 20.3ABLE 20.3ABLE 20.3 THERMOSTTHERMOSTTHERMOSTTHERMOSTTHERMOSTAAAAATTTTT GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20

THERMOSTTHERMOSTTHERMOSTTHERMOSTTHERMOSTAAAAATTTTT

AT11 2200 2012 99 01 THERMOSTAT 1



108

TTTTTABLE 20.4ABLE 20.4ABLE 20.4ABLE 20.4ABLE 20.4 CCCCCONNECTION ONNECTION ONNECTION ONNECTION ONNECTION WWWWWAAAAATER INLETTER INLETTER INLETTER INLETTER INLET GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20



109

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 20.4ABLE 20.4ABLE 20.4ABLE 20.4ABLE 20.4 CCCCCONNECTION ONNECTION ONNECTION ONNECTION ONNECTION WWWWWAAAAATER INLETTER INLETTER INLETTER INLETTER INLET GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20

CCCCCONNECTION ONNECTION ONNECTION ONNECTION ONNECTION WWWWWAAAAATER INLETTER INLETTER INLETTER INLETTER INLET

AT86 2200 0610 53 01 GASKET,CONNECTION 1

AT85 2200 0710 68 02 CONNECTION, WATER INLET 1

AT87 2786 1399 80 01 SCREW,HEX FLANGE HEAD CAP 2



110

TTTTTABLE 20.5ABLE 20.5ABLE 20.5ABLE 20.5ABLE 20.5 VENT ENGINE CVENT ENGINE CVENT ENGINE CVENT ENGINE CVENT ENGINE COOLOOLOOLOOLOOLANTANTANTANTANT GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20



111

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 20.5ABLE 20.5ABLE 20.5ABLE 20.5ABLE 20.5 VENT ENGINE CVENT ENGINE CVENT ENGINE CVENT ENGINE CVENT ENGINE COOLOOLOOLOOLOOLANTANTANTANTANT GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20

VENT ENGINE COOLANTVENT ENGINE COOLANTVENT ENGINE COOLANTVENT ENGINE COOLANTVENT ENGINE COOLANT

AU73 2200 1410 37 02 ELBOW,PLAIN STREET PIPE 1

VVVVVALALALALALVE CHECKVE CHECKVE CHECKVE CHECKVE CHECK

CP35 2200 0512 90 01 VALVE,CHECK 1

CP34 2200 2030 46 01 COUPLING,PLAIN HOSE 1



112

TTTTTABLE 20.6ABLE 20.6ABLE 20.6ABLE 20.6ABLE 20.6 WWWWWAAAAATER FILTER FILTER FILTER FILTER FILTERTERTERTERTER GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20



113

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 20.6ABLE 20.6ABLE 20.6ABLE 20.6ABLE 20.6 WWWWWAAAAATER FILTER FILTER FILTER FILTER FILTERTERTERTERTER GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20

WWWWWAAAAATER FILTER FILTER FILTER FILTER FILTERTERTERTERTER

CM11 2200 0911 33 01 BRACKET,FILTER 1

CL17 2200 0310 99 01 HEAD,CORROSION RESISTOR 1

CM10 2200 2012 99 02 WATER FILTER 1

AA97 2200 0114 37 23 SCREW, CAPTIVE WASHER CAP 4 MULTIREPLACED

BR61 2200 0159 34 03 BUSHING, REDUCING PIPE 2

BN53 2200 0315 37 02 CONNECTOR MALE 4

CP17 2200 1511 42 01 ADAPTER,PLAIN 2

CP18 2200 0512 90 02 VALVE,SHUTOFF 2

CP19 2200 2012 69 03 TUBE,CORROSION RESISTOR 1

CP20 2200 2012 69 04 TUBE,CORROSION RESISTOR 1



114

TTTTTABLE 20.7ABLE 20.7ABLE 20.7ABLE 20.7ABLE 20.7 DRIVE FDRIVE FDRIVE FDRIVE FDRIVE FANANANANAN GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20



115

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 20.7ABLE 20.7ABLE 20.7ABLE 20.7ABLE 20.7 DRIVE FDRIVE FDRIVE FDRIVE FDRIVE FANANANANAN GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20

DRIVE FDRIVE FDRIVE FDRIVE FDRIVE FANANANANAN

CA00 2200 2014 70 01 PULLEY, FAN 1

SUPPORSUPPORSUPPORSUPPORSUPPORTTTTT,,,,, F F F F FANANANANAN

CN99 2200 2015 52 01 SUPPORT, FAN 1

AU13 2786 0599 99 39 SCREW, HEX FLANGE HEAD CAP 4



116

TTTTTABLE 20.8ABLE 20.8ABLE 20.8ABLE 20.8ABLE 20.8 PULLEPULLEPULLEPULLEPULLEY AY AY AY AY ACCCCCCESSORCESSORCESSORCESSORCESSORY DRIVEY DRIVEY DRIVEY DRIVEY DRIVE GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20



117

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 20.8ABLE 20.8ABLE 20.8ABLE 20.8ABLE 20.8 PULLEPULLEPULLEPULLEPULLEY AY AY AY AY ACCCCCCESSORCESSORCESSORCESSORCESSORY DRIVEY DRIVEY DRIVEY DRIVEY DRIVE GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20

PULLEY ACCESSORY DRIVEPULLEY ACCESSORY DRIVEPULLEY ACCESSORY DRIVEPULLEY ACCESSORY DRIVEPULLEY ACCESSORY DRIVE

CP27 2786 1599 99 39 PULLEY,ACCESSORY DRIVE 1



118

TTTTTABLE 20.9ABLE 20.9ABLE 20.9ABLE 20.9ABLE 20.9 CCCCCONNECTION ONNECTION ONNECTION ONNECTION ONNECTION WWWWWAAAAATER OUTLETTER OUTLETTER OUTLETTER OUTLETTER OUTLET GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20



119

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 20.9ABLE 20.9ABLE 20.9ABLE 20.9ABLE 20.9 CCCCCONNECTION ONNECTION ONNECTION ONNECTION ONNECTION WWWWWAAAAATER OUTLETTER OUTLETTER OUTLETTER OUTLETTER OUTLET GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20

CCCCCONNECTION ONNECTION ONNECTION ONNECTION ONNECTION WWWWWAAAAATER OUTLETTER OUTLETTER OUTLETTER OUTLETTER OUTLET

- 2200 0115 37 01 BLOCK,CYLINDER 1

AT88 2200 2012 99 03 CONNECTION,WATER OUTLET 1

BL41 2786 1399 80 02 SCREW,HEX FLANGE HEAD CAP 2



120

TTTTTABLE 20.10ABLE 20.10ABLE 20.10ABLE 20.10ABLE 20.10 CCCCCOOLING FOOLING FOOLING FOOLING FOOLING FAN MTAN MTAN MTAN MTAN MTGGGGG GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20



121

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 20.10ABLE 20.10ABLE 20.10ABLE 20.10ABLE 20.10 CCCCCOOLING FOOLING FOOLING FOOLING FOOLING FAN MTAN MTAN MTAN MTAN MTGGGGG GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20

CCCCCOOLING FOOLING FOOLING FOOLING FOOLING FAN MTAN MTAN MTAN MTAN MTG (2621)G (2621)G (2621)G (2621)G (2621)

01 3265000370 FAN CLUTCH ASM-S710 1

02 3265000380 SPACER-F/CLUTCH,FRT 1

03 3265000391 SPACER-F/CLUTCH,RR 1

04 9910614450 BOLT-HEX HD M14 X 1.5 4

05 9091505140 SPRING WASHER 4

06 9920512350 HEX BOLT M12X1.25 4

07 9091506100 SPRING WASHER 4

08 3265000360 COOLING FAN ASM 1

09 9091104080 HEX NUT M8X1.25 6

10 9091505080 SPRING WASHER 6

11 3262700470 FAN GUIDE ASM 1

12 3262700110 CUSHION RUBBER-F/GUIDE 6

13 3262700120 DISTANCE TUBE 3

14 9020510500 HEX BOLT M10X1.25 3

15 9091152108 FLANGE NUT M10X1.25 3

16 9091506100 SPRING WASHER 3

17 3262700340 BRKT-FAN GUIDE,UPPER 1

18 3262700460 BRKT-FAN GUIDE LWR, RH 1

19 3262700360 BRKT-FAN GUIDE LWR, LH 1

20 9051108200 BOLT-FLANGE M8X1.25 2

21 9091607080 PLAIN WASHER 2

22 9091505080 SPRING WASHER 2

23 9055560200 HEX BOLT-W/WASHER M10X1.5 2



122

TTTTTABLE 20.11ABLE 20.11ABLE 20.11ABLE 20.11ABLE 20.11 PLPLPLPLPLUMBING CUMBING CUMBING CUMBING CUMBING CABIN HEAABIN HEAABIN HEAABIN HEAABIN HEATERTERTERTERTER GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20



123

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 20.11ABLE 20.11ABLE 20.11ABLE 20.11ABLE 20.11 PLPLPLPLPLUMBING CUMBING CUMBING CUMBING CUMBING CABIN HEAABIN HEAABIN HEAABIN HEAABIN HEATERTERTERTERTER GRGRGRGRGROUP 20OUP 20OUP 20OUP 20OUP 20

PLPLPLPLPLUMBING CUMBING CUMBING CUMBING CUMBING CABIN HEAABIN HEAABIN HEAABIN HEAABIN HEATERTERTERTERTER

AT45 2200 0115 71 01 PLATE,CLAMPING 1

CCCCCONNECTION,WONNECTION,WONNECTION,WONNECTION,WONNECTION,WAAAAATER TER TER TER TER T RT RT RT RT RANSFERANSFERANSFERANSFERANSFER

BL40 2200 0710 68 01 CONNECTION,WATER TRANSFER 1

AT44 2200 2210 99 08 SEAL,O RING 1

CP87 2200 0115 37 07 PLUG,EXPANSION 1

AT38 2200 0114 37 19 SCREW,HEX FLANGE HEAD CAP 1

AB15 2786 0799 99 53 PLUG,PIPE 5

PLPLPLPLPLUG,PIPEUG,PIPEUG,PIPEUG,PIPEUG,PIPE

AJ52 3008469 PLUG,PIPE 3



124

TTTTTABLE 22.1ABLE 22.1ABLE 22.1ABLE 22.1ABLE 22.1 ARRARRARRARRARRANGEMENT LIFTINGANGEMENT LIFTINGANGEMENT LIFTINGANGEMENT LIFTINGANGEMENT LIFTING GRGRGRGRGROUP 22OUP 22OUP 22OUP 22OUP 22



125

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 22.1ABLE 22.1ABLE 22.1ABLE 22.1ABLE 22.1 ARRARRARRARRARRANGEMENT LIFTINGANGEMENT LIFTINGANGEMENT LIFTINGANGEMENT LIFTINGANGEMENT LIFTING GRGRGRGRGROUP 22OUP 22OUP 22OUP 22OUP 22

ARRANGEMENT LIFTINGARRANGEMENT LIFTINGARRANGEMENT LIFTINGARRANGEMENT LIFTINGARRANGEMENT LIFTING

BL86 2200 0514 33 02 BRACKET,LIFTING 1

AV49 2786 1899 99 17 SCREW, HEX FLANGE HEAD CAP 4

BL85 2200 0514 33 01 BRACKET,LIFTING 1



126

TTTTTABLE 24.1ABLE 24.1ABLE 24.1ABLE 24.1ABLE 24.1 ENGINE MOUNTING (C 8.3)ENGINE MOUNTING (C 8.3)ENGINE MOUNTING (C 8.3)ENGINE MOUNTING (C 8.3)ENGINE MOUNTING (C 8.3) GRGRGRGRGROUP 24OUP 24OUP 24OUP 24OUP 24



127

QQQQQTTTTTYYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

ENGINE MOUNTING (C8.3) (2110)ENGINE MOUNTING (C8.3) (2110)ENGINE MOUNTING (C8.3) (2110)ENGINE MOUNTING (C8.3) (2110)ENGINE MOUNTING (C8.3) (2110)

01 3211300271 INSULATION-ENGINE MOUNTING FRT (NOT IN FRAME LKD) 2

02 3211801670 BRKT-ENG MTG FRT,LWR (NOT IN FRAME LKD) 2

03 3211800072 LOCK PLATE-ENGINE MOUNTING FRT 2

04 9091506180 SPRING WASHER 4

05 9991104180 HEX NUT M18X1.5 2

06 9991105140 HEX NUT M14X1.5 4

07 9091506140 SPRING WASHER 12

08 9910614500 HEX BOLT M14X1.5 8

09 3211801651 BRKT-ENG MTG FRT,ENG LH 1

09 3211801661 BRKT-ENG MTG FRT,ENG RH 1

10 9910614450 BOLT HEX HEAD M 14 X 1.5 8

11 9091506140 SPRING WASHER 8

12 3211801680 BRKT-ENG MOUNTING FRT, FRAME LH 1

12 3211801690 BRKT-ENG MOUNTING FRT, FRAME RH 1

13 9920614400 HEX BOLT M14X1.5 4

14 9991105140 HEX NUT M14X1.5 12

15 9091506140 SPRING WASHER 12

16 3215802850 BRKT-ENG MTG RR,FRAME LH 1

16 3215802860 BRKT-ENG MTG RR,FRAME RH 1

17 9920614350 HEX BOLT M14X1.5 6

17 9920614400 HEX BOLT M14X1.5 2

18 3215802411 BRACKET-ENG MTG RR, LOWER 2

19 3215300800 INSULATION-ENG MOUNTING REAR 2

20 3423001640 BOLT-TORQUE ROD FIX 2

21 3215300752 REBOUND RING-ENG MOUNTING RR 2

22 9991105180 HEX NUT M18X1.5 2

23 9091646180 PLAIN WASHER 2

24 9091506180 SPRING WASHER 2

25 3215802940 BRACKET-ENG MTG,F/W HOUSING LH 1

25 3215802950 BRACKET-ENG MTG,F/W HOUSING RH 1

26 3081000320 BOLT M16X2.0X60 4

26 3081000340 BOLT M16X2.0X40 4

27 9091506160 SPRING WASHER 8

28 9910616500 HEX BOLT M16X1.5 8

29 9991105160 HEX NUT M16X1.5 8

30 9091506160 SPRING WASHER 8

TTTTTABLE 24.1ABLE 24.1ABLE 24.1ABLE 24.1ABLE 24.1 ENGINE MOUNTING (C 8.3)ENGINE MOUNTING (C 8.3)ENGINE MOUNTING (C 8.3)ENGINE MOUNTING (C 8.3)ENGINE MOUNTING (C 8.3) GRGRGRGRGROUP 24OUP 24OUP 24OUP 24OUP 24



128



127

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS



128

TTTTTABLE 25.1ABLE 25.1ABLE 25.1ABLE 25.1ABLE 25.1 CLUTCHCLUTCHCLUTCHCLUTCHCLUTCH GROUP 25GROUP 25GROUP 25GROUP 25GROUP 25



129

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

CLUTCH (3110)CLUTCH (3110)CLUTCH (3110)CLUTCH (3110)CLUTCH (3110)

01 3312000350 DRIVEN PLATE ASSY. 1

02 3313100331 PRESSURE PLATE ASSY. 1

03 3314100062 RELEASE BEARING ASSY. 1

04 3081001320 HEX BOLT M10X1.5 12

TTTTTABLE 25.1ABLE 25.1ABLE 25.1ABLE 25.1ABLE 25.1 CLUTCHCLUTCHCLUTCHCLUTCHCLUTCH GROUP 25GROUP 25GROUP 25GROUP 25GROUP 25



130

TTTTTABLE 25.2ABLE 25.2ABLE 25.2ABLE 25.2ABLE 25.2 CLUTCH RELEASE DEVICECLUTCH RELEASE DEVICECLUTCH RELEASE DEVICECLUTCH RELEASE DEVICECLUTCH RELEASE DEVICE GROUP 25GROUP 25GROUP 25GROUP 25GROUP 25



131

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

CLUTCH RELEASE DEVICE (3246)CLUTCH RELEASE DEVICE (3246)CLUTCH RELEASE DEVICE (3246)CLUTCH RELEASE DEVICE (3246)CLUTCH RELEASE DEVICE (3246)

01 1041723 CLUTCH HOUSING 1

02 1019353 COVER 1

03 1010485 BOLT & WASHER ASSY 4

04 1039849 SHAFT ASSY-CLUTCH RELEASE 1

05 1028393 FORK-CLUTCH RELEASE 1

06 1010511 BOLT-SET 1

07 1024587 WASHER 1

08 1010514 GREASE NIPPLE 2

09 1010515 FORK-CLUTCH RELEASE 1

10 1010461 NEEDLE ROLLER BRG. 2

11 1025173 PLATE-CLUTCH HSG.COVER 1

12 1037594 BOOSTER ASSY. CLUTCH 1

13 1007618 NUT 3

14 1039933 BRACKET,B-CLUTCH BOOSTER 1

15 1028480 BRACKET,A-CLUTCH BOOSTER 1

16 1010493 PIN-CLEVIS 1

17 1010494 CLEVIS 1

18 1010839 PIN-SNAP 1

19 1041819 PUSH ROD 1

20 1010713 NUT 1

21 1010537 BOLT-FLANGE 3

22 1007617 WASHER-SPRING 3

23 1010463 BOLT-FLANGE 2

24 1015425 BOLT-FLANGE 6

25 1015424 BOLT-FLANGE 2

26 1039923 HOSE-FLEXIBLE 1

27 1027114 CLIP-AIR VENT HOSE 3

28 1015619 BOLT 3

29 1011168 NUT-T JOINT 3

30 1027334 CONNECTOR 1

TTTTTABLE 25.2ABLE 25.2ABLE 25.2ABLE 25.2ABLE 25.2 CLUTCH RELEASE DEVICECLUTCH RELEASE DEVICECLUTCH RELEASE DEVICECLUTCH RELEASE DEVICECLUTCH RELEASE DEVICE GROUP 25GROUP 25GROUP 25GROUP 25GROUP 25



132

TTTTTABLE 26.1ABLE 26.1ABLE 26.1ABLE 26.1ABLE 26.1 TRANSMISSION COMPLETE-T 14S10TRANSMISSION COMPLETE-T 14S10TRANSMISSION COMPLETE-T 14S10TRANSMISSION COMPLETE-T 14S10TRANSMISSION COMPLETE-T 14S10 GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



133

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TRANSMISSION COMPLETE-T14S10 (3200)TRANSMISSION COMPLETE-T14S10 (3200)TRANSMISSION COMPLETE-T14S10 (3200)TRANSMISSION COMPLETE-T14S10 (3200)TRANSMISSION COMPLETE-T14S10 (3200)

01 3321016861 ASSY. G.B. COMPLETE T 14S10 (WITH PTO) 1

TTTTTABLE 26.1ABLE 26.1ABLE 26.1ABLE 26.1ABLE 26.1 TRANSMISSION COMPLETE-T 14S10TRANSMISSION COMPLETE-T 14S10TRANSMISSION COMPLETE-T 14S10TRANSMISSION COMPLETE-T 14S10TRANSMISSION COMPLETE-T 14S10 GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



134

TTTTTABLE 26.2ABLE 26.2ABLE 26.2ABLE 26.2ABLE 26.2 TRANSMISSION CASE & GEARTRANSMISSION CASE & GEARTRANSMISSION CASE & GEARTRANSMISSION CASE & GEARTRANSMISSION CASE & GEAR GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



135

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TRANSMISSION CASE & GEAR (3240)TRANSMISSION CASE & GEAR (3240)TRANSMISSION CASE & GEAR (3240)TRANSMISSION CASE & GEAR (3240)TRANSMISSION CASE & GEAR (3240)

01 1045040 TRANSMISSION CASE 1

02 1010486 GASKET 2

03 1010487 PLUG-DRAIN 1

04 1010474 PLUG-DRAIN 1

05 1045496 COUNTER SHAFT 1

06 1015523 KEY-SUNK 1

07 1010595 KEY-SUNK 1

08 1015518 SPACER 1

09 1029512 COUNTER SHAFT-3RD,GEAR 1

10 1020208 COUNTER SHAFT-4RD,GEAR 1

11 1020215 COUNTER SHAFT-CONSTANT,GEAR 1

12 1015552 RING-O 1

13 1010537 BOLT-FLANGE 1

14 1010609 PEACE-LOCK 1

15 1015537 SHAFT-REVERSE 1

16 1015536 WASHER 2

17 1015534 BEARING-NEEDLE 2

18 1015535 SPACER 1

19 1039869 GEAR-IDLER 1

20 1015512 BEARING-ROLLER 1

21 1015514 BEARING-ROLLER 1

TTTTTABLE 26.2ABLE 26.2ABLE 26.2ABLE 26.2ABLE 26.2 TRANSMISSION CASE & GEARTRANSMISSION CASE & GEARTRANSMISSION CASE & GEARTRANSMISSION CASE & GEARTRANSMISSION CASE & GEAR GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



136

TTTTTABLE 26.3ABLE 26.3ABLE 26.3ABLE 26.3ABLE 26.3 TRANSMISSION GEARTRANSMISSION GEARTRANSMISSION GEARTRANSMISSION GEARTRANSMISSION GEAR GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



137

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TRANSMISSION GEAR (3241)TRANSMISSION GEAR (3241)TRANSMISSION GEAR (3241)TRANSMISSION GEAR (3241)TRANSMISSION GEAR (3241)

01 1015483 MAIN SHAFT 1

02 1015501 BEARING-NEEDLE 4

03 1033448 GEAR ASSY-2ND 1

04.1 1027192 HUB 1

04.2 1027193 SLEEVE 1

04.3 1029624 RING-OUTER 2

04.4 1033896 RING-MIDDLE 2

04.5 1029354 RING-INNER 2

04.6 1027908 SPRING 3

04.7 1027909 PIN 3

05 1015502 SLEEVE-3RD BEARING 1

06 1033449 GEAR ASSY-3RD 1

07 1015509 WASHER-THRUST 1

08 1015507 SLEEVE-BEARING 1

09 1015506 VEARING-NEEDLE 2

10 1015508 SPACER 1

11 1033409 GEAR ASSY-4TH 1

12.1 1041579 HUB 1

12.2 1041674 SLEEVE 1

12.3 1035154 RING-OUTER 2

12.4 1041583 RING-MIDDLE 2

12.5 1041578 RING-INNER 2

12.6 1041545 SPRING-SYN. 3

12.7 1043383 KEY-SHIFTING 3

13 1015539 WASHER-LOCK 1

14 1015452 NUT-LOCK 1

15 1015481 BEARING-PILOT 1

16 1015485 RING-SNAP 1

17 1015453 ADAPTER-OIL FEED 1

18 1033408 DRIVE ASSY-PINION 1

19 1015550 RING-SEAL 1

20 1015459 BRG.-ROLLER 2

21 1015484 RING-SNAP 1

22 1015637 RET.-BRG. 1

23 1035158 CONE-SPLITTER SYN. 1

24 1015460 RING-SNAP 1

TTTTTABLE 26.3ABLE 26.3ABLE 26.3ABLE 26.3ABLE 26.3 TRANSMISSION GEARTRANSMISSION GEARTRANSMISSION GEARTRANSMISSION GEARTRANSMISSION GEAR GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



138

TTTTTABLE 26.3ABLE 26.3ABLE 26.3ABLE 26.3ABLE 26.3 TRANSMISSION GEARTRANSMISSION GEARTRANSMISSION GEARTRANSMISSION GEARTRANSMISSION GEAR GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



139

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

25 1015490 BEARING-NEEDLE 2

26 1035498 GEAR-REVERSE 1

27 1015555 HUB-1ST & REVERSE 1

28 1010634 SLEEVE-1ST & REVERSE 1

29 1015451 SPACER 1

30 1015491 SLEEVE-1ST 1

31 1020297 GEAR-1ST 1

32 1015492 WASHER-1ST,GEAR 1

TTTTTABLE 26.3ABLE 26.3ABLE 26.3ABLE 26.3ABLE 26.3 TRANSMISSION GEARTRANSMISSION GEARTRANSMISSION GEARTRANSMISSION GEARTRANSMISSION GEAR GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



140

TTTTTABLE 26.4ABLE 26.4ABLE 26.4ABLE 26.4ABLE 26.4 TRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSY GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



141

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TRANSMISSION PTO & OIL PUMP ASSY (3242)TRANSMISSION PTO & OIL PUMP ASSY (3242)TRANSMISSION PTO & OIL PUMP ASSY (3242)TRANSMISSION PTO & OIL PUMP ASSY (3242)TRANSMISSION PTO & OIL PUMP ASSY (3242)

01 1043216 PTO-CASE 1 W/PTO

02 1037658 GEAR ASSY-PTO 1 W/PTO

03 1020147 SHAFT-PTO OUTPUT 1 W/PTO

04 1020150 BEARING-ROLLER 2 W/PTO

05 1010799 RING-SNAP 2 W/PTO

06 1020149 BEARING-NEEDLE ROLLER 1 W/PTO

07 1037246 RETAINER-OIL PUMP 1 W/PTO

08 1010805 SLEEVE-PTO 1 W/PTO

09 1018656 BEARING-BALL 1 W/PTO

10 1020151 COVER-PTO REAR 1 W/PTO

11 1010814 BOLT-FLANGE 8X25 7 W/PTO

12 1010797 SEAL-OIL 1 W/PTO

13 1015676 BOLT-FLANGE 8X35 2 W/PTO

14 1037049 OIL PUMP ASSY 1 W/PTO

15 1037058 BOLT-FLANGE 6X75 3 W/PTO

16 1010811 FORK-PTO SHIFT 1 W/PTO

17 1010708 BOLT-SET 1 W/PTO

18 1010810 SPRING-RETURN 1 W/PTO

19 1020153 POWER CYLINDER ASSY 1 W/PTO

20 1010655 PLUG-DUST 1 W/PTO

21 1037244 STRAINER 1 W/PTO

22 1015678 PLUG-TAPER 1 W/PTO

23 1010813 BOLT 8X16 3 W/PTO

24 1010815 KEY-SUNK 1 W/PTO

25 1019127 FLANGE-PTO OUTPUT 1 W/PTO

26 1015780 SCREW-SET 1 W/PTO

27 1015781 WIRE 1 W/PTO

28 1015663 GASKET-PTO 1 W/PTO

29 1010661 BOLT-FLANGE 10X30 2 W/PTO

30 1010792 BOLT-FLANGE 10X95 2 W/PTO

31 1010793 BOLT-FLANGE 10X125 4 W/PTO

32 1028987 CASE-OIL PUMP 1 W/O PTO

33 1037031 RETAINER ASSY 1 W/O PTO

34 1037057 STRAINER 1 W/O PTO

35 1029155 GEAR-OIL PUMP 1 W/O PTO

36 1029152 KEY-WOODRUF 1 W/O PTO

TTTTTABLE 26.4ABLE 26.4ABLE 26.4ABLE 26.4ABLE 26.4 TRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSY GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



142

TTTTTABLE 26.4ABLE 26.4ABLE 26.4ABLE 26.4ABLE 26.4 TRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSY GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



143

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

37 1015655 RING-SNAP 1 W/O PTO

38 1029163 SPACER 1 W/O PTO

39 1037059 SHAFT-OIL PUMP 1 W/O PTO

40 1037049 OIL PUMP ASSY 1 W/O PTO

41 1037058 BOLT-FLANGE 6X75 3 W/O PTO

42 1010814 BOLT-FLANGE 8X25 3 W/O PTO

43 1015676 BOLT-FLANGE 8X35 2 W/O PTO

44 1010793 BOLT-FLANGE 10X125 2 W/O PTO

45 1010661 BOLT-FLANGE 10X30 6 W/O PTO

46 1015663 GASKET-PTO 1 W/O PTO

TTTTTABLE 26.4ABLE 26.4ABLE 26.4ABLE 26.4ABLE 26.4 TRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSYTRANSMISSION PTO & OIL PUMP ASSY GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



144

TTTTTABLE 26.5ABLE 26.5ABLE 26.5ABLE 26.5ABLE 26.5 TRANSMISSION CASETRANSMISSION CASETRANSMISSION CASETRANSMISSION CASETRANSMISSION CASE GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



145

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TRANSMISSION CASE (3243)TRANSMISSION CASE (3243)TRANSMISSION CASE (3243)TRANSMISSION CASE (3243)TRANSMISSION CASE (3243)

01.1 1015545 BRG.-NEEDLE ROLLER 1

01.2 1015453 ADAPTER-OIL FEED 1

01.3 1041674 SLEEVE 1

01.4 1041580 HUB 1

01.5 1041581 KEY-SHIFTING 3       ASSY. INPUT SHAFT

01.6 1041545 SPRING-SYN. 3       IS NOT SERVICED

01.7 1035154 RING-OUTER 2

01.8 1041583 RING-MIDDLE 2

01.9 1041578 RING-INNER 2

01.10 1015554 RING-SNAP 1

02 1015631 BRG-NEEDLE ROLLER 2

03 1015629 SPACER 1

04 1035159 PINION ASSY-SPLITTER 1

05 1020214 GEAR-SPLITTER 1

06 1010484 PIN-DOWEL 10

07 1010458 BOLT-FLANGE 6

08 1037202 CASE-SPLITTER 1

09 1010486 GASKET 1

10 1010474 PLUG-DRAIN 1

11 1015643 BOLT-FLANGE 4

12 1015642 BOLT-FLANGE 2

13 1015622 BRG.-ROLLER 2

14 1015623 RING-SNAP 1

15 1015624 RING-SEAL 1

16 1015423 PLATE-OIL INTAKE 1

17 1015430 RING-O 1

18 1010472 SEAL-OIL 1

19 1039842 RET.-FRONT BRG. 1

20 1015431 PLUG-TAPER 1

21 1015429 PIN-DOWEL 1

22 1010458 BOLT-FLANGE AR

23 1010497 STAY 1

24 1010462 BOLT-FLANGE 1

25 1015633 BOLT 1

26 1015635 WASHER-LOCK 1

27 1015634 PLATE-LOCK 1

28 1015512 BEARING-ROLLER 1

TTTTTABLE 26.5ABLE 26.5ABLE 26.5ABLE 26.5ABLE 26.5 TRANSMISSION CASETRANSMISSION CASETRANSMISSION CASETRANSMISSION CASETRANSMISSION CASE GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



146

TTTTTABLE 26.6ABLE 26.6ABLE 26.6ABLE 26.6ABLE 26.6 TRTRTRTRTRANSMISSION RETANSMISSION RETANSMISSION RETANSMISSION RETANSMISSION RETAINERAINERAINERAINERAINER GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



147

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TRTRTRTRTRANSMISSION RETANSMISSION RETANSMISSION RETANSMISSION RETANSMISSION RETAINER (3244)AINER (3244)AINER (3244)AINER (3244)AINER (3244)

01 1015527 PLATE-LOCK 1

02 1015528 SHEET-LOCK(S) 1

03 1015549 BOLT-BACK PLATE 2

04 1015486 WASHER 1

05 1026322 WORM-SPEEDOMETER 1

06 1015542 PLATE-OIL SEPARATE(S) 1

07 1043204 COVER-REAR 1

08 1010649 BOLT-SEAL 11

09 1010646 BUSHING 1

10 1026323 GEAR-SPEEDOMETER 1

11 1010786 GASKET 1

12 1010780 BUSHING-SPEEDOMETER 1

13 1010779 SEAL-OIL 1

14 1015565 SEAL-OIL 1

15 1033640 FLANGE-COMP 1

16 1037569 BOLT 4

17 1015543 RING-O 1

18 1015544 NUT-CASTLE 1

19 1015551 PIN-SPLIT 1

TTTTTABLE 26.6ABLE 26.6ABLE 26.6ABLE 26.6ABLE 26.6 TRTRTRTRTRANSMISSION RETANSMISSION RETANSMISSION RETANSMISSION RETANSMISSION RETAINERAINERAINERAINERAINER GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



148

TTTTTABLE 26.7ABLE 26.7ABLE 26.7ABLE 26.7ABLE 26.7 GEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOX GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



149

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

GEAR SHIFT & QUADRANT BOX (3245)GEAR SHIFT & QUADRANT BOX (3245)GEAR SHIFT & QUADRANT BOX (3245)GEAR SHIFT & QUADRANT BOX (3245)GEAR SHIFT & QUADRANT BOX (3245)

01 1010678 RAIL-2ND & 3RD 1

02 1010700 JAW-2ND & 3RD 1

03 1027304 FORK-2ND & 3RD 1

04 1010679 PIN-INTERLOCK 1

05 1010724 BALL-STEEL 2

06 1010684 RAIL-4TH & 5TH 1

07 1015592 FORK-4TH & 5TH 1

08 1010708 BOLT-SET 6

09 1010655 PLUG-DUST 5

10 1010688 RAIL-1ST & REV.SHIFT,B 1

11 1010694 FORK-1ST & REV. 1

12 1015584 CASE-LOWER 1

13 1010715 RING-O 1

14 1010704 LEVER-1ST & REV.SHIFT 1

15 1010707 WASHER-THRUST 1

16 1010706 SHAFT-1ST & REV.SHIFT LEVER 1

17 1010698 JAW-1ST & REV. 1

18 1010687 RAIL-1ST & REV,A 1

19 1010699 JAW SHIFT-1ST & REV 1

20 1010702 BOLT-JAW 1

21 1010665 NUT-FLANGE 1

22 1010689 PIN-INTERLOCK 3

23 1010703 SPRING-POPPET 3

24 1019352 BRACKET-HANGER 1

25 1010664 BOLT-FLANGE 10X70 4

26 1015582 BRACKET-CLIP 3

27 1027385 BRACKET-SPEED CABLE 2

28 1015585 GASKET 1

29 1010661 BOLT-FLANGE 10X30 AR

30 1039962 BOLT-FLANGE,SPEEDO SENSOR MTG. 1

31 1010725 GASKET 1

32 1045549 SWITCH-BACK LAMP 1

33 1033402 SELECT LEVER ASSY 1

34 1037209 BOLT-JOINT 1

35 1010725 GASKET 2

36 1037200 HOSE-SPLIT OIL 1

TTTTTABLE 26.7ABLE 26.7ABLE 26.7ABLE 26.7ABLE 26.7 GEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOX GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



150

TTTTTABLE 26.7ABLE 26.7ABLE 26.7ABLE 26.7ABLE 26.7 GEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOX GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



151

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

37 1007247 NUT 1

38 1037201 CONNECTOR-L TYPE 1

39 1043730 BRACKET-HOSE,MTG 1

40 1010537 BOLT-FLANGE 2

41 1041765 CONNECTOR-I 1

42 1010462 BOLT-FLANGE 2

TTTTTABLE 26.7ABLE 26.7ABLE 26.7ABLE 26.7ABLE 26.7 GEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOXGEAR SHIFT & QUADRANT BOX GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



152

TTTTTABLE 26.8ABLE 26.8ABLE 26.8ABLE 26.8ABLE 26.8 TRANSMISSION SPLITTERTRANSMISSION SPLITTERTRANSMISSION SPLITTERTRANSMISSION SPLITTERTRANSMISSION SPLITTER GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



153

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TRANSMISSION SPLITTER (3247)TRANSMISSION SPLITTER (3247)TRANSMISSION SPLITTER (3247)TRANSMISSION SPLITTER (3247)TRANSMISSION SPLITTER (3247)

01 1015656 PIN-POPPET 1

02 1010703 SPRING-POPPET 1

03 1015604 GASKET(S) 1

04 1015594 PLUG-SCREW 1

05 1015655 RING-SNAP 2

06 1015652 PIECE-SPLITTER SHIFT FORK 2

07 1015654 FORK 1

08 1010674 PLUG-DUST 1

09 1010775 PIN-SPRING 1

10 1015653 BOLT-REAMER 1

11 1019352 BRACKET-HANGER 1

12 1010462 BOLT-FLANGE 1

13 1043215 CASE-SPLITTER UPPER 1

14 1010754 RING-O 1

15 1010756 SEAL-DUST 1

16 1015647 LEVER-SPLITTER SHIFT 1

17 1010458 BOLT-FLANGE 7

18 1045548 SWITCH-INTER LOCK 1

19 1010725 GASKET 1

20 1015661 CYLINDER-SERVO 1

21 1015660 BOLT-FLANGE 3

22 1045046 ELBOW 1

21 1015660 BOLT-FLANGE 3

22 1045046 ELBOW 1

TTTTTABLE 26.8ABLE 26.8ABLE 26.8ABLE 26.8ABLE 26.8 TRANSMISSION SPLITTERTRANSMISSION SPLITTERTRANSMISSION SPLITTERTRANSMISSION SPLITTERTRANSMISSION SPLITTER GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



154

TTTTTABLE 26.9ABLE 26.9ABLE 26.9ABLE 26.9ABLE 26.9 TRANSMISSION UPPERTRANSMISSION UPPERTRANSMISSION UPPERTRANSMISSION UPPERTRANSMISSION UPPER GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



155

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TRANSMISSION UPPER (3248)TRANSMISSION UPPER (3248)TRANSMISSION UPPER (3248)TRANSMISSION UPPER (3248)TRANSMISSION UPPER (3248)

01 1026572 CASE-SELECTING LEVER 1

02 1010765 SEAL-OIL 1

03 1010767 WASHER-PLAIN 1

04 1010766 SHIM AR

05 1016387 LEVER-SELECTING,B 1

06 1010769 PIN-LOCK 1

07 1010774 NUT-FLANGE 1

08 1010674 PLUG-DUST 1

09 1026582 LEVER-GEAR SHIFT 1

10 1010754 RING-O 1

11 1010775 PIN-SPRING 1

12 1015613 PLATE-INTERLOCK 1

13 1015614 LEVER-GEAR SHIFT SLIDING 1

14 1029800 LEVER-SELECTING,A 1

15 1010771 RETAINER-SPRING 2

16 1027554 SPRING-1ST & REV.RETURN 1

17 1010462 BOLT-FLANGE 8

18 1010733 BREATHER-AIR 1

19 1026729 JOINT ROD ASSY 1

20 1007618 NUT 2

21 1007617 WASHER-SPRING 2

22 1010725 GASKET 1

23 1045548 SWITCH-INTER LOCK 1

24 1043891 POWER SHIFT 1

25 1015579 BOLT-FLANGE 10X45 2

26 1010644 BOLT-FLANGE 10X70 4

TTTTTABLE 26.9ABLE 26.9ABLE 26.9ABLE 26.9ABLE 26.9 TRANSMISSION UPPERTRANSMISSION UPPERTRANSMISSION UPPERTRANSMISSION UPPERTRANSMISSION UPPER GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



156

TTTTTABLE 26.10ABLE 26.10ABLE 26.10ABLE 26.10ABLE 26.10 GEAR SHIFT LEVERGEAR SHIFT LEVERGEAR SHIFT LEVERGEAR SHIFT LEVERGEAR SHIFT LEVER GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



157

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

GEAR SHIFT LEVER (3510)GEAR SHIFT LEVER (3510)GEAR SHIFT LEVER (3510)GEAR SHIFT LEVER (3510)GEAR SHIFT LEVER (3510)

01 3351300421DB KNOB ASSY. 1

02 3351300920DB PATTERN-5 SPEED 1

03 9091105100 HEX NUT M10X1.25 1

04 3351300214DB BOOT-OUTER 1

05 3351300054 BOOT-INNER 1

06 3351300101 RETAINER-COVER 1

07 9051106140 BOLT-FLANGE M6X1.0 4

08 3351100641 CHANGE LEVER ASSY. 1

09 9091506100 SPRING WASHER 1

10 9091607100 PLAIN WASHER 1

11 3351503000 ROD A-CHANGE LEVER SHIFT L=610MM 1

12 3351502550 ROD A-CHANGE LEVER SELECT L=606MM 1

13 3351502380 BALL JOINT M8X1.25 LH 1

13 3351502370 BALL JOINT M8X1.25 RH 1

14 3351500730 HEX NUT M10X1.25 LH 2

14 9091123100 HEX NUT M10X1.25 RH 2

15 3351502360 BALL JOINT M10X1.25 LH 1

15 3351502350 BALL JOINT M10X1.25 RH 1

16 9091304080 NUT-LOCK M8X1.25 2

17 9091304100 NUT-LOCK M10X1.25 2

TTTTTABLE 26.10ABLE 26.10ABLE 26.10ABLE 26.10ABLE 26.10 GEAR SHIFT LEVERGEAR SHIFT LEVERGEAR SHIFT LEVERGEAR SHIFT LEVERGEAR SHIFT LEVER GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



158

TTTTTABLE 26.11ABLE 26.11ABLE 26.11ABLE 26.11ABLE 26.11 T/M CONTROL RODT/M CONTROL RODT/M CONTROL RODT/M CONTROL RODT/M CONTROL ROD GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



159

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

T/M CONTROL ROD (3520)T/M CONTROL ROD (3520)T/M CONTROL ROD (3520)T/M CONTROL ROD (3520)T/M CONTROL ROD (3520)

01 3351100653 1ST RELAY ASSY. 1

02 3351503010 ROD ASSY.-1ST SHIFT L=569MM 1

03 9091304100 NUT-LOCK M10X1.25 6

04 3351502590 ROD ASSY.-1ST SELECT L=660MM 1

05 3351100722 2ND RELAY ASSY. 1

06 3351300120 RETURN SPRING 1

07 3351503030 ROD ASSY.-2ND SHIFT L=1099MM 1

08 3351503330 ROD ASSY.-2ND SELECT L=1606MM 1

09 3351102940 IDLER ASSY. 1

10 3351503320 ROD ASSY.-IDLER SHIFT L=386MM 1

12 3351502360 BALL JOINT M10X1.25 LH 3

12 3351502350 BALL JOINT M10X1.25 RH 3

13 3351500730 HEX NUT M10X1.25 LH 5

13 9091123100 HEX NUT M10X1.25 RH 5

14 3351502380 BALL JOINT M8X1.25 LH 2

14 3351502370 BALL JOINT M8X1.25 RH 2

15 9091304080 NUT-LOCK M8X1.25 4

11 3351407710 BALL SEAT 2 NOT SERVICED

TTTTTABLE 26.11ABLE 26.11ABLE 26.11ABLE 26.11ABLE 26.11 T/M CONTROL RODT/M CONTROL RODT/M CONTROL RODT/M CONTROL RODT/M CONTROL ROD GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



160

TTTTTABLE 26.12ABLE 26.12ABLE 26.12ABLE 26.12ABLE 26.12 T/M OIL COOLERT/M OIL COOLERT/M OIL COOLERT/M OIL COOLERT/M OIL COOLER GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



161

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

T/M OIL COOLER (3540)T/M OIL COOLER (3540)T/M OIL COOLER (3540)T/M OIL COOLER (3540)T/M OIL COOLER (3540)

01 3329102440 OIL COOLER ASSY. TRANSMISSION 1

02 3329102580 BRACKET-OIL COOLER ASSY. 2

03 3329105660 FLEXIBLE HOSE-T/M IN (YELLOW) L=2660MM 1

04 3329104771 FLEXIBLE HOSE-T/M OUT (RED) L=2880MM 1

05 3329102570 CONNECTOR-OIL COOLER ASSY. 2

06 3474703961 GASKET 2

07 3473702310 BAND CLIP 4

08 9051210300 FLANGE BOLT M10X1.25 4

09 9051208200 FLANGE BOLT M8X1.25 4

10 9091152100 HEX FLANGE NUT M10X1.25 4

11 3473402660 CORRUGATE-TUBE 1

12 3329105640 CONNECTOR-ELBOW,PT1/2,M20 1

TTTTTABLE 26.12ABLE 26.12ABLE 26.12ABLE 26.12ABLE 26.12 T/M OIL COOLERT/M OIL COOLERT/M OIL COOLERT/M OIL COOLERT/M OIL COOLER GROUP 26GROUP 26GROUP 26GROUP 26GROUP 26



162

TTTTTABLE 29.1ABLE 29.1ABLE 29.1ABLE 29.1ABLE 29.1 CLUTCH PEDAL & CONTROLCLUTCH PEDAL & CONTROLCLUTCH PEDAL & CONTROLCLUTCH PEDAL & CONTROLCLUTCH PEDAL & CONTROL GROUP 29GROUP 29GROUP 29GROUP 29GROUP 29



163

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

CLUTCH PEDAL & CONTROL (3120)CLUTCH PEDAL & CONTROL (3120)CLUTCH PEDAL & CONTROL (3120)CLUTCH PEDAL & CONTROL (3120)CLUTCH PEDAL & CONTROL (3120)

01 3318401331 CLUTCH OIL PIPE ASSY. M/CYL:FLEX 1

02 3858900011 SWITCH ASSY. ACCEL,CLUTCH 1 FOR CLUTCH

02 3858900011 SWITCH ASSY. ACCEL,CLUTCH 1 FOR T/M SPLIT

03 3315001135 PEDAL ASSY. CPL-CLUTCH 1

04 3315111162 PEDAL ASSY. CLUTCH 1

05 3315111140 COVER-PEDAL PAD 1

06 3315111042 RETURN SPRING 1

07 3315811092 BRKT ASSY. CLUTCH PEDAL 1

08 3315111021 BOLT-PIVOT 2

09 3315101010 BUSH-RELAY LEVER 2

10 9091104100 HEX NUT M10X1.25 2

11 9091505100 SPRING WASHER 2

12 3315101020 RUBBER-PEDAL STOP 1

13 3316101310 MASTER CYLINDER ASSY. CLUTCH 1

14 9020408400 HEX BOLT M8X1.25 1

15 9091114080 HEX NUT M8X1.25 1

16 3315101030 BUSH-CLUTCH PEDAL 1

17 3315101042 SPACER-CLUTCH PEDAL 2

18 9020410160 BOLT-HEX HEAD M10X1.25 2

19 9091506100 SPRING WASHER 2

20 3318101020 GROMMET 1

21 3318101040 CLAMP-HOSE 1

22 9091151080 FLANGE NUT M8X1.25 4

23 3318101059 RESERVOIR ASSY. CLUTCH 1

24 3318101522 CAP-OIL,W/PACKING 1

25 3318101062 HOSE-RESERVOIR 1

26 3318101070 CLAMP-HOSE 1

27 3318101555 BODY-RESERVOIR 1

28 3082000101 FLANGE NUT M5X0.8 2

99 3317100220 BOOSTER ASSY. CLUTCH(AUTO) (105 MM DIA) 1

TTTTTABLE 29.1ABLE 29.1ABLE 29.1ABLE 29.1ABLE 29.1 CLUTCH PEDAL & CONTROLCLUTCH PEDAL & CONTROLCLUTCH PEDAL & CONTROLCLUTCH PEDAL & CONTROLCLUTCH PEDAL & CONTROL GROUP 29GROUP 29GROUP 29GROUP 29GROUP 29



164

TTTTTABLE 29.2ABLE 29.2ABLE 29.2ABLE 29.2ABLE 29.2 CLUTCH OIL PIPECLUTCH OIL PIPECLUTCH OIL PIPECLUTCH OIL PIPECLUTCH OIL PIPE GROUP 29GROUP 29GROUP 29GROUP 29GROUP 29



165

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

CLUTCH OIL PIPE (3130)CLUTCH OIL PIPE (3130)CLUTCH OIL PIPE (3130)CLUTCH OIL PIPE (3130)CLUTCH OIL PIPE (3130)

01 3318600100 FLEXIBLE HOSE-CLUTCH OIL L= 580MM 1

02 9991114140 HEX NUT M14X1.5 2

03 9091645140 PLAIN WASHER 2

04 3319801040 BRACKET-FLEX HOSE 1

05 9091505140 SPRING WASHER 1

06 9020408200 HEX BOLT M8X1.25 2

07 9091152080 FLANGE NUT M8X1.25 2

08 3318400460 CLUTCH OIL PIPE A-FLEX:2W 1

09 9092230080 UNION-2W 1

10 3318400860 CLUCH OIL PIPE ASM-2W:FLEX 1

11 3318401050 CLIP-CLUTCH OIL PIPE 4

12 9051108250 FLANGE BOLT M8X1.25 4

13 9091152080 FLANGE NUT M8X1.25 6

14 3319801131 BRACKET-FLEX HOSE 1

15 9051208300 FLANGE BOLT M8X1.25 2

16 3318601150 FLEXIBLE HOSE A-CLUTCH OIL L=630MM 1

17 3318601050 GASKET 1

18 9991114140 HEX NUT M14X1.5 1

19 9091505140 SPRING WASHER 1

TTTTTABLE 29.2ABLE 29.2ABLE 29.2ABLE 29.2ABLE 29.2 CLUTCH OIL PIPECLUTCH OIL PIPECLUTCH OIL PIPECLUTCH OIL PIPECLUTCH OIL PIPE GROUP 29GROUP 29GROUP 29GROUP 29GROUP 29



166

TTTTTABLE 30.1ABLE 30.1ABLE 30.1ABLE 30.1ABLE 30.1 AAAAACCCCCCELERCELERCELERCELERCELERAAAAATTTTTOR COR COR COR COR CONTRONTRONTRONTRONTROLOLOLOLOL GROUP 30GROUP 30GROUP 30GROUP 30GROUP 30



167

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

AAAAACCCCCCELERCELERCELERCELERCELERAAAAATTTTTOR  COR  COR  COR  COR  CONTRONTRONTRONTRONTROL (2210)OL (2210)OL (2210)OL (2210)OL (2210)

01 3221100101 PEDAL ASSY. ACCELERATOR COMPLETE 1

02 3221100111 PEDAL-ACCELERATOR 1

03 3221100120 HINGE ASSY. ACCELERATOR PEDAL 1

04 9082038620 JOINT PIN 1

05 9091854060 SNAP RING-'E' TYPE 1

06 3221100130 CABLE 1

07 9019008200 BOLT-W/WASHER M8X1.25 2

08 9010508800 HEX BOLT M8X1.25 1

08 9091114080 HEX NUT M8X1.25 1

09 3221410071 ACCEL CONTROL MECHANISM 1

10 9091151080 FLANGE NUT M8X1.25 3

11A 3221600620 CABLE ASSY. ENGINE CONTROL 1

11B 3221600630 CABLE ASSY. ENGINE CONTROL 1

12 3473702260 BAND CLIP AR

12 3473702270 BAND CLIP AR

13 9082336160 JOINT PIN 1

14 3089700070 SNAP PIN 1

15 9091605060 PLAIN WASHER 1

16 3222110011 CABLE ASSY. IDLING CONTROL 1

17 3858900011 SWITCH ASSY. CLUTCH & ACCEL 1

18 9095451060 CLIP-D1 1

19 9051208140 FLANGE BOLT M8X1.25 1

20 3221600690 RETURN SPRING-ACCEL CONTROL 2

21 3221600700 COVER-RETURN SPRING 1

22 3221600681 BRKT-RETURN SPRING,I/P 1

23 3221600670 BRKT-I/P LEVER 1

24 3221600660 BRKT-ACCEL CABLE, IP 1

25 3221600650 BRKT-ENG CTRL CABLE MTG 1

TTTTTABLE 30.1ABLE 30.1ABLE 30.1ABLE 30.1ABLE 30.1 AAAAACCCCCCELERCELERCELERCELERCELERAAAAATTTTTOR COR COR COR COR CONTRONTRONTRONTRONTROLOLOLOLOL GROUP 30GROUP 30GROUP 30GROUP 30GROUP 30



168

TTTTTABLE 30.2ABLE 30.2ABLE 30.2ABLE 30.2ABLE 30.2 ENGINE STOP CABLEENGINE STOP CABLEENGINE STOP CABLEENGINE STOP CABLEENGINE STOP CABLE GROUP 30GROUP 30GROUP 30GROUP 30GROUP 30



169

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

ENGINE STOP CABLE (2240)ENGINE STOP CABLE (2240)ENGINE STOP CABLE (2240)ENGINE STOP CABLE (2240)ENGINE STOP CABLE (2240)

01 3792000112 MOTOR ASSY. ENGINE STOP 1

02 3792500260 CABLE ASSY. ENGINE STOP MOTOR 1

03 9082336160 JOINT PIN 1

04 9091605060 PLAIN WASHER 1

05 9081116180 SPLIT PIN 1

06 3877000150 BRACKET ASSY. (INVERTER) 1

07 3157000351 BRKT-OIL DIP STICK,FRAME 1

08 9095245350 CLIP-TYPE A3 2

09 9051208300 FLANGE BOLT M8X1.25 2

10 3794500030 BRACKET-ENGINE STOP CABLE 1

11 3473702260 BAND CLIP 3

TTTTTABLE 30.2ABLE 30.2ABLE 30.2ABLE 30.2ABLE 30.2 ENGINE STOP CABLEENGINE STOP CABLEENGINE STOP CABLEENGINE STOP CABLEENGINE STOP CABLE GROUP 30GROUP 30GROUP 30GROUP 30GROUP 30



170

TTTTTABLE 31.1ABLE 31.1ABLE 31.1ABLE 31.1ABLE 31.1 FRAMEFRAMEFRAMEFRAMEFRAME GROUP 31GROUP 31GROUP 31GROUP 31GROUP 31



171

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FRAMEFRAMEFRAMEFRAMEFRAME

-- 2193 3100 01 01 ASSY. FRAME COMPLETE 1

01 3412111130 CROSS MEMBER ASSY.-'A' 1ST 1

02 3412105407 CROSS MEMBER ASSY.-'N' 2ND 1

04 3412104972 CROSS MEMBER ASSY.-'R' CENTRE 1

06 3412105471 CROSS MEMBER ASSY.-'S' R/S RR & END 1

TRANSMISSION NOISE SHIELDTRANSMISSION NOISE SHIELDTRANSMISSION NOISE SHIELDTRANSMISSION NOISE SHIELDTRANSMISSION NOISE SHIELD

-- 2193 3170 63 01 NOISE SHIELD 1

-- 2193 3170 33 01 BRACKET 1

-- 2193 3170 33 02 BRACKET 1

-- 2193 3170 33 03 BRACKET 1

-- 2193 3170 33 04 BRACKET 1

TTTTTABLE 31.1ABLE 31.1ABLE 31.1ABLE 31.1ABLE 31.1 FRAMEFRAMEFRAMEFRAMEFRAME GROUP 31GROUP 31GROUP 31GROUP 31GROUP 31



172

TTTTTABLE 31.2ABLE 31.2ABLE 31.2ABLE 31.2ABLE 31.2 SIDE PROTECTOR (6X4 DUMP)SIDE PROTECTOR (6X4 DUMP)SIDE PROTECTOR (6X4 DUMP)SIDE PROTECTOR (6X4 DUMP)SIDE PROTECTOR (6X4 DUMP) GROUP 31GROUP 31GROUP 31GROUP 31GROUP 31



173

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

SIDE PROTECTOR(6X4 DUMP) (9260)SIDE PROTECTOR(6X4 DUMP) (9260)SIDE PROTECTOR(6X4 DUMP) (9260)SIDE PROTECTOR(6X4 DUMP) (9260)SIDE PROTECTOR(6X4 DUMP) (9260)

01 3688000720 GUIDE PLATE 2

02 9951212350 FLANGE BOLT M12X1.25 16

03 3688300970 STAY-PROTECTOR FRT 1

03 3688300860 STAY-PROTECTOR FRT 1

04 3688300790 STAY ASM-PROTECTOR 1

04 3688300800 STAY ASM-PROTECTOR 1

05 3688300771 PROTECTOR-SIDE 2

05 3688300782 PROTECTOR-SIDE 2

05 3688301100 PROTECTOR-SIDE 2

05 3688301110 PROTECTOR-SIDE 2

06 9051210200 HEX FLANGE BOLT M10X1.25 12

07 9091151100 FLANGE NUT M10X1.25 12

TTTTTABLE 31.2ABLE 31.2ABLE 31.2ABLE 31.2ABLE 31.2 SIDE PROTECTOR (6X4 DUMP)SIDE PROTECTOR (6X4 DUMP)SIDE PROTECTOR (6X4 DUMP)SIDE PROTECTOR (6X4 DUMP)SIDE PROTECTOR (6X4 DUMP) GROUP 31GROUP 31GROUP 31GROUP 31GROUP 31



174

TTTTTABLE 31.3ABLE 31.3ABLE 31.3ABLE 31.3ABLE 31.3 RUPDRUPDRUPDRUPDRUPD GROUP 31GROUP 31GROUP 31GROUP 31GROUP 31



175

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

RUPDRUPDRUPDRUPDRUPD

01 3414400441 PROTECTOR ASSY. REAR 1

02 3414400172 PROTECTOR ASSY. 1

TTTTTABLE 31.3ABLE 31.3ABLE 31.3ABLE 31.3ABLE 31.3 RUPDRUPDRUPDRUPDRUPD GROUP 31GROUP 31GROUP 31GROUP 31GROUP 31



176

TTTTTABLE 32.1ABLE 32.1ABLE 32.1ABLE 32.1ABLE 32.1 FRONT SUSPENSIONFRONT SUSPENSIONFRONT SUSPENSIONFRONT SUSPENSIONFRONT SUSPENSION GROUP 32GROUP 32GROUP 32GROUP 32GROUP 32



177

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FRONT SUSPENSION (4210)FRONT SUSPENSION (4210)FRONT SUSPENSION (4210)FRONT SUSPENSION (4210)FRONT SUSPENSION (4210)

01 3421105930 LEAF SPRING ASSY. FRT 2

02 3421300273 BRACKET-FRT SPRING,FRT 1

02 3421300182 BRACKET-FRT SPRING,FRT 1

03 3421300012 BRACKET-FRT SPRING,RR 1

03 3421300022 BRACKET-FRT SPRING,RR 1

04 3421300340 PIN-FRT SPRING 6

05 9910512750 BOLT-HEX HEAD M12X1.25 4

05 9910512800 BOLT-HEX HEAD M12X1.25 8

06 9091505120 SPRING WASHER 12

06 9991104120 HEX NUT M12X1.25 12

07 9090310100 GREASE NIPPLE (STRAIGHT) 5

08 9090311100 GREASE NIPPLE (ELBOW, FRT RH) 1

09 3421300153 SHACKLE ASSY. 2

10 3421300103 SHACKLE-SPRING 2

11 3421300370 BUSH-SHACKLE 2

12 3421300030 WASHER-SPRING PIN 12

13 3421300350 CLAMP PLATE 2

14 3421300570 U BOLT-FRT SPRING L=245MM 4

15 3082000580 FLANGE-NUT M22X1.5 8

16 3424000290 SHOCK ABSORBER FRONT 2

17 3424100750 BRACKET-SHOCK ABSORBER LOWER LH 1

17 3424100760 BRACKET-SHOCK ABSORBER LOWER RH 1

18 9991104200 HEX NUT M20X1.5 2

19 9091505200 SPRING WASHER 2

20 9991114140 HEX NUT M14X1.5 2

21 3424100730 BRACKET-SHOCK ABSORBER UPR,FRT (ON FRAME) 2

22 9910614450 BOLT-HEX HEAD M14 X1.5 L=45MM AR

22 9920614400 BOLT-HEX HEAD M14 X 1.5 L=40MM AR

22 9910614500 BOLT-HEX HEAD M14 X1.5 L=50MM AR

23 9091315140 SELF LOCK NUT M14X1.5 AR

LLLLLOOSE POOSE POOSE POOSE POOSE PARARARARARTTTTTS OF SPRINGS OF SPRINGS OF SPRINGS OF SPRINGS OF SPRING

01 3421105930 ASSY. FRONT SPRING COMPLETE 1

-- 3421105990 LEAF SPRING NO. 1 1

-- 3421106000 LEAF SPRING NO..2 1

-- 3421106010 LEAF SPRING NO. 3 1

-- 3421106020 LEAF SPRING NO. 4 1

TTTTTABLE 32.1ABLE 32.1ABLE 32.1ABLE 32.1ABLE 32.1 FRONT SUSPENSIONFRONT SUSPENSIONFRONT SUSPENSIONFRONT SUSPENSIONFRONT SUSPENSION GROUP 32GROUP 32GROUP 32GROUP 32GROUP 32



178

TTTTTABLE 32.1ABLE 32.1ABLE 32.1ABLE 32.1ABLE 32.1 FRONT SUSPENSIONFRONT SUSPENSIONFRONT SUSPENSIONFRONT SUSPENSIONFRONT SUSPENSION GROUP 32GROUP 32GROUP 32GROUP 32GROUP 32



179

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

-- 3421106030 LEAF SPRING NO. 5 1

-- 3421106040 LEAF SPRING NO. 6 1

-- 3421106050 LEAF SPRING NO. 7 1

-- 3421106060 LEAF SPRING NO. 8 1

-- 3421106070 LEAF SPRING NO. 9 1

-- 3421106080 LEAF SPRING NO. 10 1

-- 3421106090 LEAF SPRING NO. 11 1

-- 3421106100 LEAF SPRING NO. 12 1

-- 3421106110 CENTRE BOLT (L= 184 mm) 1

-- NUT 1

3421105950 CASTOR PLATE 1

TTTTTABLE 32.1ABLE 32.1ABLE 32.1ABLE 32.1ABLE 32.1 FRONT SUSPENSIONFRONT SUSPENSIONFRONT SUSPENSIONFRONT SUSPENSIONFRONT SUSPENSION GROUP 32GROUP 32GROUP 32GROUP 32GROUP 32



180

TTTTTABLE 32.2ABLE 32.2ABLE 32.2ABLE 32.2ABLE 32.2 REAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRING GROUP 32GROUP 32GROUP 32GROUP 32GROUP 32



181

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

REAR SUSPENSION(1)-SPRING (4230)REAR SUSPENSION(1)-SPRING (4230)REAR SUSPENSION(1)-SPRING (4230)REAR SUSPENSION(1)-SPRING (4230)REAR SUSPENSION(1)-SPRING (4230)

01 3423104310 LEAF SPRING ASSY. REAR 2

02 3423001450 SIDE PLATE-SHAFT 2

03 3423001430 SHIM-SIDE PLATE SHAFT 14

04 3423001472 BOLT-SIDE PLATE SHAFT 4

05 3423004380 COVER ASSY.-SPRING SEAT (WITH VALVE) 2

06 3423001530 VALVE-GREASE ESCAPE 2

07 3423004370 SPRING SEAT-WITH BUSH 2

08 3423004360 SPRING SEAT-WITHOUT BUSH 2

09 3423001660 BUSH 4

10 9090310100 GREASE NIPPLE 2

11 3423001461 LOCK PLATE 2

12 3423001240 HEX BOLT 4

13 9091105220 HEX NUT 4

14 9091505220 SPRING WASHER 4

15 3423001441 PAD-REAR SPRING 2

16 3423104620 U BOLT-REAR SPRING 4

17 3423000871 FLANGE-NUT M27X3.0 8

18 3423000852 CUSHION RUBBER-REAR LH FWD 1

18 3423000862 CUSHION RUBBER-REAR RH FWD 1

18 3423001560 CUSHION RUBBER-REAR LH RWD 1

18 3423001570 CUSHION RUBBER-REAR RH RWD 1

19 9091151100 FLANGE NUT M10X1.25 8

20 9020408160 HEX BOLT M8X1.25 12

21 9091505080 SPRING WASHER 12

LLLLLOOSE POOSE POOSE POOSE POOSE PARARARARARTTTTTS OF SPRINGS OF SPRINGS OF SPRINGS OF SPRINGS OF SPRING

01 3423104310 ASSY. REAR SPRING COMPLETE (TRUNNION) 1

-- 3423104330 LEAF SPRING NO. 1 1

-- 3423104340 LEAF SPRING NO. 2 1

-- 3423104350 LEAF SPRING NO. 3 1

-- 3423104360 LEAF SPRING NO. 4 1

-- 3423104370 LEAF SPRING NO. 5 1

-- 3423104380 LEAF SPRING NO. 6 1

-- 3423104390 LEAF SPRING NO. 7 1

-- 3423104630 LEAF SPRING NO. 8 1

-- 3423104400 LEAF SPRING NO. 9 1

TTTTTABLE 32.2ABLE 32.2ABLE 32.2ABLE 32.2ABLE 32.2 REAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRING GROUP 32GROUP 32GROUP 32GROUP 32GROUP 32



182

TTTTTABLE 32.2ABLE 32.2ABLE 32.2ABLE 32.2ABLE 32.2 REAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRING GROUP 32GROUP 32GROUP 32GROUP 32GROUP 32



183

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

-- 3423104410 LEAF SPRING NO. 10 1

-- 3423104420 LEAF SPRING NO. 11 1

-- 3423104430 CENTRE BOLT (L= 254 MM) 1

-- NUT 1

TTTTTABLE 32.2ABLE 32.2ABLE 32.2ABLE 32.2ABLE 32.2 REAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRINGREAR SUSPENSION(1)-SPRING GROUP 32GROUP 32GROUP 32GROUP 32GROUP 32



184

TTTTTABLE 32.3ABLE 32.3ABLE 32.3ABLE 32.3ABLE 32.3 REAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE ROD GROUP 32GROUP 32GROUP 32GROUP 32GROUP 32



185

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

REAR SUSPENSION(2)-TORQUE ROD (4240)REAR SUSPENSION(2)-TORQUE ROD (4240)REAR SUSPENSION(2)-TORQUE ROD (4240)REAR SUSPENSION(2)-TORQUE ROD (4240)REAR SUSPENSION(2)-TORQUE ROD (4240)

01 3423001412 TRUNNION BRACKET ASSY. 1

02 3423001501 TRUNNION BRACKET 2

03 3423000050 PIN-KNOCK,TRUNNION BRACKET 4

04 3423000980 SHAFT ASSY. TRUNNION 2

05 3423000990 SHAFT-TRUNNION 2

06 3423000020 PIN-PLATE,SHAFT 4

07 3423000480 PIN-TRUNNION SHAFT FIX 4

08 3423000720 BOLT-TRUNNION SHAFT FIX 4

09 9091506240 SPRING WASHER 4

10 3423000120 PIPE-TRUNNION BRACKET 1

11 3423000170 PIN-STRAIGHT 4

12 3423000180 LOCK PLATE-KNOCK PIN 2

13 9019010160 BOLT-W/WASHER M10X1.25 2

14 3423005630 COVER-TRUNNION SHAFT 2

15 3423000740 BOLT-TRUNNION BRACKET FIX L=75MM 12

15 3423000750 BOLT-TRUNNION BRACKET FIX L=70MM 12

16 9991105180 HEX NUT M18X1.5 28

17 9091506180 SPRING WASHER 28

18 3423005360 OIL SEAL 2

19 3423000041 THRUST WASHER 2

20 3423006140 TORQUE ROD ASSY. FWD UPPER L=493MM WITH 22A 1

20 3423006940 TORQUE ROD ASSY. FWD UPPER L=493MM WITH22B 1

21 3423006150 TORQUE ROD L=493MM 1

22 3423001292 RUBBER BUSH 12 OPTIONAL

22 3423004920 RUBBER BUSH 12 OPTIONAL

23 3423006380 TORQUE ROD ASSY. FWD LOWER L=518MM WITH 22A 2

23 3423007020 TORQUE ROD ASSY. FWD LOWER L=518MM WITH 22B 2

24 3423006390 TORQUE ROD L=518MM 2

25 3423007710 TORQUE ROD ASSY. RR UPPER L=602MM WITH 22A 1

25 3423007720 TORQUE ROD ASSY. RR UPPER L=602MM WITH 22B 1

26 3423007730 TORQUE ROD L=602MM 1

27 3423006020 TORQUE ROD ASSY. RR LOWER L=480MM WITH 22A 2

27 3423006900 TORQUE ROD ASSY. RR LOWER L=480MM WITH 22B 2

28 3423006030 TORQUE ROD L=480MM 2

29 3423001630 BOLT-TORQUE ROD FIX L=280MM 6

29 3423001640 BOLT-TORQUE ROD FIX L=105MM 12

TTTTTABLE 32.3ABLE 32.3ABLE 32.3ABLE 32.3ABLE 32.3 REAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE ROD GROUP 32GROUP 32GROUP 32GROUP 32GROUP 32



186

TTTTTABLE 32.3ABLE 32.3ABLE 32.3ABLE 32.3ABLE 32.3 REAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE ROD GROUP 32GROUP 32GROUP 32GROUP 32GROUP 32



187

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

30 3423001650 NUT-HEX M18X1.5 18

31 9091506180 SPRING WASHER 18

32 3423000320 BRACKET-TORQUE ROD 2

33 9910614500 HEX BOLT M14X1.5 2

34 9991105140 HEX NUT M14X1.5 4

35 9091506140 SPRING WASHER 4

36 3423000330 BOLT-BRACKET FIX,LWR 2

37 3423001480 HUCK PIN 4

38 3423001490 COLLAR 4

TTTTTABLE 32.3ABLE 32.3ABLE 32.3ABLE 32.3ABLE 32.3 REAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE RODREAR SUSPENSION(2)-TORQUE ROD GROUP 32GROUP 32GROUP 32GROUP 32GROUP 32



188

TTTTTABLE 33.1ABLE 33.1ABLE 33.1ABLE 33.1ABLE 33.1 FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON) GROUP 33GROUP 33GROUP 33GROUP 33GROUP 33



189

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FRONT AXLE(6.5TON)(4300)FRONT AXLE(6.5TON)(4300)FRONT AXLE(6.5TON)(4300)FRONT AXLE(6.5TON)(4300)FRONT AXLE(6.5TON)(4300)

- 3381004611 FRONT AXLE ASSY. 1

01 3388100032 FRONT AXLE BEAM 1

02 3389800010 KEY BOLT-KING PIN 2

03 9091104100 HEX NUT M10X1.25 2

04 9091505100 SPRING WASHER 2

05 3384100011 KNUCKLE LH 1

05 3384100021 KNUCKLE RH 1

06 3389800020 SNAP RING-KNUCKLE 2

07 3389800150 PLUG-PLATE KNUCKLE 2

08 3387100010 BEARING-UPPER 2

09 3387100020 BEARING-LOWER 4

10 3387500010 SEAL-KING PIN 4

11 3389800181 KING PIN 2

12 3389800201 THRUST WASHER T=4.90MM 2

12 3389800211 THRUST WASHER T=4.95MM 2

12 3389800221 THRUST WASHER T=5.00MM 2

12 3389800231 THRUST WASHER T=5.05MM 2   
SELECTION

12 3389800241 THRUST WASHER T=5.10MM 2

12 3389800251 THRUST WASHER T=5.15MM 2

12 3389800261 THRUST WASHER T=5.20MM 2

12 3389800271 THRUST WASHER T=5.25MM 2

13 3387100030 BEARING-THRUST ROLLER 2

14 9090312100 GREASE NIPPLE 4

15 3454100960 BRKT-POWER CHAMBER LH 1

15 3454100980 BRKT-POWER CHAMBER RH 1

16 9920512300 HEX HEAD BOLT M12X1.25 6

16 9910562600 HEX HEAD BOLT M12X1.25 2

17 9091505120 SPRING WASHER 8

18 3387500020 PACKING:KING PIN COVER 2

19 3435000031 KNUCKLE ARM 1

20 3435200071 BOLT 1

21 3435200561 BOLT-KNUCKLE ARM FIX 1

22 3435200541 HEX NUT-KNUCKLE ARM FIX 6

23 3435000271 TIE ROD ARM LH 1

24 3435000281 TIE ROD ARM RH 1

25 3435200530 BOLT-TIE ROD ARM FIX 4

TTTTTABLE 33.1ABLE 33.1ABLE 33.1ABLE 33.1ABLE 33.1 FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON) GROUP 33GROUP 33GROUP 33GROUP 33GROUP 33



190

TTTTTABLE 33.1ABLE 33.1ABLE 33.1ABLE 33.1ABLE 33.1 FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON) GROUP 33GROUP 33GROUP 33GROUP 33GROUP 33



191

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

26 3435002621 TIE ROD ASSY. L=1723MM 1

27 3435202651 TIE ROD TUBE L=1656MM 1

28 3435202210 TIE ROD END ASSY. LH 1

29 3435202220 TIE ROD END ASSY. RH 1

30 END BODY-TIE ROD RH 1

30 END BODY-TIE ROD LH 1

31 BALL STUD 2

32 BALL SEAT 4

33 SPRING 2

34 PLUG 2       NOT SERVICED LOOSE

35 STOPPER RING 2

36 DUST COVER 2

37 GREASE NIPPLE 2

38 SLOTTED NUT 2

39 BOLT-HEX 4

40 NUT-HEX M12X1.25 4

41 SPRING WASHER 4

42 9081150400 SPLIT PIN 2

43 3389800050 LOCK WASHER-FRT HUB BEARING 2

44 3389800060 BEARING NUT-FRT HUB 2

45 3389800070 LOCK WASHER-BEARING NUT 2

46 9019106160 BOLT-LOCK WASHER 4

47 3389800172 HUB CAP-W/PACKING 2

48 3389800090 PACKING-HUB CAP 2

49 3389800142 CAP-HUB 2

50 9020408160 HEX BOLT M8X1.25 12

51 9091505080 SPRING WASHER 12

52 3389800110 COVER-HUB BEARING INNER 2

53 3389800120 SNAP RING-FRT HUB 2

54 3389800130 OIL SEAL-FRT HUB 2

55 3389800630 BOLT-STOPPER,KNUCKLE 2

56 9991105180 HEX NUT M18X1.5 2

58 3453101011 HUB-FRT 2

57 3453100994 HUB & DRUM ASSY. 2 NOT SERVICED

59 3453101002 BRAKE DRUM-FRT 155 2

60 3454101073 BRAKE COMPLETE FRT,A.S.A LH (HARDEX) 1

60 3454101063 BRAKE COMPLETE FRT,A.S.A RH (HARDEX) 1

TTTTTABLE 33.1ABLE 33.1ABLE 33.1ABLE 33.1ABLE 33.1 FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON) GROUP 33GROUP 33GROUP 33GROUP 33GROUP 33



192

TTTTTABLE 33.1ABLE 33.1ABLE 33.1ABLE 33.1ABLE 33.1 FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON) GROUP 33GROUP 33GROUP 33GROUP 33GROUP 33



193

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

61 3387100110 CUP-HUB BEARING INNER 2

62 3387100080 CUP-HUB BEARING OUTER 2

63 3387100120 CONE-HUB BEARING,INNER 2

64 3387100090 CONE-HUB BEARING,OUTER 2

-- 2186 4010 01 01 WHEEL NUT M 22 x 1.5 AR

-- 3443100570 STUD BOLT-89MM AR

-- 3443100580 STUD BOLT-100MM AR

TTTTTABLE 33.1ABLE 33.1ABLE 33.1ABLE 33.1ABLE 33.1 FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON)FRONT AXLE(6.5TON) GROUP 33GROUP 33GROUP 33GROUP 33GROUP 33



194

TTTTTABLE 35.1ABLE 35.1ABLE 35.1ABLE 35.1ABLE 35.1 REAR AXLE COMPLETE-T-16-HTREAR AXLE COMPLETE-T-16-HTREAR AXLE COMPLETE-T-16-HTREAR AXLE COMPLETE-T-16-HTREAR AXLE COMPLETE-T-16-HT GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



195

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

REAR AXLE COMPLETE-T-I6-HT (3700)REAR AXLE COMPLETE-T-I6-HT (3700)REAR AXLE COMPLETE-T-I6-HT (3700)REAR AXLE COMPLETE-T-I6-HT (3700)REAR AXLE COMPLETE-T-I6-HT (3700)

01 3371113420 REAR AXLE ASSY. COMPLETE FORWARD R 6.166 1

01 3375118350 REAR AXLE ASSY. COMPLETE REARWARD R6.166 1

TTTTTABLE 35.1ABLE 35.1ABLE 35.1ABLE 35.1ABLE 35.1 REAR AXLE COMPLETE-T-16-HTREAR AXLE COMPLETE-T-16-HTREAR AXLE COMPLETE-T-16-HTREAR AXLE COMPLETE-T-16-HTREAR AXLE COMPLETE-T-16-HT GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



196

TTTTTABLE 35.2ABLE 35.2ABLE 35.2ABLE 35.2ABLE 35.2 REAR AREAR AREAR AREAR AREAR AXLE CXLE CXLE CXLE CXLE CASE FORASE FORASE FORASE FORASE FORWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



197

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

REAR AREAR AREAR AREAR AREAR AXLE CXLE CXLE CXLE CXLE CASE FORASE FORASE FORASE FORASE FORWWWWWARD (3770)ARD (3770)ARD (3770)ARD (3770)ARD (3770)

01 3371203630 HOUSING ASSY. R/A, FORWARD 1

02 1010487 PLUG-DRAIN 2

03 1010486 GASKET 2

04 1011923 BOLT-DIFF.CARRIER (SHORT) 12

04 1011922 BOLT-DIFF.CARRIER (LONG) 4

05 1006074 WASHER-SPRING 24

06 1010484 PIN-DOWEL 2

07 1011919 BREATHER-AIR 1

08 1034277 SHIM 0.5MM AR

09 1034330 PAD-SPRING 2

10 1027698 BOLT-PAD 8

11 1006048 NUT 8

12 1026680 RING-SNAP 2

13 1026679 SEAL-OIL ; INNER 2

14 1036868 BEARING-HUB ; INNER 2

15 3453201155 HUB & DRUM ASSY.-RR 203 2 10 STUD OF ST DISC,W/O

SPIDER WHEEL

16 3443100580 WHEEL PIN-100MM 20 ALUMINUM

17 3453201171 HUB REAR 2 ALUMINUM

18 1036870 BEARING-HUB ; OUTER 2

19 3453201163 DRUM-BRAKE 2 ALUMINUM

20 2186 4010 01 01 WHEEL NUT M 22 x 1.5 AR

21 1020772 NUT-ADJUST 2

22 1020771 WASHER-LOCK 2

23 1026787 BOLT-WITH WASHER 6

24 1026681 SEAL-OIL ; OUTER 2

25 1032961 SHAFT-AXLE (FR/LH,RR/RH) 1

1032962 SHAFT-AXLE (FR/RH,RR/LH) 1

26 1038717 BOLT-AXLE SHAFT 20

TTTTTABLE 35.2ABLE 35.2ABLE 35.2ABLE 35.2ABLE 35.2 REAR AREAR AREAR AREAR AREAR AXLE CXLE CXLE CXLE CXLE CASE FORASE FORASE FORASE FORASE FORWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



198

TTTTTABLE 35.3ABLE 35.3ABLE 35.3ABLE 35.3ABLE 35.3 REAR AREAR AREAR AREAR AREAR AXLE CXLE CXLE CXLE CXLE CASE REARASE REARASE REARASE REARASE REARWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



199

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

REAR AREAR AREAR AREAR AREAR AXLE CXLE CXLE CXLE CXLE CASE REARASE REARASE REARASE REARASE REARWWWWWARD (3771)ARD (3771)ARD (3771)ARD (3771)ARD (3771)

01 3375203040 HOUSING ASSY. R/A,RWD 1 W/O ABS

02 1010487 PLUG-DRAIN 2

03 1010486 GASKET 2

04 1011923 BOLT-DIFF.CARRIER (SHORT) 12

04 1011922 BOLT-DIFF.CARRIER (LONG) 4

05 1006074 WASHER-SPRING 24

06 1010484 PIN-DOWEL 2

07 1011919 BREATHER-AIR 1

08 1034277 SHIM 0.5MM AR

09 1034330 PAD-SPRING 2

10 1027698 BOLT-PAD 8

11 1006048 NUT 8

12 1026680 RING-SNAP 2

13 1026679 SEAL-OIL ; INNER 2

14 1036868 BEARING-HUB ; INNER 2

15 3453201155 HUB & DRUM ASSY.-RR 203 2 10 STUD,STL DISC,W/O ABS,W/O

SPIDER WHEEL

17 3443100580 WHEEL PIN-100MM 20 ALUMINUM

18 3453201171 HUB 2 ALUMINUM

19 1036870 BEARING-HUB ; OUTER 2

20 3453201163 DRUM-BRAKE 2 ALUMINUM

21 2186 4010 01 01 WHEEL NUT M 22 x 1.5 AR

22 1020772 NUT-ADJUST 2

23 1020771 WASHER-LOCK 2

24 1026787 BOLT-WITH WASHER 6

25 1026681 SEAL-OIL ; OUTER 2

26 1032961 SHAFT-AXLE (FR/LH,RR/RH) 1

26 1032962 SHAFT-AXLE (FR/RH,RR/LH) 1

27 1038717 BOLT-AXLE SHAFT 20

28 HOLDER SENSER 2

29 BOLT WITH WASHER 4

32 GROMMET 2        NOT SERVICED LOOSE

30

31

TTTTTABLE 35.3ABLE 35.3ABLE 35.3ABLE 35.3ABLE 35.3 REAR AREAR AREAR AREAR AREAR AXLE CXLE CXLE CXLE CXLE CASE REARASE REARASE REARASE REARASE REARWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



200

TTTTTABLE 35.4ABLE 35.4ABLE 35.4ABLE 35.4ABLE 35.4 FINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



201

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORWWWWWARD (3772)ARD (3772)ARD (3772)ARD (3772)ARD (3772)

- 3371300980 FINAL DRIVE ASSY.-FWD R 6.166 1

01 1031044 GEAR & PINION SET 1

02 1031115 RING-LOCK,PILOT BRG. 1

03 1031047 BEARING-PILOT,PINION 1

04 1015330 BEARING-TAPER ROLLER 1

05 1031054 SHIM (1.0MM) AR SELECTION

05 1031055 SHIM (0.2MM) AR SELECTION

05 1031056 SHIM (0.1MM) AR SELECTION

06 1031048 RET-PINION BRG 1

07 1015347 COLLAR-PINION BRG 1

08 1011875 BEARING-PINION OUTER 1

09 1028530 GEAR-DRIVEN HELICAL;RH 1

10 1042615 NUT-CASTLE 1

11 1042620 NUT,CASTLE 2

12 1010618 PIN-SPLIT 3

13 1031043 SPIDER-DIFF.PINION 1

14 1031040 GEAR-DIFF.PINION 4

15 1031042 WASHER-THRUST,DIFF.PINION 4

16 1031039 GEAR-DIFF.SIDE 2

17 1031041 WASHER-THRUST,DIFF GEAR 2

18 1032684 CASE SET-DIFF 1

19 1032685 DIFF CASE-LH 1

20 1031037 DIFF CASE-RH 1

21 1031038 BOLT-DIFF.CASE 12

22 1012508 BOLT-REDUCTION GEAR 12

23 1015352 BEARING-TAPER ROLLER 2

24 1031032 CASE SET-CARR. 1

25 1031033 CARR CASE 1

26 1015333 CAP-BRG 2

27 1015334 BOLT-BRG CAP 4

28 1015335 PLATE-LOCK 4

29 1012509 NUT-REDUCTION GEAR 12

30 1015343 SCREW-ADJ 2

31 1015344 PAWL-LOCK 2

32 1011898 SEAT-LOCK 2

33 1011934 BOLT-ADJUST,LOCK PLATE 4

TTTTTABLE 35.4ABLE 35.4ABLE 35.4ABLE 35.4ABLE 35.4 FINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



202

TTTTTABLE 35.4ABLE 35.4ABLE 35.4ABLE 35.4ABLE 35.4 FINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



203

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

34 1031138 BOLT-FLANGE 8

35 1012619 BEARING-TAPER ROLLER 1

36 1028529 GEAR-DRIVE HELICAL;LH 1

37 1013465 BEARING-ROLLER 1

38 1031050 SHIM (1.0MM) AR SELECTION

38 1031051 SHIM (0.2MM) AR SELECTION

38 1031052 SHIM (0.1MM) AR SELECTION

38 1031053 SHIM (0.05MM) AR SELECTION

39 1031049 BRG-RETAINER 1

40 1030960 COVER-INPUT 1

41 1012580 SPIDER,INTER DIFF.PINION 1

42 1028561 PINION-INTER DIFF 4

43 1012556 WASHER-THRUST,DIFF.PINION 4

44 1028532 GEAR-INTER DIFF.OUTER 1

45 1031063 GEAR-INTER DIFF.INNER 1

46 1031062 WASHER-INTER DIFF.OUTER 1

47 1012582 BUSH-DIFF.CAGE 1

48 1031057 CASE-SET INTER DIFF 1

49 1031058 CASE-INTER DIFF OUTER 1

50 1030959 CASE-INTER DIFF INNER 1

51 1012549 BOLT-DIFF CASE SETTING 8

52 1031061 WASHER-INTER DIFF.INNER 1

53 1012583 RING-SNAP.BRG.INPUT 1

54 1012618 BEARING-INPUT SHAFT 1

55 1030960 COVER-INPUT 1

56 1030730 SEAL-OIL 1

57 1038173 FLANGE-COMP 1

58 1012541 COVER-DUST 1

60 1012614 BOLT 8

61 1031034 COVER-DIFF CARR 1

62 1010484 PIN-DOWEL 2

63 1012613 BOLT 14

64 1031064 SHAFT-THROUGH 1

65 1015678 PLUG-TAPER 3

66 1012591 GASKET-CYLINDER BRKT 1

67 1019291 CYLINDER ASSY 1

68 1012612 BOLT-SHIFT UNIT FIX. 4

TTTTTABLE 35.4ABLE 35.4ABLE 35.4ABLE 35.4ABLE 35.4 FINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



204

TTTTTABLE 35.4ABLE 35.4ABLE 35.4ABLE 35.4ABLE 35.4 FINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



205

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

69 1012590 CLUTCH,DIFF.LOCK 1

70 1038172 TAG-RATIO 1

70 1009945003 TAG-RATIO 1

72 1012532 BRG-BALL 1

73 1012588 SLEEVE HSG-COVER 1

74 1012587 RING-SNAP,OUTPUT SHAFT 1

75 1030731 SEAL-OIL 1

76 1026996 FLANGE ASSY,OUTPUT 1

77 1012536 COVER-DUST 1

78 1026137 FLANGE-COMP 1

TTTTTABLE 35.4ABLE 35.4ABLE 35.4ABLE 35.4ABLE 35.4 FINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORFINAL DRIVE FORWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



206

TTTTTABLE 35.5ABLE 35.5ABLE 35.5ABLE 35.5ABLE 35.5 FINAL DRIVE REARFINAL DRIVE REARFINAL DRIVE REARFINAL DRIVE REARFINAL DRIVE REARWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



207

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FINAL DRIVE REAR FINAL DRIVE REAR FINAL DRIVE REAR FINAL DRIVE REAR FINAL DRIVE REAR WWWWWARD (3773)ARD (3773)ARD (3773)ARD (3773)ARD (3773)

- 3375301140 FINAL DRIVE ASSY. REARWARD (R 6.166) 1

01 1031067 GEAR SET-REDUCTION RATIO 6.166 1

02 1031115 RING-LOCK,PILOT BRG. 1

03 1031047 BEARING-PILOT,PINION 1

04 1015330 BEARING-TAPER ROLLER 1

05 1031072 SHIM (1.0MM) AR SELECTION

05 1031073 SHIM (0.2MM) AR SELECTION

05 1031074 SHIM (0.1MM) AR SELECTION

06 1031071 RET-PINION BRG 1

07 1011875 BEARING-PINION OUTER 1

08 1015347 COLLAR-PINION BRG 1

09 1031075 COLLAR 1

10 1031070 SEAL-OIL 1

11 1023271 FLANGE-COMP 1

13 1042620 NUT,CASTLE 1

14 1012616 PIN-SPLIT 1

15 1031065 CASE-SET CARR 1

16 1031066 CASE-CARR 1

17 1015333 CAP-BRG 2

18 1015334 BOLT-BRG CAP 4

19 1015335 PLATE-LOCK 4

20 1031043 SPIDER-DIFF.PINION 1

21 1031040 GEAR-DIFF.PINION 4

22 1031042 WASHER-THRUST,DIFF.PINION 4

23 1031039 GEAR-DIFF.SIDE 2

24 1031041 WASHER-THRUST,DIFF GEAR 2

25 1032684 CASE SET-DIFF 1

26 1032685 DIFF CASE-LH 1

27 1031037 DIFF CASE-RH 1

28 1031038 BOLT-DIFF.CASE 12

29 1012508 BOLT-REDUCTION GEAR 12

30 1012509 NUT-REDUCTION GEAR 12

31 1015352 BEARING-TAPER ROLLER 2

32 1015343 SCREW-ADJ 2

33 1015344 PAWL-LOCK 2

34 1011898 SEAT-LOCK 2

TTTTTABLE 35.5ABLE 35.5ABLE 35.5ABLE 35.5ABLE 35.5 FINAL DRIVE REARFINAL DRIVE REARFINAL DRIVE REARFINAL DRIVE REARFINAL DRIVE REARWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



208

TTTTTABLE 35.5ABLE 35.5ABLE 35.5ABLE 35.5ABLE 35.5 FINAL DRIVE REARFINAL DRIVE REARFINAL DRIVE REARFINAL DRIVE REARFINAL DRIVE REARWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



209

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

35 1011934 BOLT-ADJUST,LOCK PLATE 4

36 1015350 BOLT-RET 8

37 1007631 WASHER-SPRING 8

38 1038172 TAG-RATIO 1

38 1009945003 TAG-RATIO 1

39 1031136 COVER-DUST 1

TTTTTABLE 35.5ABLE 35.5ABLE 35.5ABLE 35.5ABLE 35.5 FINAL DRIVE REARFINAL DRIVE REARFINAL DRIVE REARFINAL DRIVE REARFINAL DRIVE REARWWWWWARDARDARDARDARD GROUP 35GROUP 35GROUP 35GROUP 35GROUP 35



210

TTTTTABLE 40.1ABLE 40.1ABLE 40.1ABLE 40.1ABLE 40.1 WHEEL DISCWHEEL DISCWHEEL DISCWHEEL DISCWHEEL DISC GROUP 40GROUP 40GROUP 40GROUP 40GROUP 40



211

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

WHEEL DISC (4410)WHEEL DISC (4410)WHEEL DISC (4410)WHEEL DISC (4410)WHEEL DISC (4410)

02 2193 4010 01 02 DISC WHEEL (8.5X20) 10

- 2186 4010 01 01 WHEEL NUT M 22 x 1.5 60

TTTTTABLE 40.1ABLE 40.1ABLE 40.1ABLE 40.1ABLE 40.1 WHEEL DISCWHEEL DISCWHEEL DISCWHEEL DISCWHEEL DISC GROUP 40GROUP 40GROUP 40GROUP 40GROUP 40



212

TTTTTABLE 41.1ABLE 41.1ABLE 41.1ABLE 41.1ABLE 41.1 PROPELLER SHAFT (1+1 ROD)PROPELLER SHAFT (1+1 ROD)PROPELLER SHAFT (1+1 ROD)PROPELLER SHAFT (1+1 ROD)PROPELLER SHAFT (1+1 ROD) GROUP 41GROUP 41GROUP 41GROUP 41GROUP 41



213

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

PROPELLER SHAFT (1+1 ROD) (3614)PROPELLER SHAFT (1+1 ROD) (3614)PROPELLER SHAFT (1+1 ROD) (3614)PROPELLER SHAFT (1+1 ROD) (3614)PROPELLER SHAFT (1+1 ROD) (3614)

01 3362103000 PROPELLER SHAFT ASSY. END (S 1810)

02 3363100210 INTER DRIVE SHAFT ASSY.  (T/M SIDE) 1

03 TDI20116400 YOKE-FLANGE (T/M SIDE) 1

03 TDI20116300 YOKE-FLANGE (R/A SIDE) 1

04 TDI20170100 BRG KIT-JOURNAL 1

05 TDH20116300 YOKE-FLANGE 1

06 TDH20170100 BRG KIT-JOURNAL 1

TTTTTABLE 41.1ABLE 41.1ABLE 41.1ABLE 41.1ABLE 41.1 PROPELLER SHAFT (1+1 ROD)PROPELLER SHAFT (1+1 ROD)PROPELLER SHAFT (1+1 ROD)PROPELLER SHAFT (1+1 ROD)PROPELLER SHAFT (1+1 ROD) GROUP 41GROUP 41GROUP 41GROUP 41GROUP 41



214

TTTTTABLE 42.1ABLE 42.1ABLE 42.1ABLE 42.1ABLE 42.1 FRONT BRAKE SYSTEMFRONT BRAKE SYSTEMFRONT BRAKE SYSTEMFRONT BRAKE SYSTEMFRONT BRAKE SYSTEM GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



215

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FRONT BRAKE SYSTEM (4510)FRONT BRAKE SYSTEM (4510)FRONT BRAKE SYSTEM (4510)FRONT BRAKE SYSTEM (4510)FRONT BRAKE SYSTEM (4510)

01 3454101073 BRAKE COMPLETE FRT, A.S.A LH 1

01 3454101063 BRAKE COMPLETE FRT, A.S.A RH 1

02 3454100663 BRAKE ASSY. FRT LH 1

02 3454100673 BRAKE ASSY. FRT RH 1

03 3454100741 ANCHOR BRACKET ASSY. FRT LH 1

03 3454100751 ANCHOR BRACKET ASSY. FRT RH 1

04 3454100100 BUSH-CAM SHAFT 4

05 3454100110 OIL SEAL 4

06 3454100683 SHOE & LINING ASSY. FRT 4

07 3454100390 SHOE ASSY. FRT 4

08 3454100522 LINING-FRT 8

09 3453100730 RIVET-SHOE & LINING AR

10 3453100100 BUSH-BRAKE SHOE FRT 4

11 3454100440 PIN-SHOE RETURN SPRING 4

12 3453100050 SNAP RING 8

13 3454100400 ROLLER-CAM 4

14 3454100410 PIN-ROLLER 4

15 3454100420 SNAP RING-ROLLER PIN 4

16 3454100170 CAM SHAFT-FRT,S LH 1

16 3454100180 CAM SHAFT-FRT,S RH 1

17 3453100170 PIN-ANCHOR 4

18 3453100190 PLATE-ANCHOR PIN LOCK 2

19 3453100200 WASHER-ANCHOR PIN LOCK 2

20 9020410160 BOLT-HEX HEAD M10X1.25 2

21 3454100460 RETURN SPRING-FRT 2

22 9090311100 GREASE NIPPLE 2

23 AT72857 AUTO SLACK ADJUSTER-FRT LH 1

23 AT72856 AUTO SLACK ADJUSTER-FRT RH 1

24 3454100780 COLLAR-CAM SHAFT 2

25 3454101080 SPACER 'A'-CAM SHAFT (4.5MM THICK) 2

26 3454101090 SPACER 'B'-CAM SHAFT (1MM THICK) 2

27 9091800380 SNAP RING 2

28 3454100591 DUST COVER A-FRT 2

29 3453200430 GROMMET-CHECK HOLE 4

30 9020410160 BOLT-HEX HEAD M10X1.25 12

31 9091505100 SPRING WASHER 12

TTTTTABLE 42.1ABLE 42.1ABLE 42.1ABLE 42.1ABLE 42.1 FRONT BRAKE SYSTEMFRONT BRAKE SYSTEMFRONT BRAKE SYSTEMFRONT BRAKE SYSTEMFRONT BRAKE SYSTEM GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



216

TTTTTABLE 42.1ABLE 42.1ABLE 42.1ABLE 42.1ABLE 42.1 FRONT BRAKE SYSTEMFRONT BRAKE SYSTEMFRONT BRAKE SYSTEMFRONT BRAKE SYSTEMFRONT BRAKE SYSTEM GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



217

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

32 3454100030 BOLT 4

33 9991104160 HEX NUT M16X1.5 4

34 9091505160 SPRING WASHER 4

35 3454601720 POWER CHAMBER, 24 LH FRT 1

35 3454601730 POWER CHAMBER, 24 RH FRT 1

36 3454100921 BRACKET-A.S.A, FRT, LWR LH 1

36 3454100931 BRACKET-A.S.A, FRT, LWR RH 1

37 3454100941 BRACKET-A.S.A, FRT, UPR 2

38 3454100950 STUD BOLT-SLACK ADJUSTER LH 1

39 9020408200 HEX BOLT M8X1.25 5

40 9091114080 HEX NUT M8X1.25 7

41 9091505080 SPRING WASHER 7

42 9091646080 PLAIN WASHER 2

TTTTTABLE 42.1ABLE 42.1ABLE 42.1ABLE 42.1ABLE 42.1 FRONT BRAKE SYSTEMFRONT BRAKE SYSTEMFRONT BRAKE SYSTEMFRONT BRAKE SYSTEMFRONT BRAKE SYSTEM GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



218

TTTTTABLE 42.2ABLE 42.2ABLE 42.2ABLE 42.2ABLE 42.2 REAR BRAKE SYSTEMREAR BRAKE SYSTEMREAR BRAKE SYSTEMREAR BRAKE SYSTEMREAR BRAKE SYSTEM GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



219

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

REAR BRAKE SYSTEM (4520)REAR BRAKE SYSTEM (4520)REAR BRAKE SYSTEM (4520)REAR BRAKE SYSTEM (4520)REAR BRAKE SYSTEM (4520)

01 3454200943 BRAKE COMPLETE-RR, A.S.A LH FWD 1

01 3454200933 BRAKE COMPLETE-RR, A.S.A RH FWD 1

01 3454201870 BRAKE COMPLETE-RR, A.S.A LH RWD 1

01 3454201860 BRAKE COMPLETE-RR, A.S.A RH RWD 1

02 3454200143 BRAKE ASSY. REAR LH FWD 1

02 3454200153 BRAKE ASSY. REAR RH FWD 1

02 3454201890 BRAKE ASSY. REAR, A.S.A LH RWD 1

02 3454201880 BRAKE ASSY. REAR, A.S.A RH RWD 1

03 3454200690 ANCHOR BRACKET ASSY. REAR FWD 2

04 3454100100 BUSH-CAM SHAFT 4

05 3454100110 OIL SEAL 4

06 3454200753 SHOE & LINING ASSY. RR 4

07 3454200510 SHOE ASSY. RR 4

08 3453200040 BUSH-BRAKE SHOE RR 4

09 3454200662 LINING-RR 8

10 3453100730 RIVET-LINING 128

11 3453100050 SNAP RING 8

12 3454200780 PIN-SHOE RETURN SPRING 4

13 3454200520 ROLLER-CAM 4

14 3454200790 PIN-ROLLER 4

15 3454100420 SNAP RING-ROLLER PIN 4

16 3454200810 S-CAM SHAFT,RR LH FWD 1

16 3454200820 S-CAM SHAFT,RR RH FWD 1

16 3454202030 S-CAM SHAFT,RR LH RWD 1

16 3454202020 S-CAM SHAFT,RR RH RWD 1

17 3453200170 PIN-ANCHOR 4

18 3453100190 PLATE-ANCHOR PIN LOCK 2

19 3453100200 WASHER-ANCHOR PIN LOCK 2

20 9020410160 BOLT-HEX HEAD M10X1.25 2

21 3454200590 RETURN SPRING-RR 2

22 3454200800 BOLT-ANCHOR BRACKET 2

23 3454200250 CHAMBER BRACKET ASSY.  LH FWD 1

23 3454200260 CHAMBER BRACKET ASSY. RH FWD 1

23 3454201990 BRACKET ASSY. SPRING CHAMBER LH RWD 1

23 3454201980 BRACKET ASSY. SPRING CHAMBER  RH RWD 1

24 3454201030 BOLT-CHAMBER BRACKET (A) 4

TTTTTABLE 42.2ABLE 42.2ABLE 42.2ABLE 42.2ABLE 42.2 REAR BRAKE SYSTEMREAR BRAKE SYSTEMREAR BRAKE SYSTEMREAR BRAKE SYSTEMREAR BRAKE SYSTEM GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



220

TTTTTABLE 42.2ABLE 42.2ABLE 42.2ABLE 42.2ABLE 42.2 REAR BRAKE SYSTEMREAR BRAKE SYSTEMREAR BRAKE SYSTEMREAR BRAKE SYSTEMREAR BRAKE SYSTEM GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



221

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

24 3454201000 BOLT-CHAMBER BRACKET (B) 4

25 3454200840 SPRING WASHER 8

26 9090311100 GREASE NIPPLE 2

27 AT72858 AUTOSLACK ADJUSTER-RR 2

28 3454100780 COLLAR-CAM SHAFT 2

29 3454101080 SPACER-CAM SHAFT' A' 2

30 3454101090 SPACER-CAM SHAFT' B' 2

31 9091800380 SNAP RING 2

32 3454203930 DUST COVER UPPER 2

32 3454203940 DUST COVER LOWER 2

33 3453200430 GROMMET-CHECK HOLE 12

34 9020410160 BOLT-HEX HEAD M10X1.25 12

35 9091505100 SPRING WASHER 12

36 3454602240 SPRING BR. CHAMBER, TYPE20/24 LH RR RWD 1

36 3454602250 SPRING BR. CHAMBER, TYPE 20/24 RH RR RWD 1

36 3454602260 SPRING BR. CHAMBER, TYPE 24/30 LH RR FWD 1

36 3454602270 SPRING BR. CHAMBER, TYPE 24/30 RH RR FWD 1

37 3454201960 BRACKET-A.S.A,RR,UPPER 2

38 3454200731 BRACKET-A.S.A,RR,LOWER 2

38 3454200741 BRACKET-A.S.A,RR,UPPER 2

39 9020408200 HEX BOLT M8X1.25 AR

40 9091114080 HEX NUT M8X1.25 AR

41 9091505080 SPRING WASHER AR

42 9091646080 PLAIN WASHER 2

43 3454200640 HEX BOLT M14X1.5 14

44 9091506140 SPRING WASHER 16

45 9991105140 HEX NUT M14X1.5 16

TTTTTABLE 42.2ABLE 42.2ABLE 42.2ABLE 42.2ABLE 42.2 REAR BRAKE SYSTEMREAR BRAKE SYSTEMREAR BRAKE SYSTEMREAR BRAKE SYSTEMREAR BRAKE SYSTEM GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



222

TTTTTABLE 42.3ABLE 42.3ABLE 42.3ABLE 42.3ABLE 42.3 BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F) GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



223

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

BRAKE PIPING (K4D3F) (4600)BRAKE PIPING (K4D3F) (4600)BRAKE PIPING (K4D3F) (4600)BRAKE PIPING (K4D3F) (4600)BRAKE PIPING (K4D3F) (4600)

01 3454402520 HAND BRAKE VALVE 1

02 3453401360 BRAKE VALVE COMPLETE ASSY. 1

03 3454402010 AIR DRYER 1 WABCO

04 3454401643 PURGE TANK ASSY. 1

05 3454402600 SAFETY VALVE ASSY. 1

06 3863500080 SWITCH ASSY. LOW PRESSURE,6.0 BAR 1

07 3863500060 SWITCH ASSY. LOW PRESSURE,5.3 BAR 3

08 3863500050 SWITCH ASSY. LOW PRESSURE,4.2 BAR 1

09 3863500070 SWITCH ASSY. LOW PRESSURE,2.0 BAR 1

10 3854700050 SWITCH-AIR PRESSURE (0.3 BAR) 2

11 3454402280 RELAY VALVE FRT 1

12 3454402240 RELAY VALVE RR 2

13 3454401160 A.L.S.V ASSY. 1

14 3454402510 DUAL RELAY VALVE 1

15 3474705950 CHECK VALVE-ELBOW (ON DUAL RELAY VALVE) 1

16 3454601720 POWER CHAMBER (TYPE 24) LH FRONT 1

17 3454601730 POWER CHAMBER (TYPE 24) RH FRONT 1

18 3454602260 SPRING BR. CHAMBER, TYPE 24/30 LH RR FWD 1

19 3454602270 SPRING BR. CHAMBER, TYPE 24/30 RH RR FWD 1

20 3454602240 SPRING CHAMBER, TYPE 20/24 LH RR RWD 1

21 3454602250 SPRING CHAMBER, TYPE 20/24 RH RR RWD 1

22 3454401460 TEST COUPLING M16X1.5 10

23 3454401470 TEST COUPLING M22 5

24 3862000060 SENDER ASSY.-AIR PRESSURE(2P) 1

25 3454402120 FOUR CIRCUIT PROTECTION VALVE 1

26 3454401480 SILENCER-VALVE,EXHAUST 1

27 3453301970 QUICK RELEASE VALVE 2

28 3473203281 AIR PIPE ASSY. A/COMP:UNION,2W 1

29 3473203270 AIR PIPE ASSY. UNION,2W:UNION,2W METAL 1

30 3474203020 AIR PIPE ASSY. UNION,2W:F/HOSE NYLON 1

31 3474207630 AIR PIPE ASSY. F/HOSE:A/DRY,IN 1

32 3474207640 AIR PIPE ASSY. A/DRY,OUT:4-CIRCUIT 1

33 3474501120 FLEX HOSE ASSY. AIR CHARGE (L=535MM) 1

34 3474300370 FLEX HOSE-POWER CHAMBER (L=530MM) FRONT 2

35 3474300360 FLEX HOSE-SPRING CHAMBER,PARKING (L=576MM) REAR (Q.R.V.) 2

36 3474300310 FLEX HOSE S/Chamber RR FWD LH  (L = 630 MM) 1

TTTTTABLE 42.3ABLE 42.3ABLE 42.3ABLE 42.3ABLE 42.3 BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F) GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



224

TTTTTABLE 42.3ABLE 42.3ABLE 42.3ABLE 42.3ABLE 42.3 BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F) GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



225

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 42.3ABLE 42.3ABLE 42.3ABLE 42.3ABLE 42.3 BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F)BRAKE PIPING(K4D3F) GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42

37 3474300320 FLEX HOSE-S/CHAMBER,RR,FWD RH  (L = 730 MM) 1

38 3474300330 FLEX HOSE-S/CHAMBER,RR,RWD  (L = 760 MM) 2

NYLON BRAKE TUBESNYLON BRAKE TUBESNYLON BRAKE TUBESNYLON BRAKE TUBESNYLON BRAKE TUBES

-- 8854 4201 25 30 6 MM DIA NYLON TUBE (25 M ROLL) 1

-- 8854 4202 25 30 8 MM DIA NYLON TUBE (25 M ROLL) 1

-- 8854 4203 25 30 10 MM DIA NYLON TUBE (25 M ROLL) 1

-- 8854 4204 25 30 12 MM DIA NYLON TUBE (25 M ROLL) 1

-- 8854 4205 25 30 15 MM DIA NYLON TUBE (25 M ROLL) 1

-- 8854 4206 25 30 SET OF END CONNECTORS FOR NYLON BRK TUBE 6 MM DIA 1

SLEEVE FOR 6 MM DIA NYLON TUBE FITMENT 2

INSERT FOR 6 MM DIA NYLON TUBE FITMENT 2

NUT FOR 6 MM DIA NYLON TUBE FITMENT 2

-- 8854 4207 25 30 SET OF END CONNECTORS FOR NYLON BRK TUBE 8 MM DIA 1

SLEEVE FOR 8 MM DIA NYLON TUBE FITMENT 2

INSERT FOR 8 MM DIA NYLON TUBE FITMENT 2

NUT FOR 8 MM DIA NYLON TUBE FITMENT 2

-- 8854 4208 25 30 SET OF END CONNECTORS FOR NYLON BRK TUBE 10 MM DIA 1

SLEEVE FOR 10 MM DIA NYLON TUBE FITMENT 2

INSERT FOR 10 MM DIA NYLON TUBE FITMENT 2

NUT FOR 10 MM DIA NYLON TUBE FITMENT 2

-- 8854 4209 25 30 SET OF END CONNECTORS FOR NYLON BRK TUBE 12 MM DIA 1

SLEEVE FOR 12 MM DIA NYLON TUBE FITMENT 2

INSERT FOR 12 MM DIA NYLON TUBE FITMENT 2

NUT FOR 12 MM DIA NYLON TUBE FITMENT 2

-- 8854 4210 25 30 SET OF END CONNECTORS FOR NYLON BRK TUBE 15 MM DIA 1

SLEEVE FOR 15 MM DIA NYLON TUBE FITMENT 2

INSERT FOR 15 MM DIA NYLON TUBE FITMENT 2

NUT FOR 15 MM DIA NYLON TUBE FITMENT 2



226

TTTTTABLE 42.4ABLE 42.4ABLE 42.4ABLE 42.4ABLE 42.4 AIR AIR AIR AIR AIR TTTTTANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTING GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



227

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

AIR AIR AIR AIR AIR TTTTTANK MOUNTING (4640)ANK MOUNTING (4640)ANK MOUNTING (4640)ANK MOUNTING (4640)ANK MOUNTING (4640)

01 3454303290 AIR TANK ASSY. (MAIN) 1 FRONT

01 3454303380 AIR TANK ASSY. MAIN (FRONT) 1 REAR LOWER

02 3454303300 AIR TANK ASSY. (F/R/P) 3 MAIN/REAR

03 3453302010 DRAIN COCK 5

04 3454300353 BRACKET-AIR TANK 1

05 3454300293 BAND ASSY. AIR TANK,LONG 2

06 3454300301 BAND ASSY. AIR TANK,SHORT 2

07 9091151100 FLANGE NUT M10X1.25 4

08 3454300410 SPACER-AIR TANK 2

09 3454300442 CLAMP-AIR TANK 2

10 3454300450 TENSIONER 2

11 3081000162 HEX BOLT M8X1.25 (L = 230 MM) 2

12 9091152080 FLANGE NUT M8X1.25 2

13 9091648100 PLAIN WASHER 2

14 9051210200 HEX FLANGE BOLT M10X1.25 4

15 3454300471 BRACKET ASSY. WELD BOLT 2

TTTTTABLE 42.4ABLE 42.4ABLE 42.4ABLE 42.4ABLE 42.4 AIR AIR AIR AIR AIR TTTTTANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTING GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



228

TTTTTABLE 42.5ABLE 42.5ABLE 42.5ABLE 42.5ABLE 42.5 B RB RB RB RB RAKE RELAKE RELAKE RELAKE RELAKE RELAAAAATION PTION PTION PTION PTION PARARARARARTTTTTSSSSS GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



229

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

B RB RB RB RB RAKE RELAKE RELAKE RELAKE RELAKE RELAAAAATION PTION PTION PTION PTION PARARARARARTTTTTS (4680)S (4680)S (4680)S (4680)S (4680)

01 3454402510 DUAL RELAY VALVE 1

03 3453301980 DOUBLE CHECK VALVE 1

04 3454402520 HAND BRAKE VALVE 1

05 3862000060 SENDER ASSY. AIR PRESSURE(2P) 1

06A 3454402240 RELAY VALVE 2

06B 3454402280 RELAY VALVE 1

07 3454402600 SAFETY VALVE ASSY. 1

08 3454401480 SILENCER-VALVE,EXH 1

09 3474705950 CHECK VALVE-ELBOW 1

10 3454402010 AIR DRYER (WABCO) 1

11 3454401643 PURGE TANK ASSY. 1

12 3454402120 FOUR CIRCUIT PROTECTION VLV 1

13 3454401160 A.L.S.V ASSY. 1

14 3863500050 SWITCH ASSY. LOW PRESSURE 1

14 3863500060 SWITCH ASSY. LOW PRESSURE 1

14 3863500080 SWITCH ASSY. LOW PRESSURE 1

15 3871300180 RELAY ASSY. 1M,1T(W/BRKT) 1

- 3453301970 QUICK RELEASE VALVE 1

- 3474707280 BRACKET QUICK RELEASE VALVE 1

TTTTTABLE 42.5ABLE 42.5ABLE 42.5ABLE 42.5ABLE 42.5 B RB RB RB RB RAKE RELAKE RELAKE RELAKE RELAKE RELAAAAATION PTION PTION PTION PTION PARARARARARTTTTTSSSSS GROUP 42GROUP 42GROUP 42GROUP 42GROUP 42



230

TTTTTABLE 46.1ABLE 46.1ABLE 46.1ABLE 46.1ABLE 46.1 STEERING COLUMN HOUSINGSTEERING COLUMN HOUSINGSTEERING COLUMN HOUSINGSTEERING COLUMN HOUSINGSTEERING COLUMN HOUSING GROUP 46GROUP 46GROUP 46GROUP 46GROUP 46



231

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

STEERING COLUMN HOUSING (4310)STEERING COLUMN HOUSING (4310)STEERING COLUMN HOUSING (4310)STEERING COLUMN HOUSING (4310)STEERING COLUMN HOUSING (4310)

01 3431000132 HOUSING ASSY. STEERING COLUMN UPPER 1

02 3431010217SB HOUSING-STRG COLUMN UPR,FRT 1

03 3431000142SB HOUSING-STRG COLUMN UPR,RR 1

04 3431010320BK COVER-RUBBER SEAL 1

05 3431010232BK BOOT-STEERING COLUMN 1

06 3431010260SB HOUSING-STEERING COLUMN LOWER 1

07 3431010241BK SEAL-STRG COLUMN TO FLOOR 1

08 3431010033BK RUBBER SEAL-COLUMN HOUSING 1

09 3431000013 STEERING WHEEL COMPLETE ASSY. 1 FIG. 10 & 11

10 3431100013BK BODY ASSY. STEERING WHEEL 1

11 3431100092BK PAD ASSY. HORN 1

12 9039004160 SCREW WITH PLAIN WASHER 1

12 9972084100 SCREW-TAP,FLANGE:PAN HEAD 2

13 3088500230 SCREW GROMMET 3

14 3083000030 SCREW-S/TAP M5X16 AR

TTTTTABLE 46.1ABLE 46.1ABLE 46.1ABLE 46.1ABLE 46.1 STEERING COLUMN HOUSINGSTEERING COLUMN HOUSINGSTEERING COLUMN HOUSINGSTEERING COLUMN HOUSINGSTEERING COLUMN HOUSING GROUP 46GROUP 46GROUP 46GROUP 46GROUP 46



232

TTTTTABLE 46.2ABLE 46.2ABLE 46.2ABLE 46.2ABLE 46.2 STEERING SHAFT & WHEELSTEERING SHAFT & WHEELSTEERING SHAFT & WHEELSTEERING SHAFT & WHEELSTEERING SHAFT & WHEEL GROUP 46GROUP 46GROUP 46GROUP 46GROUP 46



233

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

STEERING SHAFT & WHEEL (4320)STEERING SHAFT & WHEEL (4320)STEERING SHAFT & WHEEL (4320)STEERING SHAFT & WHEEL (4320)STEERING SHAFT & WHEEL (4320)

01 3431300186 STEERING COLUMN ASSY. 1

02 3431300192 CASE TUBE ASSY. STEERING SHAFT 1

03 3431300201 SHAFT ASSY. STEERING COLUMN 1

04 3431300231 YOKE TUBE ASSY. 1

05 3431300100 SPLINE SHAFT 1

06 3431300140 YOKE ASSY. 2ND 1

07 3431500010 BALANCE SPRING 2

08 3431300223 BRACKET-COLUMN 1

09 3431500020 BOLT-TILT 1

10 3431500030 LEVER ASSY.TILT 1

11 3431500090 BOLT-HEX M10X1.25 1

12 3431500080 WASHER-TILT PLATE 1

13 3431500140 NUT-TILT LEVER 1

14 3431500150 SPACER-TILT 1

15 3431500110 BOLT-TILT CENTER 1

16 3431500120 SLOT NUT 1

17 3431500130 SPLIT PIN 1

18 3431300080 SNAP RING 2

19 3431400010 BEARING-BALL 2

20 3431300150 BOLT-HEX M10X1.25 3

21 9091505100 SPRING WASHER 3

22 3531010550 BRACKET ASSY. STEERING COLUMN MTG 1

23 9019708200 BOLT-W/WASHER M8X1.25 8

24 3531002171 BRACE-STEERING COLUMN MTG 1

25 3531002220 STRUT COMPLETE-W/SUPPORT 1

26 3431300032 BOLT-COLUMN FIX 2

27 9991105120 HEX NUT M12X1.25 2

28 9091506120 SPRING WASHER 2

29 3431000110 NUT-STRG WHEEL FIX M20x1.5 1

30 9091512200 LOCK WASHER 1

TTTTTABLE 46.2ABLE 46.2ABLE 46.2ABLE 46.2ABLE 46.2 STEERING SHAFT & WHEELSTEERING SHAFT & WHEELSTEERING SHAFT & WHEELSTEERING SHAFT & WHEELSTEERING SHAFT & WHEEL GROUP 46GROUP 46GROUP 46GROUP 46GROUP 46



234

TTTTTABLE 46.3ABLE 46.3ABLE 46.3ABLE 46.3ABLE 46.3 STEERING LINKAGESTEERING LINKAGESTEERING LINKAGESTEERING LINKAGESTEERING LINKAGE GROUP 46GROUP 46GROUP 46GROUP 46GROUP 46



235

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

STEERING LINKAGE (4330)STEERING LINKAGE (4330)STEERING LINKAGE (4330)STEERING LINKAGE (4330)STEERING LINKAGE (4330)

01 3433100210 BRACKET-STREERING GEAR 1

02 3433100040 BOLT-POWER STEERING GEAR FIX (L = 164 MM) 4

03 9081150400 SPLIT PIN 2

04 3433100083 POWER STEERING GEAR ASSY. 1

05 3435000010 DROP ARM 1

06 9091506160 SPRING WASHER 4

07 9910614500 HEX BOLT M14X1.5 6

08 9991105140 HEX NUT M14X1.5 6

09 9091506140 SPRING WASHER 6

10 3435001861 DRAG LINK ASSY. (WITH NUT) 1

11 3435200270 SLOT NUT 2

TTTTTABLE 46.3ABLE 46.3ABLE 46.3ABLE 46.3ABLE 46.3 STEERING LINKAGESTEERING LINKAGESTEERING LINKAGESTEERING LINKAGESTEERING LINKAGE GROUP 46GROUP 46GROUP 46GROUP 46GROUP 46



236

TTTTTABLE 46.4ABLE 46.4ABLE 46.4ABLE 46.4ABLE 46.4 POPOPOPOPOWER STEERING OIL WER STEERING OIL WER STEERING OIL WER STEERING OIL WER STEERING OIL TTTTTANKANKANKANKANK GROUP 46GROUP 46GROUP 46GROUP 46GROUP 46



237

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

POPOPOPOPOWER STEERING OIL WER STEERING OIL WER STEERING OIL WER STEERING OIL WER STEERING OIL TTTTTANK (4360)ANK (4360)ANK (4360)ANK (4360)ANK (4360)

01 3433400183 POWER STEERING OIL TANK ASSY. 1

02 3433400193 CAP 1

03 3433400091 PACKING 1

04 3433400100 SPRING 1

05 3433400110 SPRING HOLDER 1

06 3433400122 CAP ASSY. 1

07 3433400131 FILTER ASSY. 1

08 3433400140 STRAINER 1

09 9051108200 BOLT-FLANGE M8X1.25 4

10 9091151080 NUT-FLANGE M8X1.25 4

11 3267500691 VINYL HOSE-SURGE TANK 1

12 3277700383 CLAMP-BREATHER HOSE 1

TTTTTABLE 46.4ABLE 46.4ABLE 46.4ABLE 46.4ABLE 46.4 POPOPOPOPOWER STEERING OIL WER STEERING OIL WER STEERING OIL WER STEERING OIL WER STEERING OIL TTTTTANKANKANKANKANK GROUP 46GROUP 46GROUP 46GROUP 46GROUP 46



238

TTTTTABLE 46.5ABLE 46.5ABLE 46.5ABLE 46.5ABLE 46.5 POWER STEERING PIPINGPOWER STEERING PIPINGPOWER STEERING PIPINGPOWER STEERING PIPINGPOWER STEERING PIPING GROUP 46GROUP 46GROUP 46GROUP 46GROUP 46



239

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

POWER STEERING PIPING (4370)POWER STEERING PIPING (4370)POWER STEERING PIPING (4370)POWER STEERING PIPING (4370)POWER STEERING PIPING (4370)

01 3433100083 POWER STEERING GEAR ASSY. 1

02 3433400183 POWER STEERING OIL TANK ASSY. 1

03 3433300410 POWER STEERING PUMP 1

04 3434105480 POWER STRG OIL PIPE-SUCTION(1) 1

05 3434105490 POWER STRG OIL PIPE-SUCTION(2) 1

06 3434105500 POWER STRG OIL PIPE-SUCTION(3) 1

07 3434105880 POWER STEERING OIL PIPE-DELIVERY 1

08 3434105890 POWER STEERING OIL PIPE-RETURN 1

09 3434300594 RUBBER HOSE-SUCTION(1) 1

10 3434301800 RUBBER HOSE-SUCTION(2) 1

11 3434301810 RUBBER HOSE-SUCTION(3) 1

12 3434300880 RUBBER HOSE-DELIVERY 1

13 3434300654 RUBBER HOSE-RETURN 1

14 3267500691 VINYL HOSE-SURGE TANK 1

15 3434401220 BRKT-POWER STEERING PIPE 2

16 3473702121 BRKT-NYLON TUBE,E1 3

17 3473703430 BRKT-F/HOSE,T/M FIX 1

18 3089800042 CLAMP-RUBBER HOSE (O.D. = 34.2 MM) 6

19 3088500080 CLIP-'A' TYPE (O.D. = 22.2 MM) 7

19 3088500060 CLIP-'A' TYPE (O.D. = 15 MM) 4

19 3088500050 CLIP-'A' TYPE (O.D. = 12 MM) 2

20 3089800740 BAND CLAMP-RUBBER HOSE 2

21 3434500182 JOINT BOLT M26X1.5 (PUMP INLET) 1

21 3434500210 GASKET(d=26.5) (PUMP INLET) 2

22 3434500192 JOINT BOLT M18X1.5 (PUMP OUTLET / G.B. INLET) 1

22 3434500220 GASKET(d=18.5) (PUMP OUTLET / G.B. INLET) 2

23 3434500262 JOINT BOLT-RETURN (G.B. OUTLET) 1

23 3434500220 GASKET(d=18.5) (G.B. OUTLET) 2

TTTTTABLE 46.5ABLE 46.5ABLE 46.5ABLE 46.5ABLE 46.5 POWER STEERING PIPINGPOWER STEERING PIPINGPOWER STEERING PIPINGPOWER STEERING PIPINGPOWER STEERING PIPING GROUP 46GROUP 46GROUP 46GROUP 46GROUP 46



240

TTTTTABLE 47.1ABLE 47.1ABLE 47.1ABLE 47.1ABLE 47.1 FUEL FUEL FUEL FUEL FUEL TTTTTANKANKANKANKANK GROUP 47GROUP 47GROUP 47GROUP 47GROUP 47



241

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FUEL FUEL FUEL FUEL FUEL TTTTTANK (2710)ANK (2710)ANK (2710)ANK (2710)ANK (2710)

01 3271000463 FUEL TANK ASSY. (400L) 1 WITH CAP & PLUG

02 3275700280 DRAIN PLUG 1

03 3275700290 GASKET-DRAIN PLUG 1

04 3271600030 STRAINER ASSY. 1

05 3271700072 KEY LOCK CAP ASSY. FUEL TANK 1

06 3473702260 BAND CLIP AR

07 3273600033 VALVE ASSY. FUEL CHECK 1

08 3273600100 VALVE-FUEL CHECK 1

09 3277700383 CLAMP-BREATHER HOSE 3

10 3277500051 VINYL HOSE-BREATHER 1

11 3277500060 VINYL HOSE-BREATHER 1

12 9051106180 FLANGE BOLT M6X1.0 1

13 3275300021 GROMMET-FUEL HOSE 1

14 3874500290 FUEL SENDER ASSY. 400L 1

15 9934904100 MACH SCREW-PAN HD 5

16 9091505040 SPRING WASHER 5

17 9091605050 PLAIN WASHER 5

18 3277401701 FUEL LINE ASSY. SUCTION (BLUE) (L = 3130 MM) 1

19 3277403730 FUEL LINE ASSY. RETURN (RED) (L = 3890 MM) 1

20 3267300110 BAND CLAMP-OVERFLOW HOSE 6

21 3474703490 BRACKET-NYLON TUBE,E6 1

22 9051208300 FLANGE BOLT M8X1.25 AR

23 9091151080 FLANGE NUT M8X1.25 AR

TTTTTABLE 47.1ABLE 47.1ABLE 47.1ABLE 47.1ABLE 47.1 FUEL FUEL FUEL FUEL FUEL TTTTTANKANKANKANKANK GROUP 47GROUP 47GROUP 47GROUP 47GROUP 47



242

TTTTTABLE 47.2ABLE 47.2ABLE 47.2ABLE 47.2ABLE 47.2 FUEL FUEL FUEL FUEL FUEL TTTTTANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTING GROUP 47GROUP 47GROUP 47GROUP 47GROUP 47



243

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FUEL FUEL FUEL FUEL FUEL TTTTTANK MOUNTING (2711)ANK MOUNTING (2711)ANK MOUNTING (2711)ANK MOUNTING (2711)ANK MOUNTING (2711)

01 3276100621 BRACKET-FUEL TANK 3

02 9019112300 BOLT-W/WASHER M12X1.25 18

03 3276200022 PACKING-BRACKET TO TANK 3

04 3276400040 BAND ASSY. FUEL TANK 3

05 3276300050 PACKING-BAND TO TANK 3

06 9991104120 HEX NUT M12X1.25 6

07 9091606120 PLAIN WASHER 3

08 9091505120 SPRING WASHER 3

09 3276100272 BRACKET-SPACER FUEL TANK FRT 1

10 3276100281 BRACKET-SPACER FUEL TANK RR 2

11 9920512400 HEX BOLT M12X1.25 18

12 9991104120 HEX NUT M12X1.25 18

13 9091505120 SPRING WASHER 18

TTTTTABLE 47.2ABLE 47.2ABLE 47.2ABLE 47.2ABLE 47.2 FUEL FUEL FUEL FUEL FUEL TTTTTANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTING GROUP 47GROUP 47GROUP 47GROUP 47GROUP 47



244

TTTTTABLE 49.1ABLE 49.1ABLE 49.1ABLE 49.1ABLE 49.1 EXHAUST SYSTEMEXHAUST SYSTEMEXHAUST SYSTEMEXHAUST SYSTEMEXHAUST SYSTEM GROUP 49GROUP 49GROUP 49GROUP 49GROUP 49



245

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

EXHAUST SYSTEM (2450)EXHAUST SYSTEM (2450)EXHAUST SYSTEM (2450)EXHAUST SYSTEM (2450)EXHAUST SYSTEM (2450)

- 2193 4910 01 01 Assy first pipe 1

2 2193 4910 01 05 Assy First exhaust pipe 1

3 2193 4910 01 06 Assy Intermediate pipe 1

4 2193 4910 01 04 Assy Silencer 1

5 2193 4920 69 03 Tail Pipe 1

2193 4920 82 08 Clamp 2

2193 4920 82 06 Bracket 1

2193 4920 82 11 Bracket 1

2193 4900 82 02 Bracket 1

2193 4920 01 01 Assy Bracket (Silencer mtg) 1

2193 4920 71 07 Bracket 1

2193 4920 71 06 Bracket 1

2193 4920 71 08 Bracket 1

2193 4920 71 09 Bracket 1

2193 4920 82 12 Bracket 2

2576 4900 92 02 Washer 2

2576 4900 75 02 Rubber Buffer 2

2576 4900 69 02 Tube 2

TTTTTABLE 49.1ABLE 49.1ABLE 49.1ABLE 49.1ABLE 49.1 EXHAUST SYSTEMEXHAUST SYSTEMEXHAUST SYSTEMEXHAUST SYSTEMEXHAUST SYSTEM GROUP 49GROUP 49GROUP 49GROUP 49GROUP 49



246

TTTTTABLE 49.2ABLE 49.2ABLE 49.2ABLE 49.2ABLE 49.2 EXHAUST BRAKEEXHAUST BRAKEEXHAUST BRAKEEXHAUST BRAKEEXHAUST BRAKE GROUP 49GROUP 49GROUP 49GROUP 49GROUP 49



247

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

` EXHAUST BRAKE (2450)EXHAUST BRAKE (2450)EXHAUST BRAKE (2450)EXHAUST BRAKE (2450)EXHAUST BRAKE (2450)

-- 3247601130 EXHAUST BRAKE ASSY. (5 BAR) 1

02 3247600430 CYLINDER ASSY. 1

07 9091104080 HEX NUT M8X1.25 1

08 9091505080 SPRING WASHER 1

09 SNAP PIN 2 NOT SERVICED

10 HEX BOLT M10X1.25 2 NOT SERVICED

11 9091104100 HEX NUT M10X1.25 2

12 9091505100 SPRING WASHER 2

13 COVER-BRAKE CYLINDER 2 NOT SERVICED

TTTTTABLE 49.2ABLE 49.2ABLE 49.2ABLE 49.2ABLE 49.2 EXHAUST BRAKEEXHAUST BRAKEEXHAUST BRAKEEXHAUST BRAKEEXHAUST BRAKE GROUP 49GROUP 49GROUP 49GROUP 49GROUP 49



248

TTTTTABLE 50.1ABLE 50.1ABLE 50.1ABLE 50.1ABLE 50.1 COOLING MODULE(C8.3)COOLING MODULE(C8.3)COOLING MODULE(C8.3)COOLING MODULE(C8.3)COOLING MODULE(C8.3) GROUP 50GROUP 50GROUP 50GROUP 50GROUP 50



249

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

COOLING MODULE(C8.3) (2612)COOLING MODULE(C8.3) (2612)COOLING MODULE(C8.3) (2612)COOLING MODULE(C8.3) (2612)COOLING MODULE(C8.3) (2612)

01 3261000920 COOLING MODULE COMPLETE 1

-- 3261000900 SUB-ASSY. COOLING MODULE (RADIATOR + INTERCOOLER) 1

02 3261100980 RADIATOR ASSY. 1

03 3263000360 CHARGE AIR COOLING(C.A.C) ASSY. (INTER COOLER) 1

04 3262100250 SHROUD ASSY. 1

05 3261100990 COOLING MODULE MTG BRACKET RH 1

05 3261101000 COOLING MODULE MTG BRACKET LH 1

06 3261800310 AIR PROTECTOR-RAD UPR 1

07 9091151080 FLANGE NUT M8X1.25 2

08 3262700032 COVER-FAN 1

09 3262700054 CLAMP ASSY. FAN COVER 1

10 3261801410 STAY-RADIATOR LWR FIX 2

11 3262700110 CUSHION RUBBER-FAN GUIDE 8

12 3261801120 DISTANCE TUBE-RADIATOR LWR MTG 4

13 3081001070 FLANGE BOLT M10X1.25 2

14 9051210450 FLANGE BOLT M10X1.25 2

15 9091151100 FLANGE NUT M10X1.25 2

16 9091648100 PLAIN WASHER 6

17 3261801080 CUSHION RUBBER-RADIATOR MTG 4

18 9941512630 STUD BOLT 'F' TYPE 2

19 3261801100 WASHER-RADIATOR MTG 2

20 9991105120 HEX NUT M12X1.25 4

21 9091506120 SPRING WASHER 4

22 3267101570 WATER HOSE-RAD INLET.RAD 1

23 3267101560 WATER HOSE-RAD INLET.ENG 1

24 3267101580 WATER PIPE-RAD INLET 1

25 3267101520 WATER HOSE-RAD OUTLET,RAD 1

26 3267101420 WATER HOSE-RAD OUTLET,ENG 1

27 3267101450 BRKT-WATER HOSE FIX 1

28 3267101460 CLIP ASM-WATER HOSE 1

29 9051108200 BOLT-FLANGE M8X1.25 3

30 9091151080 FLANGE NUT M8X1.25 3

31 3267101430 WATER PIPE-RAD OUTLET 1

32 3267300160 BAND CLAMP-WATER HOSE 8

33 3267300521 C.A.C HOSE-HOT SIDE 2

34 3267300531 C.A.C HOSE-COLD SIDE 2

TTTTTABLE 50.1ABLE 50.1ABLE 50.1ABLE 50.1ABLE 50.1 COOLING MODULE(C8.3)COOLING MODULE(C8.3)COOLING MODULE(C8.3)COOLING MODULE(C8.3)COOLING MODULE(C8.3) GROUP 50GROUP 50GROUP 50GROUP 50GROUP 50



250

TTTTTABLE 50.1ABLE 50.1ABLE 50.1ABLE 50.1ABLE 50.1 COOLING MODULE(C8.3)COOLING MODULE(C8.3)COOLING MODULE(C8.3)COOLING MODULE(C8.3)COOLING MODULE(C8.3) GROUP 50GROUP 50GROUP 50GROUP 50GROUP 50



251

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

35 3267300430 BAND CLAMP-WATER HOSE 8

36 3267502360 CONNECTING PIPE-CAC INLET 1

37 3267502380 ELBOW-ENGINE INTAKE 1

38 3267502320 CONN PIPE-CAC OUTLET,CAC 1

39 3267502330 BRKT-CAC CONN PIPE FIX 1

40 3267502440 PROTECTOR-RAD LWR 1

41 3267500610 BRKT-RAD PROTECTOR MID 1

42 9020408250 HEX BOLT M8X1.25 12

43 9091505080 SPRING WASHER 12

44 9091607080 PLAIN WASHER 10

45 3267502340 BRKT-RAD PROTECTOR FRT LH 1

46 3267502350 BRKT-RAD PROTECTOR FRT RH 1

47 9020408350 HEX BOLT M8X1.25 12

48 9091104080 HEX NUT M8X1.25 8

49 9091505080 SPRING WASHER 12

50 3267502450 BRKT-RAD PROTECTOR RR LH 1

51 3267502460 BRKT-RAD PROTECTOR RR RH 1

TTTTTABLE 50.1ABLE 50.1ABLE 50.1ABLE 50.1ABLE 50.1 COOLING MODULE(C8.3)COOLING MODULE(C8.3)COOLING MODULE(C8.3)COOLING MODULE(C8.3)COOLING MODULE(C8.3) GROUP 50GROUP 50GROUP 50GROUP 50GROUP 50



252

TTTTTABLE 50.2ABLE 50.2ABLE 50.2ABLE 50.2ABLE 50.2 RESERRESERRESERRESERRESERVVVVVOIR OIR OIR OIR OIR TTTTTANKANKANKANKANK GROUP 50GROUP 50GROUP 50GROUP 50GROUP 50



253

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

RESERRESERRESERRESERRESERVVVVVOIR OIR OIR OIR OIR TTTTTANK (2660)ANK (2660)ANK (2660)ANK (2660)ANK (2660)

01 3266101100 BODY ASSY. SURGE TANK 1

02 3266100680 CAP ASSY. SURGE TANK 1

03 3266800430 PACKING-SURGE TANK BAND 1 DELETED FEB. 06

04 3266800510 BRACKET-SURGE TANK 1

05 3266800411 BAND-SURGE TANK 1

06 9091104080 HEX NUT M8X1.25 2

07 9091505080 SPRING WASHER 2

08 9019110300 HEX BOLT W/WASHER M10X1.25 4

09 3267500691 VINYL HOSE-SURGE TANK 1

10 3277700383 CLAMP-BREATHER HOSE 1

11 3267502370 HOSE-OVERFLOW,FRONT 1

12 3130000460 HOSE-OVERFLOW,ENG 1

13 3267502150 HOSE-OVER FLOW,RR (L = 800 MM) 2

14 3267300110 BAND CLAMP-OVERFLOW HOSE 8

15 3268800750 DOWNCOMER HOSE-S/TANK 1

16 3267500931 CLAMP-WIRE 1

17 3267500162 CLAMP-WIRE (D=46) 1

18 3267500742 BRKT-DOWNCOMER HOSE 1

19 9051108250 FLANGE BOLT M8X1.25 2

20 9091151080 FLANGE NUT M8X1.25 2

21 3267500820 CLIP-DOWNCOMER HOSE 1

22 9051108200 BOLT-FLANGE M8X1.25 1

23 3268800701 DOWWCOMER PIPE ASM 1

24 3268800760 HOSE-DOWNCOMER PIPE 1

25 3267500931 CLAMP-WIRE 2

TTTTTABLE 50.2ABLE 50.2ABLE 50.2ABLE 50.2ABLE 50.2 RESERRESERRESERRESERRESERVVVVVOIR OIR OIR OIR OIR TTTTTANKANKANKANKANK GROUP 50GROUP 50GROUP 50GROUP 50GROUP 50



254

TTTTTABLE 54.1ABLE 54.1ABLE 54.1ABLE 54.1ABLE 54.1 METER CLUSTERMETER CLUSTERMETER CLUSTERMETER CLUSTERMETER CLUSTER GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



255

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

METER CLUSTER (8110)METER CLUSTER (8110)METER CLUSTER (8110)METER CLUSTER (8110)METER CLUSTER (8110)

01 3820000894 METER COMPLETE-CLUSTER 1

02 3821300091 TACHOMETER ASSY. 1

03 3822100023 AIR PRESSURE GAUGE 1

04 3822300040 AIR-TEMP GAUGE 1

05 3821500051 FUEL-OIL GAUGE(NONMEMORY) 1

06 3820000770 ILLUMINATION CONT ASSY. 1

07 3820000060 BULB CHECK SWITCH ASM 1

14 3820000130 BULB-T10 W/SOCKET 3

14 3820000150 BULB CAP/T10 3

15 3820000140 BULB-T5 W/SOCKET 24V,1.2W 34

15 3820000190 BULB-T5 W/SOCKET 24V,2W 4

15 3820000230 BULB CAP/T5 4

16 3821100350 ELEC TACHOGRAPH ASSY. 1

17 3821100360 BULB 24V,12W-TACHOGRAPH 1

18 3878200030 SPEED SENSOR A(8P) 1

99 3815306290 W/HARNESS SUB-S/SENSOR,PS 1

08 LENS

09 MASK

10 CASE           NOT SERVICED

11 MAIN PCB ASSY.

12 FILTER A

13 FILTER B

TTTTTABLE 54.1ABLE 54.1ABLE 54.1ABLE 54.1ABLE 54.1 METER CLUSTERMETER CLUSTERMETER CLUSTERMETER CLUSTERMETER CLUSTER GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



256

TTTTTABLE 54.2ABLE 54.2ABLE 54.2ABLE 54.2ABLE 54.2 TTTTTAAAAACHOGRCHOGRCHOGRCHOGRCHOGRAPHAPHAPHAPHAPH GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



257

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTAAAAACHOGRCHOGRCHOGRCHOGRCHOGRAPH (8111)APH (8111)APH (8111)APH (8111)APH (8111)

01 3821100350 ELEC TACHOGRAPH ASSY. 1

02 3821101400 HOLDER-TACHOGRAPH 1

03 9039205120 SCREW W/WASHER 2

04 3821101340 NUT 1

07 3821100240 CHARTS(7DAYS) 3

99 3811102690 WIRING HARNESS SUB-VDO TACHO 1

TTTTTABLE 54.2ABLE 54.2ABLE 54.2ABLE 54.2ABLE 54.2 TTTTTAAAAACHOGRCHOGRCHOGRCHOGRCHOGRAPHAPHAPHAPHAPH GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



258

TTTTTABLE 54.3ABLE 54.3ABLE 54.3ABLE 54.3ABLE 54.3 INSTRUMENT SWITCHINSTRUMENT SWITCHINSTRUMENT SWITCHINSTRUMENT SWITCHINSTRUMENT SWITCH GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



259

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

INSTRUMENT SWITCH (8120)INSTRUMENT SWITCH (8120)INSTRUMENT SWITCH (8120)INSTRUMENT SWITCH (8120)INSTRUMENT SWITCH (8120)

01 3847100101 CIGAR LIGHTER ASSY. 1

02 3847100140 BULB 1

03 3847100130 LIGHTER RING-WITH BULB SOCKET 1

04 3895800460BK HVAC CONTROL SWITCH ASSY. 1

05 3855700110BK SWITCH ASSY. DIFF LOCK,F/R 1

06 3855700020BK SWITCH ASSY. AIR CON 1

07 3855700040BK SWITCH ASSY. FOG LAMP 1 DELETED

10 3855700050BK SWITCH ASSY. PTO 1

11 3855700102BK SWITCH ASSY. BLANK COVER AR

12 3853000016BK SWITCH ASSY. COMBINATION 1

13 3853300013BK SWITCH ASSY.  WIPER / EXHAUST / HAZARD WARING 1

14 3853100013BK SWITCH ASSY. TURN MAIN LIGHT 1

15 3856500020BK SWITCH ASSY. LEVELING DEVICE 1

16 3856500051BK BRKT-L/DEVICE SW 1

TTTTTABLE 54.3ABLE 54.3ABLE 54.3ABLE 54.3ABLE 54.3 INSTRUMENT SWITCHINSTRUMENT SWITCHINSTRUMENT SWITCHINSTRUMENT SWITCHINSTRUMENT SWITCH GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



260

TTTTTABLE 54.4ABLE 54.4ABLE 54.4ABLE 54.4ABLE 54.4 FRONT LAMPFRONT LAMPFRONT LAMPFRONT LAMPFRONT LAMP GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



261

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FRONT LAMP (8200)FRONT LAMP (8200)FRONT LAMP (8200)FRONT LAMP (8200)FRONT LAMP (8200)

01 3831000651 LAMP ASSY. HEAD LH 1

01 3831000661 LAMP ASSY. HEAD RH 1

02 OSRAM94196 HALOGEN BULB-75/70W 2

03 OSRAM9930 BULB-24V,4W(T4W) 2

04 3832005201 LAMP ASSY. FRT T/SIGNAL (BLINKER) LH 1

04 3832005211 LAMP ASSY. FRT T/SIGNAL (BLINKER) RH 1

05 8GA002073241 BULB-24V,21W(P21W) 2

10 3832000310 BRKT-FRT COMB LAMP LH (REAR) 1

10 3832000320 BRKT-FRT COMB LAMP RH (REAR) 1

11 3088500200 GROMMET-SCREW 6

6 FOG LAMP 2        
DISCONTINUED

7 HALOGEN BULB 2

8 3832000220 ASSY. END OUTLINE MARKER LAMP 2

9 8GA002071241 BULB 24 V, 5 W (RSW) 2

TTTTTABLE 54.4ABLE 54.4ABLE 54.4ABLE 54.4ABLE 54.4 FRONT LAMPFRONT LAMPFRONT LAMPFRONT LAMPFRONT LAMP GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



262

TTTTTABLE 54.5ABLE 54.5ABLE 54.5ABLE 54.5ABLE 54.5 TTTTTAIL LAIL LAIL LAIL LAIL LAMPAMPAMPAMPAMP GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



263

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTAIL LAIL LAIL LAIL LAIL LAMP (8210)AMP (8210)AMP (8210)AMP (8210)AMP (8210)REAR LAMP

01 2809 5444 01 01 ASSY. TAIL LAMP LH 1

01 2809 5444 01 02 ASSY. TAIL LAMP RH 1

02 8GA002071241 BULB-24V,5W(R5W) 4

03 8GA002071251 BULB-24V,10W(R10W) 3

04 8GA002073241 BULB-24V,21W(P21W) 8

05 3835300044 BRACKET REAR T/LAMP MOUNTING 2

06 3835300111 BRKT-NO PLATE 1

07 3835300390 STAY ASSY. RR COMBI LAMP LH 1

07 3835300400 STAY ASSY. RR COMBI LAMP RH 1

TTTTTABLE 54.5ABLE 54.5ABLE 54.5ABLE 54.5ABLE 54.5 TTTTTAIL LAIL LAIL LAIL LAIL LAMPAMPAMPAMPAMP GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



264

TTTTTABLE 54.6ABLE 54.6ABLE 54.6ABLE 54.6ABLE 54.6 SIDE & ROOM LAMPSIDE & ROOM LAMPSIDE & ROOM LAMPSIDE & ROOM LAMPSIDE & ROOM LAMP GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



265

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

SIDE & ROOM LAMP (8220)SIDE & ROOM LAMP (8220)SIDE & ROOM LAMP (8220)SIDE & ROOM LAMP (8220)SIDE & ROOM LAMP (8220)

01 3837100111LB LAMP ASSY. ROOM & SPOT 1

02 3833100200 BULB-24V,12W 3

03 3837700114LB LAMP ASSY. LARGE ROOM 1

04 3837700100 BULB-10W 1

05 3837500010SB LAMP ASSY.-READING 1 DELETED

06 3837500020 BULB-24V,10W 1

07 3832500010 LAMP ASSY.-SIDE MARKER 4

08 8GP003594251 BULB-24V,5W(W5W) 2

09 3836100010 LAMP ASSY. DOOR T/SIGNAL LH 1

09 3836100020 LAMP ASSY. DOOR T/SIGNAL RH 1

10 8GA002073241 BULB-24V,21W(P21W) 2

11 3832500040 BRKT-SIDE MARKER LAMP 2

12 3815110261 W/HARNESS-JOINT/EURO 2

TTTTTABLE 54.6ABLE 54.6ABLE 54.6ABLE 54.6ABLE 54.6 SIDE & ROOM LAMPSIDE & ROOM LAMPSIDE & ROOM LAMPSIDE & ROOM LAMPSIDE & ROOM LAMP GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



266

TTTTTABLE 54.7ABLE 54.7ABLE 54.7ABLE 54.7ABLE 54.7 BBBBBAAAAATTTTTTERTERTERTERTERY CY CY CY CY CABLEABLEABLEABLEABLE GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



267

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

BBBBBAAAAATTTTT TERTERTERTERTERY CY CY CY CY CABLE (8410)ABLE (8410)ABLE (8410)ABLE (8410)ABLE (8410)

02 3883100352 CABLE-BATTERY TO STARTER 1

03 3883700315 CABLE-BATT(+) TO BATT(-) 1

04 3883500314 CABLE-BATT(-) 1

05 3473300381 GROMMET-D40, T8 1

05 3473300390 GROMMET-D40, T15 1

06 3883502000 CABLE-EARTH(40SQ) (460 MM LONG) 1

07 3088500450 CLIP-BATTERY CABLE AR

08 3882500011 SPACER-MF BATTERY 1

TTTTTABLE 54.7ABLE 54.7ABLE 54.7ABLE 54.7ABLE 54.7 BBBBBAAAAATTTTT TERTERTERTERTERY CY CY CY CY CABLEABLEABLEABLEABLE GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



268

TTTTTABLE 54.8ABLE 54.8ABLE 54.8ABLE 54.8ABLE 54.8 BBBBBAAAAATTTTT TERTERTERTERTERY CY CY CY CY CARRIERARRIERARRIERARRIERARRIER GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



269

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

BBBBBAAAAATTTTT TERTERTERTERTERY CY CY CY CY CARRIER (8420)ARRIER (8420)ARRIER (8420)ARRIER (8420)ARRIER (8420)

01 2193 5410 01 01 BRACKET ASSY. BATTERY 1

02 3882000451 TENSION ROD 2

03 2193 5410 01 05 PROTECTOR ASSY. BATTERY 1

04 9091151080 FLANGE NUT M8X1.25 2

05 3882000403 COVER-BATTERY BLACK 1

06 9920412400 HEX BOLT M12X1.25 4

07 CLIP-BATTERY COVER 2 NOT SERVICED

08 SPLIT PIN 2 NOT SERVICED

09 9091506120 SPRING WASHER 4

10 9991152120 FLANGE NUT M12X1.25 4

-- 2193 5410 82 12 SPACER (BATTERY PARTITION) 1

TTTTTABLE 54.8ABLE 54.8ABLE 54.8ABLE 54.8ABLE 54.8 BBBBBAAAAATTTTTTERTERTERTERTERY CY CY CY CY CARRIERARRIERARRIERARRIERARRIER GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



270

TTTTTABLE 54.9ABLE 54.9ABLE 54.9ABLE 54.9ABLE 54.9 FUSE & RELFUSE & RELFUSE & RELFUSE & RELFUSE & RELAAAAAY BOY BOY BOY BOY BOXXXXX GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



271

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FUSE & RELFUSE & RELFUSE & RELFUSE & RELFUSE & RELAAAAAY BOY BOY BOY BOY BOX (8430)X (8430)X (8430)X (8430)X (8430)

01 3817100101 FUSE & RELAY BOX 1

02 3872700021 RELAY ASSY. WIPER INT 1

05 3871300070 RELAY ASSY. TWIN MAKE CONTACT 1 BACK BUZZER

06 3871100012 BLINKER UNIT 1

07 3871300160 RELAY ASSY. 1M,1T(5P) 1 FOR AIR CONDITIONER

07 3871300160 RELAY ASSY. 1M,1T(5P) 1 FOR DBR

07 3871300160 RELAY ASSY. 1M,1T(5P) 7

07 3871300160 RELAY ASSY. 1 M, 1T (5P) 1 FOR WORKING LAMP

08 3871300030 RELAY ASSY. MINI (BOSCH) 2 WIPER HIGH/LOW

09 3817100010 FUSE 10 A 1

10 3817100020 FUSE 15 A 1

11 3817100030 FUSE 20 A 1

12 3817100490 FUSE 30 A 1

-- 3817100580 MAXI. FUSE 20 A 1

-- 3817100590 MAXI. FUSE 30 A 1

-- 3817100600 MAXI FUSE 50 A 1

TTTTTABLE 54.9ABLE 54.9ABLE 54.9ABLE 54.9ABLE 54.9 FUSE & RELFUSE & RELFUSE & RELFUSE & RELFUSE & RELAAAAAY BOY BOY BOY BOY BOXXXXX GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



272

TTTTTABLE 54.10ABLE 54.10ABLE 54.10ABLE 54.10ABLE 54.10 ELECTRIC MODULE PLELECTRIC MODULE PLELECTRIC MODULE PLELECTRIC MODULE PLELECTRIC MODULE PLAAAAATETETETETE GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



273

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

ELECTRIC MODULE PLELECTRIC MODULE PLELECTRIC MODULE PLELECTRIC MODULE PLELECTRIC MODULE PLAAAAATE (8440)TE (8440)TE (8440)TE (8440)TE (8440)

01 3879900131 PLATE ASSY.-ELEC MODULE 1

02 3088500540 GROMMET-SCREW 2

03 9972085160 TAPPING SCREW-P/HD,FLANGE 2

04 9051108140 FLANGE BOLT M8X1.25 2

05 3871300100 RELAY ASSY. POWER(70A) 1

06 3846300072 CHIME BELL ASSY. 1

07 3871300180 RELAY ASSY. 1M,1T (W/BRKT) 1

TTTTTABLE 54.10ABLE 54.10ABLE 54.10ABLE 54.10ABLE 54.10 ELECTRIC MODULE PLELECTRIC MODULE PLELECTRIC MODULE PLELECTRIC MODULE PLELECTRIC MODULE PLAAAAATETETETETE GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



274

TTTTTABLE 54.11ABLE 54.11ABLE 54.11ABLE 54.11ABLE 54.11 WIRING HARNESS (ROOF/ENG/DOOR)WIRING HARNESS (ROOF/ENG/DOOR)WIRING HARNESS (ROOF/ENG/DOOR)WIRING HARNESS (ROOF/ENG/DOOR)WIRING HARNESS (ROOF/ENG/DOOR) GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



275

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

WIRING HARNESS(ROOF/ENG/DOOR) (8510)WIRING HARNESS(ROOF/ENG/DOOR) (8510)WIRING HARNESS(ROOF/ENG/DOOR) (8510)WIRING HARNESS(ROOF/ENG/DOOR) (8510)WIRING HARNESS(ROOF/ENG/DOOR) (8510)

01 3812300190 WIRING HARNESS-ROOF 1

02 3814300202 WIRING HARNESS-ENGINE 1

03 3813400121 WIRING HARNESS-DOOR LH 1

03 3813400041 WIRING HARNESS-DOOR RH 1

TTTTTABLE 54.11ABLE 54.11ABLE 54.11ABLE 54.11ABLE 54.11 WIRING HARNESS (ROOF/ENG/DOOR)WIRING HARNESS (ROOF/ENG/DOOR)WIRING HARNESS (ROOF/ENG/DOOR)WIRING HARNESS (ROOF/ENG/DOOR)WIRING HARNESS (ROOF/ENG/DOOR) GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



276

TTTTTABLE 54.12ABLE 54.12ABLE 54.12ABLE 54.12ABLE 54.12 WIRING HARBESS (DASH/FRAME)WIRING HARBESS (DASH/FRAME)WIRING HARBESS (DASH/FRAME)WIRING HARBESS (DASH/FRAME)WIRING HARBESS (DASH/FRAME) GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



277

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

WIRING HARNESS (DASH/FRAME) (8520)WIRING HARNESS (DASH/FRAME) (8520)WIRING HARNESS (DASH/FRAME) (8520)WIRING HARNESS (DASH/FRAME) (8520)WIRING HARNESS (DASH/FRAME) (8520)

01 3811302650 WIRING HARNESS-DASH 1

02 3815307311 WIRING HARNESS-FRAME 1

TTTTTABLE 54.12ABLE 54.12ABLE 54.12ABLE 54.12ABLE 54.12 WIRING HARBESS (DASH/FRAME)WIRING HARBESS (DASH/FRAME)WIRING HARBESS (DASH/FRAME)WIRING HARBESS (DASH/FRAME)WIRING HARBESS (DASH/FRAME) GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



278

TTTTTABLE 54.13ABLE 54.13ABLE 54.13ABLE 54.13ABLE 54.13 AUXILIARY FUSE BOXAUXILIARY FUSE BOXAUXILIARY FUSE BOXAUXILIARY FUSE BOXAUXILIARY FUSE BOX GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



279

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

AUXILIARY FUSE BOX (8530)AUXILIARY FUSE BOX (8530)AUXILIARY FUSE BOX (8530)AUXILIARY FUSE BOX (8530)AUXILIARY FUSE BOX (8530)

01 3817400110 FUSE BOX ASSY. AUXILIARY 1

02 3882000230 PROTECTOR ASSY. BATTERY 1

03 3817100521 GASKET-AUXILIARY FUSE BOX 1

04 3817100513BK COVER ASSY. AUXILIARY FUSE BOX 1

05 3871300170 RELAY-1M,1T(4P) (FAN MOTOR) 1

06 3871300061 RELAY ASSY. MICRO 1

07 9051106180 FLANGE BOLT M6X1.0 2

08 9091151088 HEX NUT M8X1.25 4

09 3088500080 CLIP-'A' TYPE 1

10 9019708208 BOLT-W/WASHER M8X1.25 1

11 3473702260 BAND CLIP 5

12 3817100010 FUSE 10 A 1

-- 3817100020 FUSE 15 A 1

-- 3817100030 FUSE 20 A 1

13 3817100490 FUSE 30 A 1

-- 3817100580 MAXI. FUSE 20 A 1

-- 3817100590 MAXI. FUSE 30 A 1

-- 3817100600 MAXI. FUSE 50 A 1

TTTTTABLE 54.13ABLE 54.13ABLE 54.13ABLE 54.13ABLE 54.13 AUXILIARY FUSE BOXAUXILIARY FUSE BOXAUXILIARY FUSE BOXAUXILIARY FUSE BOXAUXILIARY FUSE BOX GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



280

TTTTTABLE 54.14ABLE 54.14ABLE 54.14ABLE 54.14ABLE 54.14 OTHER ELECTRICOTHER ELECTRICOTHER ELECTRICOTHER ELECTRICOTHER ELECTRIC GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



281

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

OTHER ELECTRIC (8550)OTHER ELECTRIC (8550)OTHER ELECTRIC (8550)OTHER ELECTRIC (8550)OTHER ELECTRIC (8550)

01 3861100100 SWITCH ASSY. CAB TILT (PBS) 1 ONLY FOR 1ST BATCH

02 3861100091 SWITCH ASSY. SUB STARTER 1

03 3868500050 SWITCH ASSY. CAB LOCK 1 ONLY FOR 1ST BATCH

04 3854700070 SWITCH ASSY. STOP LAMP 1

05 3351301080 MAGNETIC VALVE ASSY. -3/2 1 FOR PTO

05 3351301080 MAGNETIC VALVE ASSY. -3/2 2 FOR T/M CONTROL

05 3351301090 MAGNETIC VALVE ASSY. -3/2 1 FOR DIFFERENTIAL LOCK

05 3351301080 MAGNETIC VALVE ASSY.-3/2 1

06 3840000021 BUZZER ASSY.-BACK UP 1

07 2618 5424 99 10 HORN ASSY. 1

08 3846100470 BRKT-HORN 1

09 3872800020 DIODE ARRAY 1

10 3846300090 BUZZER 1

-- 2198 5410 82 16 BRACKET (HOURMETER) 1

-- 2078 5420 99 30 HOURMETER 1

TTTTTABLE 54.14ABLE 54.14ABLE 54.14ABLE 54.14ABLE 54.14 OTHER ELECTRICOTHER ELECTRICOTHER ELECTRICOTHER ELECTRICOTHER ELECTRIC GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



282

TTTTTABLE 54.15ABLE 54.15ABLE 54.15ABLE 54.15ABLE 54.15 AUDIO SYSTEMAUDIO SYSTEMAUDIO SYSTEMAUDIO SYSTEMAUDIO SYSTEM GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



283

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

AUDIO SYSTEM (8310)AUDIO SYSTEM (8310)AUDIO SYSTEM (8310)AUDIO SYSTEM (8310)AUDIO SYSTEM (8310)

01 3841100200BK HOLE COVER-RECEIVER 1

02 3844100110 SPEAKER ASSY. STEREO,FRT 2

03 3844100120 SPEAKER ASSY. STEREO,RR 2

04 3841409013 ANTENNA & LEAD ASSY. 1

05 3841400250 PLUG-ANTENNA 1

TTTTTABLE 54.15ABLE 54.15ABLE 54.15ABLE 54.15ABLE 54.15 AUDIO SYSTEMAUDIO SYSTEMAUDIO SYSTEMAUDIO SYSTEMAUDIO SYSTEM GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



284

TTTTTABLE 54.16ABLE 54.16ABLE 54.16ABLE 54.16ABLE 54.16 TELEMATELEMATELEMATELEMATELEMATICSTICSTICSTICSTICS GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54



285

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 54.16ABLE 54.16ABLE 54.16ABLE 54.16ABLE 54.16 TELEMATELEMATELEMATELEMATELEMATICSTICSTICSTICSTICS GROUP 54GROUP 54GROUP 54GROUP 54GROUP 54

TELEMATELEMATELEMATELEMATELEMATICS (GPS SYTICS (GPS SYTICS (GPS SYTICS (GPS SYTICS (GPS SYSTEM)STEM)STEM)STEM)STEM)

----- 2193 5420 01 02 ASSY. TELEMATICS CONTROL UNIT (GSM) 1

- 2193 5420 01 03 ASSY. ANTENNA (GBS) 1

- 2193 5420 01 07 FM RADIO SPEAKER 1

- 2193 5420 01 08 MICROPHONE 1



286

TTTTTABLE 58.1ABLE 58.1ABLE 58.1ABLE 58.1ABLE 58.1 TOOL SET & BOXTOOL SET & BOXTOOL SET & BOXTOOL SET & BOXTOOL SET & BOX GROUP 58GROUP 58GROUP 58GROUP 58GROUP 58



287

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TOOL SET & BOX (4910)TOOL SET & BOX (4910)TOOL SET & BOX (4910)TOOL SET & BOX (4910)TOOL SET & BOX (4910)

01 3414000223 TOOL BOX ASSY. 1

03 3414000420 BRACKET-TOOL BOX,FRT 1

04 3414000430 BRACKET-TOOL BOX,RR 1

05 3414000241 CUSHION PLATE-TOOL BOX 1

07 9920514350 HEX BOLT M14X1.5 4

08 9091505140 SPRING WASHER 4

09 9991114140 HEX NUT M14X1.5 4

10 2193 5800 01 02 TOOL KIT 1

11 3414100040 TOOL BAG 1

12 3414100050 PLIER-200 MM 1

13 3414100060 WRENCH MONKEY-250 MM 1

14 3414100090 SPANNER SET 1

15 3414100100 SPANNER 7 X 8 1

16 3414100110 SPANNER 10X12 1

17 3414100120 SPANNER 14X17 1

18 3414100130 SPANNER 19 X 22 1

19 3414100150 SCREW DRIVER A 1

20 3414100160 DRIVER-SCREW+/:150MM 1

21 3414100280 OIL JACK ASSY.-22TON W/LEVER 1

22 3441000510 VALVE EXTENSION RR-INNER 1

-- 2767 5440 01 01 KIT FOR SPARE BULB 1

-- 2751 5840 40 02 WHEEL CLOCK 2

-- 2651 5830 40 01 ADVANCE WARNING TRIANGLE 1

TTTTTABLE 58.1ABLE 58.1ABLE 58.1ABLE 58.1ABLE 58.1 TOOL SET & BOXTOOL SET & BOXTOOL SET & BOXTOOL SET & BOXTOOL SET & BOX GROUP 58GROUP 58GROUP 58GROUP 58GROUP 58



288

TTTTTABLE 60.1ABLE 60.1ABLE 60.1ABLE 60.1ABLE 60.1 UNDER BODYUNDER BODYUNDER BODYUNDER BODYUNDER BODY GROUP 60GROUP 60GROUP 60GROUP 60GROUP 60



289

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

UNDER BODY (5110)UNDER BODY (5110)UNDER BODY (5110)UNDER BODY (5110)UNDER BODY (5110)

-- 3094000810 ASSY. CAB COMPLETE NOVUS 1

-- 3510000181 UNDER BODY COMPLETE 1

01 3510000450 FLOOR PANEL ASSY. COMPLETE 1

2 3511200553 ENGINE HOOD ASSY. 1

03 3511100611 FLOOR PANEL ASSY. SIDE LH 1

03 3511100621 FLOOR PANEL ASSY. SIDE RH 1

04 3517010022 UNDER FRAME ASSY. COMPLETE 1

05 LONG MEMBER ASSY. LH 1

05 LONG MEMBER ASSY. RH 1

06 SUPPORT MEMBER ASSY. FLOOR FRT 2

07 SUPPORT MEMBER ASSY. FLOOR RR LH 1

07 SUPPORT MEMBER ASSY. FLOOR RR RH 1        NOT SERVICED LOOSE

08 CROSS MEMBER ASSY. FRT,LWR 1

09 CROSS MEMBER ASSY. RR 1

10 CLOSER-RR CROSS MEMBER 1

11 3511110120 SILL INNER ASSY. LH 1

11 3511110102 SILL INNER ASSY. RH 1

12 3511100600 SILL INNER ASSY. FRT LH 1

12 3511100483 SILL INNER ASSY. FRT RH 1

13 3572110631 SILL INNER ASSY. RR LH 1

13 3572110641 SILL INNER ASSY. RR RH 1

14 3531002332 PANEL ASSY. FRT LAMP MTG LH 1

14 3531002341 PANEL ASSY. FRT LAMP MTG RH 1

TTTTTABLE 60.1ABLE 60.1ABLE 60.1ABLE 60.1ABLE 60.1 UNDER BODYUNDER BODYUNDER BODYUNDER BODYUNDER BODY GROUP 60GROUP 60GROUP 60GROUP 60GROUP 60



290

TTTTTABLE 62.1ABLE 62.1ABLE 62.1ABLE 62.1ABLE 62.1 FRFRFRFRFRONT PONT PONT PONT PONT PANELANELANELANELANEL GROUP 62GROUP 62GROUP 62GROUP 62GROUP 62



291

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FRFRFRFRFRONT PONT PONT PONT PONT PANEL (5130)ANEL (5130)ANEL (5130)ANEL (5130)ANEL (5130)

A 3530000020 FRONT COMPLETE ASSY. 1

01 3573210037  'A' PILLAR ASSY.-INNER LH 1

01 3573210043  'A' PILLAR ASSY.-INNER RH 1

02 REINFORCE ASSY.-'A' PILLAR HANDLE MTG LH 1

02 REINFORCE ASSY.-'A' PILLAR HANDLE MTG RH 1       NOT SERVICED LOOSE

03 BRACKET-'A' PILLAR TRIM, UPR 2

04 3531002160 CROSS MEMBER ASSY.-FRT,INR 1

05 3551200010 FRONT HEADER INNER 1

06 3531002152 FRONT PANEL ASSY.-INNER COMPLETE 1

07 FRONT PANEL-INNER 1

08 REINFORCE ASSY. W/MOTOR MTG 1

09 BRKT-FRT INNER HARNESS MTG 1

10 REINFORCE-CLUTCH PEDAL MTG 1       NOT SERVICED LOOSE

11 REINFORCE ASSY. HANDLE ASST,FRT LID LH 1

12 REINFORCE ASSY. HANDLE ASST,FRT LID RH 1

13 REINFORCE ASSY. W/PIVOT MTG 2

14 PATCH ASSY. WASHER TANK MTG UPR 1

15 WELD STUD M5X0.8 AR

TTTTTABLE 62.1ABLE 62.1ABLE 62.1ABLE 62.1ABLE 62.1 FRFRFRFRFRONT PONT PONT PONT PONT PANELANELANELANELANEL GROUP 62GROUP 62GROUP 62GROUP 62GROUP 62



292

TTTTTABLE 63.1ABLE 63.1ABLE 63.1ABLE 63.1ABLE 63.1 SIDE PSIDE PSIDE PSIDE PSIDE PANELANELANELANELANEL GROUP 63GROUP 63GROUP 63GROUP 63GROUP 63



293

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

SIDE PSIDE PSIDE PSIDE PSIDE PANEL (5150)ANEL (5150)ANEL (5150)ANEL (5150)ANEL (5150)

- 3570000030 BODY SIDE ASSY. COMPLETE LH 1

- 3570010040 BODY SIDE ASSY. COMPLETE RH 1

01 3572100150 QUARTER ASSY. OUTER LH 1

01 3572100160 QUARTER ASSY. OUTER RH 1

02 3572110073  'A' PILLAR ASSY. OUTER LH 1

02 3572101020  'A' PILLAR ASSY. OUTER RH 1

03 3572110218 SILL-OUTER PANEL LH 1

03 3572110223 SILL-OUTER PANEL RH 1

04 3572110252 RAIL ROOF SIDE ASSY. OUTER LH 1

04 3572100262 RAIL ROOF SIDE ASSY. OUTER RH 1

05 3572410051 QUARTER PANEL ASSY. INNER LH 1

05 3572410080 QUARTER PANEL ASSY. INNER RH 1

06 3572210093 RAIL ROOF SIDE ASSY. INNER LH 1

06 3572210101 RAIL ROOF SIDE ASSY. INNER RH 1

07 3572110313 REINFORCE ASSY. 'A' PILLAR LH 1

07 3572110323 REINFORCE ASSY. 'A' PILLAR RH 1

08 FILLER ASM-'A' PILLAR REINFORCE LH 1

08 FILLER ASM-'A' PILLAR REINFORCE RH 1         NOT SERVICED LOOSE

09 REINFORCE ASM-DOOR HINGE 4

TTTTTABLE 63.1ABLE 63.1ABLE 63.1ABLE 63.1ABLE 63.1 SIDE PSIDE PSIDE PSIDE PSIDE PANELANELANELANELANEL GROUP 63GROUP 63GROUP 63GROUP 63GROUP 63



294

TTTTTABLE 64.1ABLE 64.1ABLE 64.1ABLE 64.1ABLE 64.1 REAR PREAR PREAR PREAR PREAR PANELANELANELANELANEL GROUP 64GROUP 64GROUP 64GROUP 64GROUP 64



295

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

REAR PREAR PREAR PREAR PREAR PANEL (5140)ANEL (5140)ANEL (5140)ANEL (5140)ANEL (5140)

- 3561010014 CAB COMPLETE-REAR 1

01 3561110088 CAB PANEL-OUTER,REAR 1

02 3561100350 CAB PANEL-INNER,REAR 1

03 3561110191 REINFORCE-BACK PANEL OTR A 2

04 REINFORCE-AIR INTAKE DUCT MTG 4 NOT SERVICED

TTTTTABLE 64.1ABLE 64.1ABLE 64.1ABLE 64.1ABLE 64.1 REAR PREAR PREAR PREAR PREAR PANELANELANELANELANEL GROUP 64GROUP 64GROUP 64GROUP 64GROUP 64



296

TTTTTABLE 65.1ABLE 65.1ABLE 65.1ABLE 65.1ABLE 65.1 RRRRROOF POOF POOF POOF POOF PANELANELANELANELANEL GROUP 65GROUP 65GROUP 65GROUP 65GROUP 65



297

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

RRRRROOF POOF POOF POOF POOF PANEL (5120)ANEL (5120)ANEL (5120)ANEL (5120)ANEL (5120)

- 3550000111 ROOF COMPLETE ASSY. 1

01 3551100192 ROOF PANEL-OUTER 1

02 PLATE ASSY. RADIO ANTENNA 1

03 CROSS MEMBER ASSY. ROOF, FRT 1         NOT SERVICED LOOSE

04 CROSS MEMBER ASSY. ROOF, RR 1

05 3551100151 ROOF PANEL ASSY. FRT, OUTER 1

TTTTTABLE 65.1ABLE 65.1ABLE 65.1ABLE 65.1ABLE 65.1 RRRRROOF POOF POOF POOF POOF PANELANELANELANELANEL GROUP 65GROUP 65GROUP 65GROUP 65GROUP 65



298

TTTTTABLE 67.1ABLE 67.1ABLE 67.1ABLE 67.1ABLE 67.1 GLASSGLASSGLASSGLASSGLASS GROUP 67GROUP 67GROUP 67GROUP 67GROUP 67



299

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

GLASS (6240)GLASS (6240)GLASS (6240)GLASS (6240)GLASS (6240)

01 3754110013 WEATHERSTRIP-WINDSHIELD 1

02 3751110030 GLASS-WINDSHIELD 1

03 3754000115 WEATHERSTRIP-BACK WINDOW 1

04 3751210012 GLASS-BACK WINDOW 1

05 3751300070 GLASS-QTR WINDOW 1

05 3751300080 GLASS-QTR WINDOW 1

06 3754000040 MOULDING ASSY. QTR WINDOW,INR 2

TTTTTABLE 67.1ABLE 67.1ABLE 67.1ABLE 67.1ABLE 67.1 GLASSGLASSGLASSGLASSGLASS GROUP 67GROUP 67GROUP 67GROUP 67GROUP 67



300

TTTTTABLE 68.1ABLE 68.1ABLE 68.1ABLE 68.1ABLE 68.1 INSTRUMENT FRAMEINSTRUMENT FRAMEINSTRUMENT FRAMEINSTRUMENT FRAMEINSTRUMENT FRAME GROUP 68GROUP 68GROUP 68GROUP 68GROUP 68



301

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

INSTRUMENT FRAME (7100)INSTRUMENT FRAME (7100)INSTRUMENT FRAME (7100)INSTRUMENT FRAME (7100)INSTRUMENT FRAME (7100)

01 3651001771 FRAME ASSY. I/P,CENTER 1

02 3651011410 SUPPORT BRKT ASSY. I/P FRAME 1

03 3651001731 I/P FRAME-LOWER REAR 1

04 3651001623 FRAME ASSY. I/P LH 1

05 3651001932 FRAME ASSY. I/P RH 1

06 3652310292 STRIKER PLATE-GLOVE BOX 1

07 3083000030 SCREW-S/TAP M5X16 2

08 3651001331 BRKT ASSY. FRAME I/P CENTER 1

TTTTTABLE 68.1ABLE 68.1ABLE 68.1ABLE 68.1ABLE 68.1 INSTRUMENT FRAMEINSTRUMENT FRAMEINSTRUMENT FRAMEINSTRUMENT FRAMEINSTRUMENT FRAME GROUP 68GROUP 68GROUP 68GROUP 68GROUP 68



302

TTTTTABLE 68.2ABLE 68.2ABLE 68.2ABLE 68.2ABLE 68.2 INSTRINSTRINSTRINSTRINSTRUMENT PUMENT PUMENT PUMENT PUMENT PANEL - DRIVERANEL - DRIVERANEL - DRIVERANEL - DRIVERANEL - DRIVER GROUP 68GROUP 68GROUP 68GROUP 68GROUP 68



303

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

INSTRINSTRINSTRINSTRINSTRUMENT PUMENT PUMENT PUMENT PUMENT PANEL-DRIVER (7110)ANEL-DRIVER (7110)ANEL-DRIVER (7110)ANEL-DRIVER (7110)ANEL-DRIVER (7110)

01 3651014280DB COVER-BINNACLE BACK ASSY. 1

02 3651014340DB LOWER PANEL ASSY. DRIVER 1

03 3651014410BK BINNACLE SWITCH ASSY. 1

04 3651002420BK BADGE-BINNACLE SWITCH 1

05 3651014320BK FACIA END CAP ASSY. RH 1

06 3651002930BK BINNACLE ASSY. 1

07 3652310440DB ASHTRAY ASSY. DRIVER 1

08 3897310051DB GRILLE ASSY. AIR VENTILATION DRIVER LH 1

08 3897310061DB GRILLE ASSY. AIR VENTILATION DRIVER RH 1

09 3895600340DB INSERT ASSY. OUTER NOZZLE 2

10 3897100060DB FINISHER ASSY. DEFROST RH 1

11 3651014392DB ACCESS PANEL ASSY. DRIVER LH 1

12 3651014402DB ACCESS PANEL ASSY. DRIVER RH 1

13 3651002301DB ASSIST GRIP ASSY. ENTRY RH 1

14 3651014371SB END CAP ASSY. RH 1

TTTTTABLE 68.2ABLE 68.2ABLE 68.2ABLE 68.2ABLE 68.2 INSTRINSTRINSTRINSTRINSTRUMENT PUMENT PUMENT PUMENT PUMENT PANEL - DRIVERANEL - DRIVERANEL - DRIVERANEL - DRIVERANEL - DRIVER GROUP 68GROUP 68GROUP 68GROUP 68GROUP 68



304

TTTTTABLE 68.3ABLE 68.3ABLE 68.3ABLE 68.3ABLE 68.3 INSTRINSTRINSTRINSTRINSTRUMENT PUMENT PUMENT PUMENT PUMENT PANEL - PANEL - PANEL - PANEL - PANEL - PASSENGERASSENGERASSENGERASSENGERASSENGER GROUP 68GROUP 68GROUP 68GROUP 68GROUP 68



305

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

INSTRINSTRINSTRINSTRINSTRUMENT PUMENT PUMENT PUMENT PUMENT PANEL-PANEL-PANEL-PANEL-PANEL-PASSENGER (7120)ASSENGER (7120)ASSENGER (7120)ASSENGER (7120)ASSENGER (7120)

01 3651012411DB UPPER PANEL-PASSENGER LH 1 &INT COLOR-BEIGE

02 3651012420DB LOWER PANEL ASSY. PASSENGER 1 &INT COLOR-BEIGE

03 36510124301DB ASSIST GRIP ASSY. ENTRY LH 1 &INT COLOR-BEIGE

04 36510124401DB LOWER PANEL ASSY. CTR CONSOLE PASS 1 &INT COLOR-BEIGE

05 36523104401DB ASHTRAY ASSY. PASSENGER 1 &INT COLOR-BEIGE

06 3653100062DB GLOVE BOX COMPLETE 1 &INT COLOR-BEIGE

07 3653500030 LOCK A-GLOVE BOX 1

08 3652300040 CLIP-LOCK,LID,GLOVE BOX 1

09 3651012491DB FUSE BOX LID A 1 &INT COLOR-BEIGE

10 3651012470DB END CAP A LH 1

11 3897310024DB GRILLE ASSY. VENT PASS UPR PANEL RH 1 &INT COLOR-BEIGE

12 3895600340DB INSERT ASSY. OUTER NOZZLE 2 &INT COLOR-BEIGE

13 3896410044DB GRILLE ASSY. VENT PASS UPR CENTER 1 &INT COLOR-BEIGE

14 3897110091DB FINISHER ASSY. DEFROST 1 &INT COLOR-BEIGE

15 3652300280DB CENTER CONSOLE BOX 1 &INT COLOR-BEIGE

TTTTTABLE 68.3ABLE 68.3ABLE 68.3ABLE 68.3ABLE 68.3 INSTRINSTRINSTRINSTRINSTRUMENT PUMENT PUMENT PUMENT PUMENT PANEL - PANEL - PANEL - PANEL - PANEL - PASSENGERASSENGERASSENGERASSENGERASSENGER GROUP 68GROUP 68GROUP 68GROUP 68GROUP 68



306

TTTTTABLE 69.1ABLE 69.1ABLE 69.1ABLE 69.1ABLE 69.1 HEADLINING ASSYHEADLINING ASSYHEADLINING ASSYHEADLINING ASSYHEADLINING ASSY..... GROUP 69GROUP 69GROUP 69GROUP 69GROUP 69



307

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

HEADLINING ASSYHEADLINING ASSYHEADLINING ASSYHEADLINING ASSYHEADLINING ASSY..... (7240) (7240) (7240) (7240) (7240)

01 3722100030LB HEADLINING ASSY. 1 INT COLOR-BEIGE

02 3088500192 GROMMET-SCREW 7

03 3088500600 X-MASS TREE CLIP 6

04 3723100010 CURTAIN RAIL-FRONT LH 1

05 3723100020 CURTAIN RAIL-FRONT RH 1

06 3723110026 CURTAIN RAIL ASSY. REAR LH (WITH HOLDER) 1

07 3723110145 CURTAIN RAIL-REAR RH (WITH HOLDER) 1

08 3723110015 CURTAIN RAIL ASSY. CENTER (WITH HOLDER & END CURTAIN) 1 (WITH FIG 10 & 11)

09 3083000410 SCREW-TAP PAN HEAD 29

10 3723110160 HOLDER-CURTAIN 56

11 3723110150 END CURTAIN RAIL 2

12 3083000260 SCREW-MACH PAN HD M5X0.8 2

13 3723110102 GUIDE-CURTAIN RAIL 4

TTTTTABLE 69.1ABLE 69.1ABLE 69.1ABLE 69.1ABLE 69.1 HEADLINING ASSYHEADLINING ASSYHEADLINING ASSYHEADLINING ASSYHEADLINING ASSY..... GROUP 69GROUP 69GROUP 69GROUP 69GROUP 69



308

TTTTTABLE 72.1ABLE 72.1ABLE 72.1ABLE 72.1ABLE 72.1 DOOR FRAMEDOOR FRAMEDOOR FRAMEDOOR FRAMEDOOR FRAME GROUP 72GROUP 72GROUP 72GROUP 72GROUP 72



309

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

DOOR FRAME (5160)DOOR FRAME (5160)DOOR FRAME (5160)DOOR FRAME (5160)DOOR FRAME (5160)

01 3610000124 DOOR ASSY. LH 1

01 3610000084 DOOR ASSY. RH 1

02 CHANNEL-DOOR GLASS,RR UPR LH 1

02 CHANNEL-DOOR GLASS,RR UPR RH 1

03 CHANNEL-DOOR GLASS,UPR LH 1      NOT SERVICEABLE

03 CHANNEL-DOOR GLASS,UPR RH 1

04 CHANNEL-DOOR GLASS,FRT UPR LH 1

04 CHANNEL-DOOR GLASS,FRT UPR RH 1

05 3614000352 CHANNEL ASSY. DOOR GLASS,FRT LWR LH 1

05 3614000362 CHANNEL ASSY. DOOR GLASS,FRT LWR RH 1

06 3083000520 SCREW PAN HD M6X1.0 2

07 3614000371 CHANNEL ASSY. DOOR GLASS,RR LWR LH 1

07 3614000382 CHANNEL ASSY. DOOR GLASS,RR LWR RH 1

08 3614000204 GLASS RUN ASSY. UPR LH 1

08 3614000214 GLASS RUN ASSY. UPR RH 1

09 3614000221 GLASS RUN FRT,LWR 2

10 3614000231 GLASS RUN RR,LWR 2

11 3647110056 CHECK ARM ASSY. 2

12 3647100090 SPLIT SLEEVE 2

13 9039205120 SCREW W/WASHER 4

14 3647100110 HINGE ASSY. DOOR 4

15 3081000154 BOLT-W/WASHER M10X1.25 16

16 3617000140 WATER TIGHT FORM-DOOR,UPR 2

17 3617000150 WATER TIGHT FORM-DOOR,LWR 2

18 PATCH-CHANNEL DOOR GLASS RR LWR LH 1

18 PATCH-CHANNEL DOOR GLASS RR LWR RH 1          NOT SERVICEABLE

19 REINFORCE ASSY. DOOR HINGE LH 1

19 REINFORCE ASSY. DOOR HINGE RH 1

TTTTTABLE 72.1ABLE 72.1ABLE 72.1ABLE 72.1ABLE 72.1 DOOR FRAMEDOOR FRAMEDOOR FRAMEDOOR FRAMEDOOR FRAME GROUP 72GROUP 72GROUP 72GROUP 72GROUP 72



310

TTTTTABLE 72.2ABLE 72.2ABLE 72.2ABLE 72.2ABLE 72.2 DOOR MECHANISM (1)DOOR MECHANISM (1)DOOR MECHANISM (1)DOOR MECHANISM (1)DOOR MECHANISM (1) GROUP 72GROUP 72GROUP 72GROUP 72GROUP 72



311

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

DOOR MECHANISM(1) (5210)DOOR MECHANISM(1) (5210)DOOR MECHANISM(1) (5210)DOOR MECHANISM(1) (5210)DOOR MECHANISM(1) (5210)

01 3644000013 DOOR REGULATOR ASSY. MANUAL LH 1

01 3644000023 DOOR REGULATOR ASSY. MANUAL RH 1

02 3645100111SB CRANK ASSY. WINDOW LIFTER 2

03 3645400011SB ESCUTCHEON-DOOR REGULATOR 2

04 3083000520 SCREW-PAN HD M6X1.0 14

05 3855300020BK SWITCH ASSY. DOOR CONTACT 2

06 3642100211 STRIKER ASSY. DOOR 2

07 3083000440 SCREW-W/WASHER M8 4

08 9675114321 CLIP-RETURN CYLINDER LOCK 2

09 3642310017 HANDLE ASSY. DOOR,OUTER LH 1

09 3642310027 HANDLE ASSY. DOOR,OUTER RH 1

10 3642310101 GASKET FRT-HANDLE DOOR OUTER 2

11 3642310111 GASKET RR-HANDLE DOOR OUTER 2

12 3641100600 HOLDER-ROD 2

TTTTTABLE 72.2ABLE 72.2ABLE 72.2ABLE 72.2ABLE 72.2 DOOR MECHANISM (1)DOOR MECHANISM (1)DOOR MECHANISM (1)DOOR MECHANISM (1)DOOR MECHANISM (1) GROUP 72GROUP 72GROUP 72GROUP 72GROUP 72



312

TTTTTABLE 72.3ABLE 72.3ABLE 72.3ABLE 72.3ABLE 72.3 DOOR MECHANISM (2)DOOR MECHANISM (2)DOOR MECHANISM (2)DOOR MECHANISM (2)DOOR MECHANISM (2) GROUP 72GROUP 72GROUP 72GROUP 72GROUP 72



313

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

DOOR MECHANISM (2) (5211)DOOR MECHANISM (2) (5211)DOOR MECHANISM (2) (5211)DOOR MECHANISM (2) (5211)DOOR MECHANISM (2) (5211)

01 3641100581 DOOR LOCK UNIT ASSY. LH 1

01 3641100591 DOOR LOCK UNIT ASSY. RH 1

02 3083000550 MACHIN SCREW-M6X1.0 6

03 3642400230 ROD-LOCK, REMOTE DOOR INNER LH 1

03 3642400240 ROD-LOCK, REMOTE DOOR INNER RH 1

04 3088500630 HOLDER-ROD 2

05 3642200191 ROD-LOCK KEY CYLINDER DOOR OUTER LH 1

05 3642200201 ROD-LOCK KEY CYLINDER DOOR OUTER RH 1

06 3642200172 ROD-LOCK HANDLE DOOR OUTER 2

07 3642400215 ROD-LOCK HANDLE DOOR INNER LH 1

07 3642400225 ROD-LOCK HANDLE DOOR INNER RH 1

08 3642400181 ADJUST CLIP-INSIDE DOOR 2

09 3642410013DB HANDLE ASSY. DOOR INSIDE LH 1

09 3642410023DB HANDLE ASSY. DOOR INSIDE RH 1

10 9070656160 SCREW-TAP PAN HEAD 8

11 3088500200 GROMMET-SCREW 8

12 3642210080DB BUTTON A-LOCKING DOOR 2

CAR LOCK (5220) CONSISTS OF :

1 3851000020 CAR LOCK SET ASSY. 1

2 3851000010 STEERING LOCK ASSY. 1

3 3852300200 KEY ASSY. 2

4 3642310130 CYLINDER ASSY. DOOR LOCK W/O KEY LH 1

4 3642310140 CYLINDER ASSY. DOOR LOCK W/O KEY RH 1

TTTTTABLE 72.3ABLE 72.3ABLE 72.3ABLE 72.3ABLE 72.3 DOOR MECHANISM (2)DOOR MECHANISM (2)DOOR MECHANISM (2)DOOR MECHANISM (2)DOOR MECHANISM (2) GROUP 72GROUP 72GROUP 72GROUP 72GROUP 72



314

TTTTTABLE 72.4ABLE 72.4ABLE 72.4ABLE 72.4ABLE 72.4 DOOR GLASSDOOR GLASSDOOR GLASSDOOR GLASSDOOR GLASS GROUP 72GROUP 72GROUP 72GROUP 72GROUP 72



315

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

DOOR GLASS (6250)DOOR GLASS (6250)DOOR GLASS (6250)DOOR GLASS (6250)DOOR GLASS (6250)

01 3614000050 OUTSIDE MOULDING 1

01 3614000080 OUTSIDE MOULDING 1

02 3752100122 SEAL ASSY. DOOR SECONDARY 1

02 3752100132 SEAL ASSY. DOOR SECONDARY 1

03 3755100080 WEATHERSTRIP ASSY. DOOR OPENING 1

03 3755100090 WEATHERSTRIP ASSY. DOOR OPENING 1

04 3752110154 GLASS-DOOR 1

04 3752110164 GLASS-DOOR 1

05 3752100091 GLASS HOLDER-CHANNEL 4

06 9070656160 SCREW-TAP PAN HD 4

07 9091605060 PLAIN WASHER 4

08 3752100230 GLASS-OK WINDOW RH 1

08 3752100050 GLASS-OK WINDOW LH 1

09 3754010015 WEATHERSTRIP-OK WINDOW 2

10 3754010174 SEAL-OK WINDOW DAMPER UPR LH 1

10 3754010184 SEAL-OK WINDOW DAMPER UPR RH 1

TTTTTABLE 72.4ABLE 72.4ABLE 72.4ABLE 72.4ABLE 72.4 DOOR GLASSDOOR GLASSDOOR GLASSDOOR GLASSDOOR GLASS GROUP 72GROUP 72GROUP 72GROUP 72GROUP 72



316

TTTTTABLE 72.5ABLE 72.5ABLE 72.5ABLE 72.5ABLE 72.5 ASSIST HANDLEASSIST HANDLEASSIST HANDLEASSIST HANDLEASSIST HANDLE GROUP 72GROUP 72GROUP 72GROUP 72GROUP 72



317

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

ASSIST HANDLE (6320)ASSIST HANDLE (6320)ASSIST HANDLE (6320)ASSIST HANDLE (6320)ASSIST HANDLE (6320)

01 3714510031 ASSIST HANDLE-FRT LID 2

02 3714510180 CAP-HANDLE ASSIST,FRT LID 2

03 9034908200 SCREW-PAN HD M8X1.25 4

04 3723500120DB ASSIST HANDLE-ENTRY 2 &INTERIOR COLOR-BEIGE

05 9039206200 MACH SCREW W/WASHER 8

06 3714500055 ASSIST HANDLE ASSY. SIDE 2

07 3714500300 COVER-ASSIST HANDLE SIDE 4

08 3714500324 GASKET-ASSIST HANDLE SIDE 4

09 9051208200 FLANGE BOLT M8X1.25 4

TTTTTABLE 72.5ABLE 72.5ABLE 72.5ABLE 72.5ABLE 72.5 ASSIST HANDLEASSIST HANDLEASSIST HANDLEASSIST HANDLEASSIST HANDLE GROUP 72GROUP 72GROUP 72GROUP 72GROUP 72



318

TTTTTABLE 72.6ABLE 72.6ABLE 72.6ABLE 72.6ABLE 72.6 DOOR DOOR DOOR DOOR DOOR TRIMTRIMTRIMTRIMTRIM GROUP 72GROUP 72GROUP 72GROUP 72GROUP 72



319

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

DOOR TRIM (7220)DOOR TRIM (7220)DOOR TRIM (7220)DOOR TRIM (7220)DOOR TRIM (7220)

01 3617000450DB TRIM PAD ASSY. DOOR LH 1

01 3617000480DB TRIM PAD ASSY. DOOR RH 1

08 3642210120SB ESCUTCHEON-REMOTE LOCK 2 INT COLOR-BEIGE

10 3084000080 PUSH NUT 2

11 3617810092 WATER PROOF SHEET-DOOR 2

12 3088500500SB SCREW RIVET 2 INT COLOR-BEIGE

13 3617010231 BRACKET-'E' 2

14 3617810023 WATER BARRIER SHEET-DOOR 2

15 3642410082DB ESCUTCHEON-HANDLE DOOR INNER LH 1 INT COLOR-BEIGE

15 3642410092DB ESCUTCHEON-HANDLE DOOR INNER RH 1 INT COLOR-BEIGE

16 9070665200 TAPPING SCREW M5 2

17 9972085160 TAPPING SCREW-P/HD,FLANGE 10

18 3088500200 GROMMET-SCREW 14

19 3083000140 TAP SCREW 36

20 3723500082DB DOOR ASSIST GRIP A-ENTRY 2 INT COLOR-BEIGE

21 3723500112DB CAP-DOOR ASSIST GRIP 2 INT COLOR-BEIGE

22 9034906200 MACHINE SCREW-PAN HD M6X1.0 6

23 9091606060 PLAIN WASHER 6

2 TRIM PAD DOOR UPPER LH 1

2 TRIM PAD DOOR UPPER RH 1

3 TRIM PAD DOOR LOWER LH 1

3 TRIM PAD DOOR LOWER RH 1

4 DEPOSIT BOX TRIM PAD DOOR LH 1

4 DEPOSIT BOX TRIM PAD DOOR RH 1            NOT SERVICED LOOSE

5 DUCTING DOOR AIR VENT LH 1

5 DUCTING DOOR AIR VENT RH 1

6 GRILLE DOOR AIR VENT FRT, LOWER 2

7 GRILLE DOOR AIR VENT FRT, UPPER 2

9 WEATHER STRIP, DOOR INNER 2

TTTTTABLE 72.6ABLE 72.6ABLE 72.6ABLE 72.6ABLE 72.6 DOOR DOOR DOOR DOOR DOOR TRIMTRIMTRIMTRIMTRIM GROUP 72GROUP 72GROUP 72GROUP 72GROUP 72



320

TTTTTABLE 75.1ABLE 75.1ABLE 75.1ABLE 75.1ABLE 75.1 FRONT LID (NOVUS)FRONT LID (NOVUS)FRONT LID (NOVUS)FRONT LID (NOVUS)FRONT LID (NOVUS) GROUP 75GROUP 75GROUP 75GROUP 75GROUP 75



321

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FRONT LID(NOVUS) (6121)FRONT LID(NOVUS) (6121)FRONT LID(NOVUS) (6121)FRONT LID(NOVUS) (6121)FRONT LID(NOVUS) (6121)

01 3541001040AW FRT LID COMPLETEASSY. 1

02 3541010300 BUFFER HOOD 2

03 3541010878 STRIKER ASSY. FRT LID 1

04 3832010032 BRACKET ASSY. D.I LAMP MTG LH 1

04 3832010042 BRACKET ASSY. D.I LAMP MTG RH 1

05 9019006200 BOLT-W/WASHER M6X1.0 4

06 3541100275BK FRONT CLOSER ASSY. LH 1 &INTERIOR COLOR-BEIGE

06 3541100285BK FRONT CLOSER ASSY. RH 1 &INTERIOR COLOR-BEIGE

07 3083000420 SCREW-W/WASHER PAN HEAD M6X1.0 4

08 3714510091 HINGE PIN-ASSIST HANDLE FRT 2

09 3541010492 HINGE ASSY. FRT LID LH 1

09 3541010502 HINGE ASSY. FRT LID RH 1

10 3714510101 HINGE COVER-ASSIST HANDLE FRT LID 2

11 3541101550AW CORNER VANE ASSY. LH 1

11 3541101560AW CORNER VANE ASSY. RH 1

12 3541010640 SPRING-LEVER, FRT LID 1

13 9051106140 BOLT-FLANGE M6X1.0 2

14 3541000700 LOCK ASSY. FRT LID 1

15 9091607060 PLAIN WASHER 4

16 3541000680 RELEASE CABLE ASSY. FRT LID 1

17 9039206200 MACH SCREW W/WASHER 2

18 3541000690 WIPER PANEL CENTER ASSY. 1

19 3536010049 WEATHERSTRIP ASSY. WIPER PANEL 1

20 3541010785 WIPER PANEL LH 1

20 3541000413 WIPER PANEL RH 1

21 3083000282 SCREW M8X1.25 1

22 3541001280 STAY ASSY. FRT LID 1

23 3541010021 BRACKET-GAS STAY UPPER 1

24 3541010031 BRACKET-GAS STAY LOWER 1

25 3541001290 STAY-FRT LID 1

26 3541000671 SEAL-FRT LID HINGE 2

27 3541000790 DAMPER-WIPER PANEL CENTER 7

28 3541000770 SEAL-WIPER PANEL CENTER 2

TTTTTABLE 75.1ABLE 75.1ABLE 75.1ABLE 75.1ABLE 75.1 FRONT LID (NOVUS)FRONT LID (NOVUS)FRONT LID (NOVUS)FRONT LID (NOVUS)FRONT LID (NOVUS) GROUP 75GROUP 75GROUP 75GROUP 75GROUP 75



322

TTTTTABLE 81.1ABLE 81.1ABLE 81.1ABLE 81.1ABLE 81.1 OUTSIDE MIRROROUTSIDE MIRROROUTSIDE MIRROROUTSIDE MIRROROUTSIDE MIRROR GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



323

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

OUTSIDE MIRROR (6230)OUTSIDE MIRROR (6230)OUTSIDE MIRROR (6230)OUTSIDE MIRROR (6230)OUTSIDE MIRROR (6230)

01 2193 8110 01 04 MIRROR ASSY. REAR VIEW RH 1

02 2193 8110 01 02 FRAME ASSY. MIRROR, RH 1

03 2193 8110 01 04 MIRROR ASSY. REAR VIEW LH 1

04 3761000481 MIRROR ASSY. RR UNDER VIEW 1

05 2193 8110 01 01 FRAME ASSY. MIRROR, LH 1

06 3761300220 END PIECE-STAY COVER 4

07 3611010154 BRACKET-MIRROR MTG,LOWER 2

08 3611010165 BRACKET-MIRROR MTG,UPPER 2

09 3754010190 SEAL-MIRROR MTG,LOWER 2

10 3754010200 SEAL-MIRROR MTG,UPPER 2

11 3083000470 MACHINE SCREW-PAN HEAD 8

12 3083000460 NYLON WASHER 8

13 9091152108 FLANGE NUT M10X1.25 4

14 9091505100 SPRING WASHER 4

15 3761000491 CLOSE PROXIMITY MIRROR A 1

TTTTTABLE 81.1ABLE 81.1ABLE 81.1ABLE 81.1ABLE 81.1 OUTSIDE MIRROROUTSIDE MIRROROUTSIDE MIRROROUTSIDE MIRROROUTSIDE MIRROR GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



324

TTTTTABLE 81.2ABLE 81.2ABLE 81.2ABLE 81.2ABLE 81.2 EXTERNAL SUNVISOREXTERNAL SUNVISOREXTERNAL SUNVISOREXTERNAL SUNVISOREXTERNAL SUNVISOR GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



325

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

EXTERNAL SUNVISOR (6310)EXTERNAL SUNVISOR (6310)EXTERNAL SUNVISOR (6310)EXTERNAL SUNVISOR (6310)EXTERNAL SUNVISOR (6310)

01 3551100530 EXTERNAL SUNVISOR 1 FITMENT DISCONTINUED

02 3551100542 FRAME ASSY. EXTERNAL SUNVISOR 1

03 3551100510 BRACKET-EXTERNAL SUNVISOR, SIDE 1

03 3551100520 BRACKET-EXTERNAL SUNVISOR, SIDE 1

04 3081001160 RIVET-REFLECTIVE SHEET 4

05 3757000240 CAP 8

06 3757000230 SLEEVE 8

07 3757000130 GROMMET 16

08 9934905300 SCREW-MACHINE PAN HD 8

09 3082000101 HEX FLANGE NUT M5X0.8 8

10 9091152108 HEX FLANGE NUT M10X1.25 AR

11 9091505100 SPRING WASHER AR

12 3761500130 BRACKET-MIRROR SUB STAY 'A' 1

13 3761500045 BRACKET-MIRROR SUB STAY 'A' 1

14 3761900071 SEAL-BRKT OUTSIDE MIRROR 'A' 2

TTTTTABLE 81.2ABLE 81.2ABLE 81.2ABLE 81.2ABLE 81.2 EXTERNAL SUNVISOREXTERNAL SUNVISOREXTERNAL SUNVISOREXTERNAL SUNVISOREXTERNAL SUNVISOR GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



326

TTTTTABLE 81.3ABLE 81.3ABLE 81.3ABLE 81.3ABLE 81.3 EMBLEM & DECAL & LETTERINGEMBLEM & DECAL & LETTERINGEMBLEM & DECAL & LETTERINGEMBLEM & DECAL & LETTERINGEMBLEM & DECAL & LETTERING GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



327

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

EMBLEM & DECAL & LETTERING (6330)EMBLEM & DECAL & LETTERING (6330)EMBLEM & DECAL & LETTERING (6330)EMBLEM & DECAL & LETTERING (6330)EMBLEM & DECAL & LETTERING (6330)

01 3712502530 LETTERING-LOGO TATA 1

02 3712502490 T-EMBLEM 1

03 3712502500 PLATE-EMBLEM TATA 1

04 3712501441 DECAL-FRT LID 1

04 3712501451 DECAL-FRT LID 1

05 3712501461 DECAL-RADIATOR GRILLE 1

05 3712501471 DECAL-RADIATOR GRILLE 1

99 3712502540 LETTERING-MODEL CODE 1

TTTTTABLE 81.3ABLE 81.3ABLE 81.3ABLE 81.3ABLE 81.3 EMBLEM & DECAL & LETTERINGEMBLEM & DECAL & LETTERINGEMBLEM & DECAL & LETTERINGEMBLEM & DECAL & LETTERINGEMBLEM & DECAL & LETTERING GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



328

TTTTTABLE 81.4ABLE 81.4ABLE 81.4ABLE 81.4ABLE 81.4 CCCCCAB AB AB AB AB TRIMTRIMTRIMTRIMTRIM GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



329

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

CAB TRIM (7210)CAB TRIM (7210)CAB TRIM (7210)CAB TRIM (7210)CAB TRIM (7210)

01 3721410013SB TRIM-'A' PILLAR ASSY. LH 1 &INT COLOR-BEIGE

01 3721410023SB TRIM-'A' PILLAR ASSY. RH 1 &INT COLOR-BEIGE

02 3721410031SB TRIM-SIDE RAIL ASSY. LH 1 &INT COLOR-BEIGE

02 3721410041SB TRIM-SIDE RAIL ASSY. RH 1 &INT COLOR-BEIGE

03 3721100490SB TRIM-RR QUARTER PANEL LH 1 &INT COLOR-BEIGE

03 3721100500SB TRIM-RR QUARTER PANEL RH 1 &INT COLOR-BEIGE

04 3088500620SB SCREW RIVET AR &INT COLOR-BEIGE

05 3837500010SB LAMP ASSY. READING 1

06 3897810016SB GRILLE-BACK PANEL 2

06 3897810026SB GRILLE-BACK PANEL 2

07 3897910020SB PANEL-BLANK, BACK PANEL GRILLE 1

08 9070665200 TAPPING SCREW M5 8

09 3721610082 VENT ASSY. REAR 2

13 3721610101 GASKET-BAFFLE VENT RR 2

14 9070344200 SCREW-S/TAP 12

15 3088500230 SCREW GROMMET 12

16 3721610031SB TRIM-BACK PANEL, UPPER 1 &INT COLOR-BEIGE

17 3721610028SB TRIM-BACK PANEL, LOWER 1 &INT COLOR-BEIGE

18 3844100120 SPEAKER ASSY. STEREO,REAR 2

10 2

11 2           NOT SERVICED LOOSE

12 2

TTTTTABLE 81.4ABLE 81.4ABLE 81.4ABLE 81.4ABLE 81.4 CCCCCAB AB AB AB AB TRIMTRIMTRIMTRIMTRIM GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



330

TTTTTABLE 81.5ABLE 81.5ABLE 81.5ABLE 81.5ABLE 81.5 FLFLFLFLFLOOR OOR OOR OOR OOR TRIM & CTRIM & CTRIM & CTRIM & CTRIM & CARPETARPETARPETARPETARPET GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



331

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FLOOR TRIM & CARPET (7250)FLOOR TRIM & CARPET (7250)FLOOR TRIM & CARPET (7250)FLOOR TRIM & CARPET (7250)FLOOR TRIM & CARPET (7250)

01 3724101091 CARPET-FLOOR,UPPER 1 N

02 3724100890 CARPET-FLOOR,LOWER 1 N

03 3724101120 CARPET-FLOOR 1 N

04 3724100204SB KICKING PLATE 1 INT COLOR-BEIGE

05 3724100214SB KICKING PLATE 1 INT COLOR-BEIGE

06 3724100224DB TRIM-'A' PILLAR LOWER 1 INT COLOR-BEIGE

07 3724100234DB TRIM-'A' PILLAR LOWER 1 INT COLOR-BEIGE

08 3083000292 TAPPING SCREW-PAN HEAD 2

09 3088500200 GROMMET-SCREW 2

10 3724101231 CARPET-CENTER 1

11 3724400110 SPACER-ENGINE HOOD 1

12 3724400020 FOOT REST 1

13 3083000381 MACH SCREW-PAN HD M6X1.0 3

14 3724110073 SCREW-SELF TAPPING 12

TTTTTABLE 81.5ABLE 81.5ABLE 81.5ABLE 81.5ABLE 81.5 FLFLFLFLFLOOR OOR OOR OOR OOR TRIM & CTRIM & CTRIM & CTRIM & CTRIM & CARPETARPETARPETARPETARPET GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



332

TTTTTABLE 81.6ABLE 81.6ABLE 81.6ABLE 81.6ABLE 81.6 NOISE COVER (RH SIDE)-C 8.3NOISE COVER (RH SIDE)-C 8.3NOISE COVER (RH SIDE)-C 8.3NOISE COVER (RH SIDE)-C 8.3NOISE COVER (RH SIDE)-C 8.3 GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



333

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

NOISE COVER (RH SIDE)-C8.3 (2510)NOISE COVER (RH SIDE)-C8.3 (2510)NOISE COVER (RH SIDE)-C8.3 (2510)NOISE COVER (RH SIDE)-C8.3 (2510)NOISE COVER (RH SIDE)-C8.3 (2510)

01 3251002440 NOISE COVER ASSY. UNDER,FRT 2

02 3251002540 NOISE COVER ASSY. UNDER,RR 2

03 3251002530 NOISE COVER-UNDER,SIDE LH 1

04 3251700921 NOISE COVER-LWR,FRT LH 1

05 3251700400 RUBBER SEAL LH 1

06 3251700191 PATCH 2

07 3251700481 RUBBER PLATE-SHOCK ABSORBER 2

08 3252700130 INSULATION-NOISE COVER, LWR FRT RH         
LONGER

1

09 3252700200 INSULATION-NOISE COVER, LWR FRT LH 1

10 3252900072 BRACKET-NOISE COVER LWR `A' 2

11 3251700163 NOISE COVER-LWR,RR RH 1

12 3252700033 INSULATION-NOISE COVER, LWR RR RH  (SMALL) 1

13 3251500222 NOISE COVER-UPR RH 1

14 3252900101 BRKT-NOISE COVER, LWR CONNECT RH 1

15 3252900122 BRACKET-NOISE COVER, LWR RR RH 1

03 3251002520 NOISE COVER-UNDER,SIDE RH 1

04 3251700951 NOISE COVER-LWR,FRT RH 1

05 3251700391 RUBBER SEAL RH 1

11 3251700074 NOISE COVER-LWR,RR LH 1

12 3252700043 INSULATION-NOISE COVER, LWR RR LH  (SMALL) 1

13 3251500171 NOISE COVER-UPR LH 1

14 3251900016 BACK COVER-ENGINE LH 1

15 3252700056 INSULATION-BACK COVER LH 1

16 3251701980 NOISE COVER-LWR,RR,OUTBOARD RH 1

17 NOISE COVER-LWR,RR,OUTBOARD LH 1

TTTTTABLE 81.6ABLE 81.6ABLE 81.6ABLE 81.6ABLE 81.6 NOISE COVER (RH SIDE)-C 8.3NOISE COVER (RH SIDE)-C 8.3NOISE COVER (RH SIDE)-C 8.3NOISE COVER (RH SIDE)-C 8.3NOISE COVER (RH SIDE)-C 8.3 GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



334

TTTTTABLE 81.7ABLE 81.7ABLE 81.7ABLE 81.7ABLE 81.7 OOOOOVERHEAD STVERHEAD STVERHEAD STVERHEAD STVERHEAD STOOOOOWWWWWAAAAAGEGEGEGEGE GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



335

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

OOOOOVERHEAD STVERHEAD STVERHEAD STVERHEAD STVERHEAD STOOOOOWWWWWAAAAAGE (7230)GE (7230)GE (7230)GE (7230)GE (7230)

01 3722400451LB OVERHEAD STOWAGE ASSY. 1

02 3722410163SB STORAGE BOX-OVERHEAD STWG SIDE 2 INT COLOR-BEIGE

03 9070664140 SCREW-S/TAP 8

04 3722400401 HINGE ASSY. OVERHEAD STWG DOOR 4

05 9039004160 SCREW WITH PLAIN WASHER 8

06 3088500192 SCREW GROMMET 7

07 3722410383LB DOOR ASSY. OVERHEAD STOWAGE 2

08 3722410204LB LATCH-OVERHEAD STOWAGE DOOR 2 INT COLOR-BEIGE

09 3722400171LB SPEAKER GRILLE ASSY. FRT RH 2 INT COLOR-BEIGE

10 3088500560LB SCREW RIVET M5X0.8 4 INT COLOR-BEIGE

11 3765000070 MIRROR-INSIDE ASSY. 1

12 3723310035LB SUNVISOR LH 1 INT COLOR-BEIGE

12 3723310044LB SUNVISOR RH 1 INT COLOR-BEIGE

13 9030945160 SCREW-MACHINE 8

14 3844100110 SPEAKER ASSY. STEREO,FRT 2

15 9935035160 SCREW-FLANGE,MACH;PAN HD 4

16 3848100023LB DIGITAL CLOCK-WITHOUT ALARM 1

17 LENS-DIGITAL CLOCK 1 NOT SERVICED

18 3083000410 TAPPING SCREW-PAN HEAD 2

19 3765000090BK ROOM MIRROR ASSY. 1 INT COLOR-BEIGE

21 3088500600LB X-MASS TREE CLIP 2 INT COLOR-BEIGE

TTTTTABLE 81.7ABLE 81.7ABLE 81.7ABLE 81.7ABLE 81.7 OOOOOVERHEAD STVERHEAD STVERHEAD STVERHEAD STVERHEAD STOOOOOWWWWWAAAAAGEGEGEGEGE GROUP 81GROUP 81GROUP 81GROUP 81GROUP 81



336

TTTTTABLE 82.1ABLE 82.1ABLE 82.1ABLE 82.1ABLE 82.1 WIPERWIPERWIPERWIPERWIPER GROUP 82GROUP 82GROUP 82GROUP 82GROUP 82



337

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

WIPER (5230)WIPER (5230)WIPER (5230)WIPER (5230)WIPER (5230)IPERWIPER

01 3785100120 TANK ASSY. W/S WASHER,W/MOTOR 1

02 3785100031 MOTOR ASSY. WINDSHIELD WASHER TANK 1

03 9091607080 PLAIN WASHER 3

04 9091151060 HEX FLANGE NUT M6X1.0 1

05 9051206200 HEX FLANGE BOLT M6X1.0 2

06 3785000060 HOSE ASSY. WINDSHIELD WASHER 1

07 3785900090 MOTOR ASSY. WINDSHIELD WIPER 1

08 9019106250 BOLT-W/WASHER M6X1.0 4

09 9091607060 PLAIN WASHER 4

09 9091606060 PLAIN WASHER 4

10 3781100842 WIPER LINK ASSY. 1

11 9039206200 MACH SCREW W/WASHER 4

12 9019708200 BOLT-W/WASHER M8X1.25 4

13 3781100672 DUST-SEAL 1

14 3781300213 WIPER ARM ASSY. 2

15 3781300223 WIPER ARM SUB ASSY. 2

16 3785600203 NOZZLE ASSY.-WINDSHELD WASHER 2

17 3785800011 CONNECTION ASSY. W/S WASHER HOSE 2

18 3781400100 WIPER BLADE ASSY. 2

19 9091152100 HEX FLANGE NUT M10X1.25 2

TTTTTABLE 82.1ABLE 82.1ABLE 82.1ABLE 82.1ABLE 82.1 WIPERWIPERWIPERWIPERWIPER GROUP 82GROUP 82GROUP 82GROUP 82GROUP 82



338

TTTTTABLE 83.1ABLE 83.1ABLE 83.1ABLE 83.1ABLE 83.1 CCCCCOOLING & BLOOLING & BLOOLING & BLOOLING & BLOOLING & BLOOOOOWER UNITWER UNITWER UNITWER UNITWER UNIT GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



339

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

COOLING & BLOWER UNIT (7600)COOLING & BLOWER UNIT (7600)COOLING & BLOWER UNIT (7600)COOLING & BLOWER UNIT (7600)COOLING & BLOWER UNIT (7600)

01 3893000029 COOLING UNIT ASSY. 1

02 9091607060 PLAIN WASHER 6

03 9091505060 SPRING WASHER 6

04 9091104060 HEX NUT M6X1.0 6

05 3894000150 BLOWER UNIT ASSY. 1

06 9070656160 SCREW-TAP PAN HD 2

07 3891700300 SCREW GROMMET 2

08 9091606060 PLAIN WASHER 2

09 3893400152 DRAIN HOSE ASSY. 1

10 3473702260 BAND CLIP 1

TTTTTABLE 83.1ABLE 83.1ABLE 83.1ABLE 83.1ABLE 83.1 CCCCCOOLING & BLOOLING & BLOOLING & BLOOLING & BLOOLING & BLOOOOOWER UNITWER UNITWER UNITWER UNITWER UNIT GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



340

TTTTTABLE 83.2ABLE 83.2ABLE 83.2ABLE 83.2ABLE 83.2 AIR CON (C 8.3)AIR CON (C 8.3)AIR CON (C 8.3)AIR CON (C 8.3)AIR CON (C 8.3) GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



341

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

AIR CON (C 8.3) (7615)AIR CON (C 8.3) (7615)AIR CON (C 8.3) (7615)AIR CON (C 8.3) (7615)AIR CON (C 8.3) (7615)

01 3895600162 CONDENSER COMPLETE ASSY. 1

02 3895600140 BRACKET-CONDENSER 1

03 3898000201 PIPE-STAY 1

04 9019006160 HEX BOLT W/WASHER 1

05 9019708200 BOLT-W/WASHER M8X1.25 4

06 9020510500 HEX BOLT M10X1.25 4

07 9091505100 SPRING WASHER 4

08 9091151080 FLANGE NUT M8X1.25 3

09 9051208300 FLANGE BOLT M8X1.25 1

10 3894501860 FREON HOSE-SUCTION 'A+B' 1

11 3473702121 BRKT-NYLON TUBE,E1 1

13 3686500540 BRKT-HP HOSE 1

14 9095258320 CLIP-A3 TYPE(D19) 4

15 9051206180 HEX FLANGE BOLT M6X1.0 4

16 9091151080 FLANGE NUT M8X1.25 3

17 9019910350 HEX BOLT W/WASHER M10X1.5 1

18 3894501870 FREON HOSE-DISCHARGE 'A+C' 1

19 3088500040 CLIP-'A' TYPE 2

20 9020408350 HEX BOLT M8X1.25 1

21 9091505080 SPRING WASHER 1

22 3893401014 FREON HOSE-LIQUID 'B' 1

23 9019106250 BOLT-W/WASHER 1

24 9091605060 PLAIN WASHER 1

25 3088500040 CLIP-'A' TYPE 3

26 3891700376 BRKT-HEATER HOSE MTG 1

27 3473702121 BRKT-NYLON TUBE,E1 2

28 3894500710 BRKT-FREON 'B' 1

TTTTTABLE 83.2ABLE 83.2ABLE 83.2ABLE 83.2ABLE 83.2 AIR CON (C 8.3)AIR CON (C 8.3)AIR CON (C 8.3)AIR CON (C 8.3)AIR CON (C 8.3) GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



342

TTTTTABLE 83.3ABLE 83.3ABLE 83.3ABLE 83.3ABLE 83.3 HEAHEAHEAHEAHEATER UNIT & HEATER UNIT & HEATER UNIT & HEATER UNIT & HEATER UNIT & HEATER HOSETER HOSETER HOSETER HOSETER HOSE GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



343

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

HEAHEAHEAHEAHEATER UNIT & HEATER UNIT & HEATER UNIT & HEATER UNIT & HEATER UNIT & HEATER HOSE (7620)TER HOSE (7620)TER HOSE (7620)TER HOSE (7620)TER HOSE (7620)

01 3894000062 HEATER UNIT ASSY. (WITH CORE) 1

02 3894000070 HEATER CORE ASSY. W/O WATER VALVE 1

03 3894500280 WATER HOSE-HEATER OUTLET 'B' 1

04 3894500270 WATER HOSE-HEATER INLET 'B' 1

05 3891700160 HEATER HOSE CONNECTOR ASSY. 1

06 3894501831 WATER HOSE-HEATER OUTLET 'A' 1

07 3894501820 WATER HOSE-HEATER INLET 'A' 1

08 3894501810 WATER HOSE-HEATER INLET 'C' 1

09 3891700442 PIPE-HOSE CONNECTOR 1

10 3089800371 CLAMP-RUBBER HOSE 10

11 9051206180 HEX FLANGE BOLT M6X1.0 1

11 9051106140 HEX FLANGE BOLT M6X1.0 1

12 3473702270 BAND CLIP 3

13 9051208200 FLANGE BOLT M8X1.25 2

14 9091151080 FLANGE NUT M8X1.25 2

15 3088500290 CLIP-'F' TYPE 2

16 3473702121 BRKT-NYLON TUBE,E1 1

17 3891700510 COCK-HEATER 2

18 3895800460BK HVAC CONTROL SWITCH ASSY. 1

19 9070665200 TAPPING SCREW M5 4

20 9091607060 PLAIN WASHER 3

21 9091505060 SPRING WASHER 3

22 9091104060 HEX NUT M6X1.0 3

23 9070656160 SCREW-TAP PAN HEAD 1

24 9091606060 PLAIN WASHER 1

25 3891700300 SCREW GROMMET 1

TTTTTABLE 83.3ABLE 83.3ABLE 83.3ABLE 83.3ABLE 83.3 HEAHEAHEAHEAHEATER UNIT & HEATER UNIT & HEATER UNIT & HEATER UNIT & HEATER UNIT & HEATER HOSETER HOSETER HOSETER HOSETER HOSE GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



344

TTTTTABLE 83.4ABLE 83.4ABLE 83.4ABLE 83.4ABLE 83.4 COMPRESSOR MOUNTINGCOMPRESSOR MOUNTINGCOMPRESSOR MOUNTINGCOMPRESSOR MOUNTINGCOMPRESSOR MOUNTING GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



345

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

COMPRESSOR MOUNTING (7630)COMPRESSOR MOUNTING (7630)COMPRESSOR MOUNTING (7630)COMPRESSOR MOUNTING (7630)COMPRESSOR MOUNTING (7630)

01 3895100072 COMPRESSOR ASSY. 1

02 3894501840 BRKT-COMPRESSOR 1

03 3891700460 BRKT-COMP MTG,RR HOLDER 1

04 3891700450 BRKT-COMP MTG,FRT LWR 1

05 3894500932 EYE BOLT ASSY-COMP 1

06 3895700231 EYE BOLT 1

07 3894500461 EYE BOLT BLOCK-ALT 1

08 3894500440 EYE BOLT BLOCK SLEEVE 1

09 9014610605 HEX BOLT M10X1.5 1

10 9091607100 PLAIN WASHER 1

11 9991104140 HEX NUT M14X1.5 3

12 3894501450 SPACER-COMP 1

13 9023510280 HEX BOLT M10X1.5 4

14 3081000510 FLANGE BOLT M10X1.25 1

15 9091152100 HEX FLANGE NUT M10X1.25 1

16 9091505100 SPRING WASHER 1

17 9019108250 BOLT-W/SP WASHER M8X1.25 3

18 9019910350 HEX BOLT W/WASHER M10X1.5 2

19 3431300031 BOLT-COLUMN FIX 1

20 9091314120 NUT-LOCK M12X1.25 1

21 3265000040 V-BELT-ENG COOLING FAN 1

TTTTTABLE 83.4ABLE 83.4ABLE 83.4ABLE 83.4ABLE 83.4 COMPRESSOR MOUNTINGCOMPRESSOR MOUNTINGCOMPRESSOR MOUNTINGCOMPRESSOR MOUNTINGCOMPRESSOR MOUNTING GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



346

TTTTTABLE 83.5ABLE 83.5ABLE 83.5ABLE 83.5ABLE 83.5 SIDE CONDENSERSIDE CONDENSERSIDE CONDENSERSIDE CONDENSERSIDE CONDENSER GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



347

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

SIDE CONDENSER (7640)SIDE CONDENSER (7640)SIDE CONDENSER (7640)SIDE CONDENSER (7640)SIDE CONDENSER (7640)

A 3895600162 CONDENSER COMPLETE ASSY. 1

01 3895600401 CONDENSER ASSY. PFC 1

02 3895600410 BRACKET-RECIVER DRYER 1

03 3895600420 RECEIVER DRYER 1

04 3895600430 CLAMP-RECIVER DRYER 1

05 3895600440 SHROUD ASSY. 1

06 3895600450 MOTOR ASSY. CONDENSER 1

07 3895600460 FAN-CONDENSER 1

TTTTTABLE 83.5ABLE 83.5ABLE 83.5ABLE 83.5ABLE 83.5 SIDE CONDENSERSIDE CONDENSERSIDE CONDENSERSIDE CONDENSERSIDE CONDENSER GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



348

TTTTTABLE 83.6ABLE 83.6ABLE 83.6ABLE 83.6ABLE 83.6 DUCTING SYSTEMDUCTING SYSTEMDUCTING SYSTEMDUCTING SYSTEMDUCTING SYSTEM GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



349

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

DUCTING SYSTEM (7650)DUCTING SYSTEM (7650)DUCTING SYSTEM (7650)DUCTING SYSTEM (7650)DUCTING SYSTEM (7650)

01 3896100860 DUCTING ASSY. DEFROSTER LH 1

02 3896100880 DUCTING ASSY. DEFROSTER RH 1

03 3896100890 DUCTING ASSY. DEF DOOR LH 1

04 3896100900 DUCTING ASSY. DEF DOOR RH 1

05 3896100912 DUCTING ASSY. VENT NO1 2

06 3896100922 DUCTING ASSY. VENT NO2 1

07 3896101080 DUCTING-DRIVER 1

08 3896101090 DUCTING-DRIVER 1

09 3896100100 DUCTING-CENTER,NO1 1

10 3896100970 AIR HOSE-DRV 1

11 3896100960 AIR HOSE-DRV 1

12 3896100990 AIR HOSE-PASS,CTR 1

13 3896100980 AIR HOSE-PASS 1

14 3896100600 DUCTING ASSY. FOOTWELL 1

15 3896100831 DUCTING ASSY. FOOTWELL 1

16 3897310051DB GRILLE ASSY. AIR VENT DRIVER LH 1

17 3897310061DB GRILLE ASSY. AIR VENT DRIVER RH 1

18 3897310024DB GRILLE ASSY. VENT PASS UPR PANEL RH 1

19 3896410044DB GRILLE ASSY. VENT PASS UPR CENTRE 1

20 3896410071 DUCTING-FLEXIBLE,I/P TO DR 2

21 9935035160 SCREW-FLANGE,MACH;PAN HD 6

22 3083000030 SCREW-S/TAP M5X16 AR

23 3088500540 GROMMET-SCREW AR

24 3896101052 DUCTING ASSY. CTR VENT NO1 2

25 3896100111 DUCTING-CENTER,NO2 1

26 3896100120 DUCTING-PASS,NO1 2

27 3896100130 DUCTING-PASS,NO2 1

TTTTTABLE 83.6ABLE 83.6ABLE 83.6ABLE 83.6ABLE 83.6 DUCTING SYSTEMDUCTING SYSTEMDUCTING SYSTEMDUCTING SYSTEMDUCTING SYSTEM GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



350

TTTTTABLE 83.7ABLE 83.7ABLE 83.7ABLE 83.7ABLE 83.7 COOLING UNITCOOLING UNITCOOLING UNITCOOLING UNITCOOLING UNIT GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



351

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

COOLING UNIT (7660)COOLING UNIT (7660)COOLING UNIT (7660)COOLING UNIT (7660)COOLING UNIT (7660)

- 3893000029 COOLING UNIT ASSY. COMPLETE 1

01 3893200011 EVAP A-Y,W/EXP V/V 1

02 CASE COOLER UPPER 1        
NOT SERVICED LOOSE

03 CASE COOLER LOWER 1

04 3893300010 THERMOSTAY 1

05 3893400181 RESISTANCE ASSY. 1

06 3893500011 SEAL-UNIT PANEL 1

07 3893500020 SEAL-UNIT IN 1

08 3893500030 SEAL-UNIT OUT 1

TTTTTABLE 83.7ABLE 83.7ABLE 83.7ABLE 83.7ABLE 83.7 COOLING UNITCOOLING UNITCOOLING UNITCOOLING UNITCOOLING UNIT GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



352

TTTTTABLE 83.8ABLE 83.8ABLE 83.8ABLE 83.8ABLE 83.8 BLBLBLBLBLOOOOOWER UNITWER UNITWER UNITWER UNITWER UNIT GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



353

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

BLOWER UNIT (7670)BLOWER UNIT (7670)BLOWER UNIT (7670)BLOWER UNIT (7670)BLOWER UNIT (7670)

- 3894000150 BLOWER UNIT ASSY. COMPLETE 1

01 3894200010 BLOWER ASSY. 1

05 3894400010 AIR HOSE 1

06 3894300020 M/ACT ASSY. BWR 1

07 3893400210 AIR FILTER ASSY. 1

08 3894600010 SHAFT-BLOWER 1

09 3894700010 DOOR ASSY. BLOWER 1

10 3894500100 FILTER ASSY. REC 1

11 3894800010 HARNESS-BLOWER M/ACT 1

2 CASE BLOWER LOWER 1

3 BELL MOUTH 1           NOT SERVICED

4 CASE BLOWER UPPER 1

TTTTTABLE 83.8ABLE 83.8ABLE 83.8ABLE 83.8ABLE 83.8 BLBLBLBLBLOOOOOWER UNITWER UNITWER UNITWER UNITWER UNIT GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



354

TTTTTABLE 83.9ABLE 83.9ABLE 83.9ABLE 83.9ABLE 83.9 CCCCCAB INSULAB INSULAB INSULAB INSULAB INSULAAAAATIONTIONTIONTIONTION GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



355

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

CCCCCAB INSULAB INSULAB INSULAB INSULAB INSULAAAAATION (7410)TION (7410)TION (7410)TION (7410)TION (7410)

01 3527600230 INSULATION-ENG HOOD RH 1

02 3527600051 CLIP-INSULATION ENG HOOD 16

03 3527600040 BRACKET-INSULATION ENG HOOD 1

04 3083000402 SCREW-W/WASHER 1

05 3779010050 INSULATION-BACK PANEL,CENTER 2

06 3779010070 INSULATION-BACK PANEL,SIDE 2

07 3527600091 UNDER COVER A-CHANGE LEVER 1

TTTTTABLE 83.9ABLE 83.9ABLE 83.9ABLE 83.9ABLE 83.9 CCCCCAB INSULAB INSULAB INSULAB INSULAB INSULAAAAATIONTIONTIONTIONTION GROUP 83GROUP 83GROUP 83GROUP 83GROUP 83



356

TTTTTABLE 88.1ABLE 88.1ABLE 88.1ABLE 88.1ABLE 88.1 BUMPER & HOOKBUMPER & HOOKBUMPER & HOOKBUMPER & HOOKBUMPER & HOOK GROUP 88GROUP 88GROUP 88GROUP 88GROUP 88



357

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

BUMPER & HOOK (6110)BUMPER & HOOK (6110)BUMPER & HOOK (6110)BUMPER & HOOK (6110)BUMPER & HOOK (6110)

01 3661008403AW FRT BUMPER ASSY. 1

02 3661000390AW FRT BUMPER ASSY. CENTRE 1

03 3661000921AW FRT BUMPER ASSY. SIDE LH 1

04 3661000981AW FRT BUMPER ASSY. SIDE RH 1

05 3661000783 BRKT ASSY. FRT BUMPER RH 1

06 3661000722 PROTECTOR ASSY. FRT BUMPER 2

07 3661000623 CTR BRKT ASSY. FRT BUMPER 1

08 3411300371 TOWING HOOK 1

09 3411300380 SUPPORT BRKT-TOWING HOOK 1

10 3661008301 BEZEL-FRT BUMPER LH 1

11 3661008311 BEZEL-FRT BUMPER RH 1

12 3661000810 STOPPER-FRT HOOK 1

13 3414100431 PIN-TOWING HOOK 1

14 3661008220 BRKT ASSY. HEAD LAMP UPR LH 1

14 3661008230 BRKT ASSY. HEAD LAMP UPR RH 1

15 3661008261 BRKT ASSY. HEAD LAMP LWR LH 1

15 3661008271 BRKT ASSY. HEAD LAMP LWR RH 1

16 3411300031 HOOK REAR 1

17 3411300193 LOCK PLATE REAR 1

TTTTTABLE 88.1ABLE 88.1ABLE 88.1ABLE 88.1ABLE 88.1 BUMPER & HOOKBUMPER & HOOKBUMPER & HOOKBUMPER & HOOKBUMPER & HOOK GROUP 88GROUP 88GROUP 88GROUP 88GROUP 88



358

TTTTTABLE 88.2ABLE 88.2ABLE 88.2ABLE 88.2ABLE 88.2 STEP & FENDER LININGSTEP & FENDER LININGSTEP & FENDER LININGSTEP & FENDER LININGSTEP & FENDER LINING GROUP 88GROUP 88GROUP 88GROUP 88GROUP 88



359

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

STEP & FENDER LINING (6210)STEP & FENDER LINING (6210)STEP & FENDER LINING (6210)STEP & FENDER LINING (6210)STEP & FENDER LINING (6210)

01 3714110014 STEP PLATE-CAB 1ST LH 1

01 3714110230 STEP PLATE-CAB 1ST RH 1

02 3083000541 SCREW P/HD W/WASHER M8X1.25 8

03 3714100341 BASE PLATE A-1ST STEP LH 1

03 3714100211 BASE PLATE A-1ST STEP RH 1

04 3541101340 FENDER ASSY. LH 1

04 3541101351 FENDER ASSY. RH 1

05 3714110025 STEP PLATE-CAB 2ND LH 1

05 3714110240 STEP PLATE-CAB 2ND RH 1

06 3714100047 BRACKET ASSY. FENDER LH 1

06 3714100057 BRACKET ASSY. FENDER RH 1

07 3714110054 STEP PLATE ASSY.QTR PANEL LH 1

07 3714110064 STEP PLATE ASSY. QTR PANEL RH 1

08 3541100781 LINING-FENDER,FRT LH 1

08 3541100801 LINING-FENDER,FRT RH 1

09 3541101230 PIPE ASSY. LINING FENDER, FRT LH 1

09 3541101240 PIPE ASSY. LINING FENDER, FRT RH 1

10 3083000590 PLAIN WASHER 4

11 3541110079 LINING-FENDER, RR LH 1

12 3541110089 LINING-FENDER, RR RH 1

13 3541100462 LINING-FENDER,SURGE TANK RH 1

14 3714100231 BRACKET ASSY. BASE PLATE LH 1

14 3714100241 BRACKET ASSY. BASE PLATE RH 1

15 3714100160 BASE PLATE-1ST STEP,NO.6 LH 1

15 3714100220 BASE PLATE-1ST STEP,NO.6 RH 1

16 3541101761 STAY ASSY. FENDER LH 1

16 3541101771 STAY ASSY. FENDER RH 1

17 3083000470 MACHINE SCREW-PAN HEAD 4

18 3541100691 SUPPORT ASSY. FENDER 2

19 9051106140 BOLT-FLANGE M6X1.0 8

3251700921 N/CVR, LWR FRT RH

3251700951 N/CVR, LWR FRT LH

TTTTTABLE 88.2ABLE 88.2ABLE 88.2ABLE 88.2ABLE 88.2 STEP & FENDER LININGSTEP & FENDER LININGSTEP & FENDER LININGSTEP & FENDER LININGSTEP & FENDER LINING GROUP 88GROUP 88GROUP 88GROUP 88GROUP 88



360

TTTTTABLE 88.3ABLE 88.3ABLE 88.3ABLE 88.3ABLE 88.3 FRONT MUDGUARDFRONT MUDGUARDFRONT MUDGUARDFRONT MUDGUARDFRONT MUDGUARD GROUP 88GROUP 88GROUP 88GROUP 88GROUP 88



361

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FRONT MUD GUARD (6220)FRONT MUD GUARD (6220)FRONT MUD GUARD (6220)FRONT MUD GUARD (6220)FRONT MUD GUARD (6220)

01 3715110014 MUD GUARD-FRT LH 1

01 3715110026 MUD GUARD-FRT RH 1

02 3715110054 MUD FLAP-FRT MUD GUARD 2

03 3715110040 BRACKET ASSY. FRT MUD GUARD 2

04 3487310072 SUPPORT ASSY. FRT MUD GUARD LH (WITH BKT) 1

05 3487310234 SUPPORT ASSY. FRT MUD GUARD RH (WITH BKT) 1

06 3487310160 BRACKET ASSY. SUPPORT FRT MUD GUARD 4

07 3715110102 BRACKET ASSY. FRT MUD GUARD END 2

08 3086000101 PLUG-TUBE 2

TTTTTABLE 88.3ABLE 88.3ABLE 88.3ABLE 88.3ABLE 88.3 FRONT MUDGUARDFRONT MUDGUARDFRONT MUDGUARDFRONT MUDGUARDFRONT MUDGUARD GROUP 88GROUP 88GROUP 88GROUP 88GROUP 88



362

TTTTTABLE 89.1ABLE 89.1ABLE 89.1ABLE 89.1ABLE 89.1 FRONT CAB SUSPENSIONFRONT CAB SUSPENSIONFRONT CAB SUSPENSIONFRONT CAB SUSPENSIONFRONT CAB SUSPENSION GROUP 89GROUP 89GROUP 89GROUP 89GROUP 89



363

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

FRONT CAB SUSPENSION (5310)FRONT CAB SUSPENSION (5310)FRONT CAB SUSPENSION (5310)FRONT CAB SUSPENSION (5310)FRONT CAB SUSPENSION (5310)

01 3485101562 PIVOT ARM ASSY. FRT CAB SUSP,UPR 2

02 STOPPER, BUMPER FRT CAB SUSPENSION 2 NOT SERVICED

03 3485100329 BRACKET-SUPT,FRT CAB SUSP LWR LH 1

04 3485100468 BRACKET-SUPT,FRT CAB SUSP LWR RH 1

05 3485101321 BRACKET ASSY. SUPT,FRT CAB SUSP UPR LH 1

06 3485101331 BRACKET ASSY. SUPT,FRT CAB SUSP UPR RH 1

07 3485100470 TAPER ROLLER BEARING 4

08 3485100421 DUST COVER 4

09 9090310060 GREASE NIPPLE 2

10 3485100903 PIVOT ARM ASSY. FRT CAB SUSP,LWR 1

11 3485100132 METALO BUSH-FRT CAB SUSP,RR 4

12 3485100121 WASHER-SPECIAL,RR 4

13 3485100451 BEARING BOLT-RR 2

14 3485100430 SPACER 2

15 3485100444 BEARING BOLT-FRT 2

16 3485210014 SPRING-FRT CAB SUSP 2

17 3485100950 BRKT-FRT CAB SUSP DAMPER 2

18 3485300040 SHOCK ABSOBER-CAB SUSPENSION 2

19 9910614550 HEX BOLT M14X1.5 2

20 9020510408 HEX HEAD BOLT M10X1.25 6

21 9020510500 HEX HEAD BOLT M10X1.25 2

22 9019110300 HEX BOLT W/WASHER M10X1.25 4

23 9019112400 HEX BOLT W/WASHER M12X1.25 11

24 9091607100 PLAIN WASHER(M10) 8

25 9091606120 PLAIN WASHER(M12) 11

26 9091645140 PLAIN WASHER(M14) 2

27 9091506100 SPRING WASHER(M10) 6

28 9091152100 FLANGE NUT M10X1.25 2

29 9091314120 NUT-LOCK M12X1.25 10

30 9091315140 SELF LOCK NUT M14X1.5 4

31 9091506120 SPRING WASHER 8

32 3485101081 SPACER-FRT CAB SUSP 2

33 3485101550 THRUST BUSH-FRT CAB SUSP,RR 4

34 9920512500 HEX BOLT M12X1.25 8

TTTTTABLE 89.1ABLE 89.1ABLE 89.1ABLE 89.1ABLE 89.1 FRONT CAB SUSPENSIONFRONT CAB SUSPENSIONFRONT CAB SUSPENSIONFRONT CAB SUSPENSIONFRONT CAB SUSPENSION GROUP 89GROUP 89GROUP 89GROUP 89GROUP 89



364

TTTTTABLE 89.2ABLE 89.2ABLE 89.2ABLE 89.2ABLE 89.2 REAR CAB SUSPENSIONREAR CAB SUSPENSIONREAR CAB SUSPENSIONREAR CAB SUSPENSIONREAR CAB SUSPENSION GROUP 89GROUP 89GROUP 89GROUP 89GROUP 89



365

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

REAR CAB SUSPENSION (5320)REAR CAB SUSPENSION (5320)REAR CAB SUSPENSION (5320)REAR CAB SUSPENSION (5320)REAR CAB SUSPENSION (5320)

3485602772 CAB SUSPENSION COMPLETE-REAR 1

01 3485602982 MEMBER ASSY. REAR CAB SUSPENSION 1

02 3485600864 CROSS MEMBER ASSY. RR CAB SUSP 1

03 3485300040 SHOCK ABSOBER-CAB SUSPENSION 2

04 9910614550 HEX BOLT M14X1.5 4

05 9091315140 SELF LOCK NUT M14X1.5 4

06 3485710013 SPRING-RR CAB SUSPENSION 2

07 3485610582 STABILIZER ASSY. RR CAB SUSPENSION 1

08 9910516700 HEX BOLT M16X1.5 2

09 9091505160 SPRING WASHER (M16) 2

10 9991115160 HEX NUT M16X1.5 2

11 3485600173 BRKT ASSY. CUSHION RUBBER,RR C/SUSP 2

12 9091505100 SPRING WASHER (M10) 4

13 9091105100 HEX NUT M10X1.25 4

TTTTTABLE 89.2ABLE 89.2ABLE 89.2ABLE 89.2ABLE 89.2 REAR CAB SUSPENSIONREAR CAB SUSPENSIONREAR CAB SUSPENSIONREAR CAB SUSPENSIONREAR CAB SUSPENSION GROUP 89GROUP 89GROUP 89GROUP 89GROUP 89



366

TTTTTABLE 89.3ABLE 89.3ABLE 89.3ABLE 89.3ABLE 89.3 CCCCCAB AB AB AB AB TILTILTILTILTILTING SYTING SYTING SYTING SYTING SYSTEM (ELECTRICSTEM (ELECTRICSTEM (ELECTRICSTEM (ELECTRICSTEM (ELECTRICAL)AL)AL)AL)AL) GROUP 89GROUP 89GROUP 89GROUP 89GROUP 89



367

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

CCCCCAB AB AB AB AB TILTILTILTILTILTING SYTING SYTING SYTING SYTING SYSTEM(ELECTIRICSTEM(ELECTIRICSTEM(ELECTIRICSTEM(ELECTIRICSTEM(ELECTIRICAL) (5410)AL) (5410)AL) (5410)AL) (5410)AL) (5410)

01 3487300272 HAND PUMP ASSY. CAB TILT 1

02 3487301120 ELECTRIC  PUMP ASSY. CAB TILT 1

03 3861100100 SWITCH ASSY. CAB TILT(P.B.S) 1

04 3487200080 CYLINDER ASSY. CAB TILT 1

05 3487100280 BRKT ASSY. CAB TILT CYL,UPR 1

06A 3487200310 NIPPLE-CAB TILT CYLINDER UP LH (PULL PART) 1

06B 3487200250 NIPPLE-CAB TILT CYLINDER RH (PUSH PART) 1

07 3487400017 HOSE ASSY. CAB TILT LH UP (L = 240 MM) 1

08 3487401690 HOSE ASSY. CAB TILT RH DOWN (L = 270 MM) 1

09 3487400032 BRACKET-CAB TILT HOSE 1

10 9091505120 SPRING WASHER 2

11 3082000051 HEX NUT M12X1.0 2

12 9051208300 FLANGE BOLT M8X1.25 2

13 9091152080 FLANGE NUT M8X1.25 2

14 3487402580 PIPE ASSY. CAB TILT UP1,CYLINDER 1

15 3487402570 PIPE ASSY. CAB TILT DOWN1,CYLINDER 1

16 3088500011 CLIP-ONE TOUCH 4

17 3487400471 COUPLER 2

18 3487401440 PIPE ASSY. CAB TILT UP1,PUMP 1

19 3487401430 PIPE ASSY. CAB TILT DOWN1,PUMP 1

20 3487402300 PIPE ASSY. CAB TILT,ELECTRIC 1

21 3487400391 PIPE ASSY. CAB TILT,SUCTION 1

22 3473702260 BAND CLIP 4

23 3473702350 CLAMP-GUIDE 2

24 3487100490 BRKT-CAB TILT PIPE 1 3

25 3487300340 RELAY-CAB TILT 1

TTTTTABLE 89.3ABLE 89.3ABLE 89.3ABLE 89.3ABLE 89.3 CCCCCAB AB AB AB AB TILTILTILTILTILTING SYTING SYTING SYTING SYTING SYSTEM (ELECTRICSTEM (ELECTRICSTEM (ELECTRICSTEM (ELECTRICSTEM (ELECTRICAL)AL)AL)AL)AL) GROUP 89GROUP 89GROUP 89GROUP 89GROUP 89



368

TTTTTABLE 89.4ABLE 89.4ABLE 89.4ABLE 89.4ABLE 89.4 CCCCCAB LAB LAB LAB LAB LAAAAATTTTTCH (MECHANICCH (MECHANICCH (MECHANICCH (MECHANICCH (MECHANICAL)AL)AL)AL)AL) GROUP 89GROUP 89GROUP 89GROUP 89GROUP 89



369

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

CCCCCAB LAB LAB LAB LAB LAAAAATTTTTCH (MECHANICCH (MECHANICCH (MECHANICCH (MECHANICCH (MECHANICAL) (5420)AL) (5420)AL) (5420)AL) (5420)AL) (5420)

01 3487500331 CAB LATCH COMPLETE-CAB TILT 1

02 3487500341 CAB LATCH ASSY. LH 1

03 3487500351 CAB LATCH ASSY. RH 1

04 3487500190 CONNECTING ROD ASSY. CAB LATCH 1

05 3487510361 PIN-CONNECTING ROD 2

06 3089700060 SNAP PIN 2

07 3487500181 ACTUATING ROD-CAB LATCH 1

08 3487500033 SAFETY LOCK A-CAB LATCH 1

09 9091607100 PLAIN WASHER 1

10 9081125220 SPLIT PIN 1

11 9019112300 BOLT-W/WASHER M12X1.25 10

12 9091606120 WASHER-PLAIN 10

13 3487500211 GUIDE-CONNECTING ROD 1

14 9019006200 BOLT-W/WASHER M6X1.0 1

15 9091606060 PLAIN WASHER 1

16 9051106100 BOLT-FLANGE M6X1.0 2

17 3487500320 CUSHION ASSY. CAB LATCH 2

18 9019608200 BOLT-W/WASHER M8X1.25 8

TTTTTABLE 89.4ABLE 89.4ABLE 89.4ABLE 89.4ABLE 89.4 CCCCCAB LAB LAB LAB LAB LAAAAATTTTTCH (MECHANICCH (MECHANICCH (MECHANICCH (MECHANICCH (MECHANICAL)AL)AL)AL)AL) GROUP 89GROUP 89GROUP 89GROUP 89GROUP 89



370

TTTTTABLE 91.1ABLE 91.1ABLE 91.1ABLE 91.1ABLE 91.1 DRIVER SEADRIVER SEADRIVER SEADRIVER SEADRIVER SEAT (T (T (T (T (W/O SUSPENSION)W/O SUSPENSION)W/O SUSPENSION)W/O SUSPENSION)W/O SUSPENSION) GROUP 91GROUP 91GROUP 91GROUP 91GROUP 91



371

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

DRIVER SEADRIVER SEADRIVER SEADRIVER SEADRIVER SEAT(T(T(T(T(W/O SUSPENSION) (7310)W/O SUSPENSION) (7310)W/O SUSPENSION) (7310)W/O SUSPENSION) (7310)W/O SUSPENSION) (7310)

01 3730003430 SEAT COMPLETE-DRIVER 1

02 3738000370 HEADREST ASSY. 1

03 3730003450 SEAT ASSY. DRIVER 1

04 GUIDE-HEAD REST 2

06 SEAT CUSHION ASSY. DRIVER 1

07 RECLINING DEVICE 1

08 SNAP RING-TYPE 'E' 1

09 BUSH-HINGE 1       NOT SERVICED

10 COVER-RECLINER,SEAT 1

11 SLIDER-DRIVER 1

12 HEIGHT ADJUSTER ASSY. 1

13 COVER-MECHANISM 1

14 3735000520BK SUPPORT ASSY. DRIVER 1

15 9019708200 BOLT-W/WASHER M8X1.25 4

17 3745400010 HEIGHT ADJUSTER 1

16 3745200040 TONGUE ASSY. DRIVER 1

18 3746000064 BUCKLE ASSY. DRIVER 1

TTTTTABLE 91.1ABLE 91.1ABLE 91.1ABLE 91.1ABLE 91.1 DRIVER SEADRIVER SEADRIVER SEADRIVER SEADRIVER SEAT (T (T (T (T (W/O SUSPENSION)W/O SUSPENSION)W/O SUSPENSION)W/O SUSPENSION)W/O SUSPENSION) GROUP 91GROUP 91GROUP 91GROUP 91GROUP 91



372

TTTTTABLE 94.1ABLE 94.1ABLE 94.1ABLE 94.1ABLE 94.1 ASSIST SEAASSIST SEAASSIST SEAASSIST SEAASSIST SEAT & BEDT & BEDT & BEDT & BEDT & BED GROUP 94GROUP 94GROUP 94GROUP 94GROUP 94



373

QQQQQTTTTT YYYYY.....
FORFORFORFORFOR

LPK 2530LPK 2530LPK 2530LPK 2530LPK 2530

FIG.FIG.FIG.FIG.FIG.
NO.NO.NO.NO.NO. PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

TTTTTABLE 94.1ABLE 94.1ABLE 94.1ABLE 94.1ABLE 94.1 ASSIST SEAASSIST SEAASSIST SEAASSIST SEAASSIST SEAT & BEDT & BEDT & BEDT & BEDT & BED GROUP 94GROUP 94GROUP 94GROUP 94GROUP 94

ASSIST SEAASSIST SEAASSIST SEAASSIST SEAASSIST SEAT & BED (7320)T & BED (7320)T & BED (7320)T & BED (7320)T & BED (7320)

01 3738600661DB BED ASSY. 1

02 3738600025 BOARD-SLEEP BED 1

03 3088500200 GROMMET-SCREW 9

04 3083000292 TAPPING SCREW-PAN HEAD 9

05 9091607050 PLAIN WASHER 9

06 3730003512 SEAT COMPLETE-ASSIST 1

07 3738000370 HEADREST ASSY. 1

08 3730003330 SEAT ASSY. ASSIST 1

09 SEAT CUSHION ASSY. ASSIST 1

10 SEAT BACK ASSY. ASSIST 1

11 RECLINING DEVICE LH 1         NOT SERVICED

12 BUSH-HINGE 1

13 SNAP RING-TYPE 'E' 1

14 GUIDE-HEADREST 1

15 3735000710DB SUPPORT ASSY. ASSIST SEAT 1

16 3081000230 BOLT M8X1.25 4

17 9091505080 SPRING WASHER 4

18 9091104080 HEX NUT M8X1.25 4

19 3745200040 TONGUE ASSY. 1

20 3746000074 BUCKLE ASSY. ASSIST 1

21 PAD-BOARD 1 NOT SERVICED



374



375

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

PPPPPARARARARART - IIT - IIT - IIT - IIT - II

PPPPPARARARARARTTTTTS LIST OF S LIST OF S LIST OF S LIST OF S LIST OF TIPPING SYTIPPING SYTIPPING SYTIPPING SYTIPPING SYSTEMSTEMSTEMSTEMSTEM
FOFOFOFOFOR NOR NOR NOR NOR NOVUS [LPK 2530 (6 X 4)]VUS [LPK 2530 (6 X 4)]VUS [LPK 2530 (6 X 4)]VUS [LPK 2530 (6 X 4)]VUS [LPK 2530 (6 X 4)]



376

TTTTTABLE 44.1ABLE 44.1ABLE 44.1ABLE 44.1ABLE 44.1 HYDRHYDRHYDRHYDRHYDRAAAAAULIC CYLINDER (FE 141)ULIC CYLINDER (FE 141)ULIC CYLINDER (FE 141)ULIC CYLINDER (FE 141)ULIC CYLINDER (FE 141) GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



377

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

TTTTTABLE 44.1ABLE 44.1ABLE 44.1ABLE 44.1ABLE 44.1 HYDRHYDRHYDRHYDRHYDRAAAAAULIC CYLINDERULIC CYLINDERULIC CYLINDERULIC CYLINDERULIC CYLINDER GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44

HYDRHYDRHYDRHYDRHYDRAAAAAULIC CYLINDER (FE 141)ULIC CYLINDER (FE 141)ULIC CYLINDER (FE 141)ULIC CYLINDER (FE 141)ULIC CYLINDER (FE 141)

-- 4002 4410 99 01 ASSY. HYDRAULIC CYLINDER FE 141-3-3640-001-HC 1 1

2 4002 4410 99 20 BASE TUBE 162-3830-1544-414-190 1 1

2 4002 4410 99 25 BASE TUBE 162-1480-414-190 1 1

3 4002 4410 71 06 BOTTOM PLATE 162 DIA. 1 1

5 2171 4410 71 02 LOCKING PLATE 162 DIA. 3 3

6 4002 8710 92 02 WASHER FOR BOLT 6 6

7 BOLT M 8 X 75 6 6

22 4002 4410 99 22 FIRST STAGE TUBE 141-1446-SHP-HC 1 1

23 2171 4410 77 01 SLIDER 141 DIA. 2 2

24 2171 4410 77 02 SNAP RING 141 DIA. 1 1

32 2751 4412 69 01 SECOND STAGE TUBE 120-1446-DS-HC 1 1

32 4002 4410 99 27 SECOND STAGE TUBE 120-1510-DS-HC 1 1

33 2751 4412 77 02 SLIDER 120 DIA. 2 2

34 2751 4412 77 03 SNAP RING 120 DIA. 1 1

41 2751 4412 43 01 CIRCLIP FOR 50.8 DIA. 2 2

42 2751 4412 99 01 SPHERICAL EYE 50.8 DIA. 1 1

-- 4002 4410 99 01 GREASE NIPPLE M 8 1 1

44 4002 4410 99 24 THIRD STAGE ROD / PISTON 99-1590-HC 1 1

44 4002 4410 99 28 THIRD STAGE ROD / PISTON 99-1665-HC 1 1

45 2751 4412 77 04 SLIDER 099 DIA. 1 1

-- 2171 4410 01 06 ASSY. KIT PACK SET COMPLETE CONSISTING OF : 1 1

-- GREASE TUBE (2751 4412 99 03) 1 1

1 4002 4410 99 19 PACK SET 162 DIA. 1 1

21 2751 4412 01 03 PACK SET 141 DIA. 1 1

31 2751 4412 01 05 PACK SET 120 DIA. 1 1

4 2171 4410 77 03 'O' RING BASE 162 DIA. 1 1



378

TTTTTABLE 44.2ABLE 44.2ABLE 44.2ABLE 44.2ABLE 44.2 HYDRHYDRHYDRHYDRHYDRAAAAAULIC CYLINDER MOUNTION ( FE CYLINDER)ULIC CYLINDER MOUNTION ( FE CYLINDER)ULIC CYLINDER MOUNTION ( FE CYLINDER)ULIC CYLINDER MOUNTION ( FE CYLINDER)ULIC CYLINDER MOUNTION ( FE CYLINDER) GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



379

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

HYDRHYDRHYDRHYDRHYDRAAAAAULIC CYLINDER MOUNTING (FE CYLINDER)ULIC CYLINDER MOUNTING (FE CYLINDER)ULIC CYLINDER MOUNTING (FE CYLINDER)ULIC CYLINDER MOUNTING (FE CYLINDER)ULIC CYLINDER MOUNTING (FE CYLINDER)

1 4002 4410 99 01 ASSY. HYDRAULIC CYLINDER (FE 141- 3-3640 001-HC) 1 1

2 2171 4410 67 01 CYLINDER MOUNTING PIN 1 1

3 2171 4410 86 01 CYLINDER EYE SPACER 2 2

4 2171 4410 67 02 SPLIT PIN 10 X 75 CYL. MTG. 1 1

5 2171 4410 33 01 CYLINDER MTG. BRACKET 2 2

6 2751 4412 99 02 GREASE NIPPLE M 10 X 1 TYPE 2 1 1

7 2171 4410 32 02 HEX BOLT M 16 X 55 L (CYL. MTG.) 16 16

8 4002 8730 92 01 WASHER M 16 32 32

9 4002 4410 65 01 NYLOC NUT M 16 X 1.5 FINE 16 16

TTTTTABLE 44.2ABLE 44.2ABLE 44.2ABLE 44.2ABLE 44.2 HYDRHYDRHYDRHYDRHYDRAAAAAULIC CYLINDER MOUNTION ( FE CYLINDER)ULIC CYLINDER MOUNTION ( FE CYLINDER)ULIC CYLINDER MOUNTION ( FE CYLINDER)ULIC CYLINDER MOUNTION ( FE CYLINDER)ULIC CYLINDER MOUNTION ( FE CYLINDER) GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



380

TTTTTABLE 44.3ABLE 44.3ABLE 44.3ABLE 44.3ABLE 44.3 HOSE CHOSE CHOSE CHOSE CHOSE CONNECTIONSONNECTIONSONNECTIONSONNECTIONSONNECTIONS GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



381

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

HOSE CHOSE CHOSE CHOSE CHOSE CONNECTIONSONNECTIONSONNECTIONSONNECTIONSONNECTIONS

1 2751 4417 90 01 BALL VALVE 1 1

2 31014001 COPPER WASHER 38 X 44 X 3 1 1

3 32180820 ADAPTOR 1 1/2" BSP ( M ) X 1 7/16" UNF 1 1

4 2751 4417 77 04 DOWTY SEAL 1" 1 1

5 33212507 SUCTION HOSE ( TANK TO PUMP ) 1 1

6 4002 4410 99 11 ADAPTOR 1 1/4" BSP ( M ) X 1 7/16" UNF 1 1

7 2751 4417 77 01 DOWTY SEAL 1 1/4" 1 1

8 2751 4417 99 12 ADAPTOR 1" BSP ( M ) X 1 3/16" UNF 1 1

9 2751 4417 77 04 DOWTY SEAL 1" 1 1

` 10 33300041 HOSE ( PUMP TO VALVE ) 1 1

11 4002 4410 99 14 ADAPTOR 1" BSP ( M ) X 1" BSP ( M ) 1 1

12 2751 4417 77 04 DOWTY SEAL 1" 1 1

13 32200514 ADAPTOR 3/4" BSP ( M ) X M 30 X 2P 1 1

14 80000007 SEAMLESS TUBE 1 1

15 2751 4417 68 05 ADAPTOR 1 1/4" BSP ( M ) X M 30 X 2 1 1

16 4002 4410 99 12 ADAPTOR 1" BSP (M) X13/16" UNF 1 1

17 2751 4417 77 04 DOWTY SEAL 1" 1 1

TTTTTABLE 44.3ABLE 44.3ABLE 44.3ABLE 44.3ABLE 44.3 HOSE CHOSE CHOSE CHOSE CHOSE CONNECTIONSONNECTIONSONNECTIONSONNECTIONSONNECTIONS GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



382

TTTTTABLE 44.4ABLE 44.4ABLE 44.4ABLE 44.4ABLE 44.4 RETURN LINE FILRETURN LINE FILRETURN LINE FILRETURN LINE FILRETURN LINE FILTERTERTERTERTER GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



383

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

RETURN LINE FILRETURN LINE FILRETURN LINE FILRETURN LINE FILRETURN LINE FILTERTERTERTERTER

-- 2751 4410 01 16 ASSY. RETURN LINE FILTER 1 1

1 2751 4415 47 01 COVER 1 1

2 2751 4415 37 01 BODY 1 1

3 2751 4415 69 01 FLANGE PIPE 1 1

4 2751 4415 99 01 FILTER ELEMENT (RETURN LINE) 1 1

-- 2751 4415 01 02 SEAL KIT FOR RETURN LINE FILTER CONSISTING OF : 1 1

5 FLANGE SEAL 1 1

6 'O' RING 1 1          NOT SERVICED LOOSE

7 'O' RING (COVER) 1 1

8 2751 4415 87 01 SPRING 1 1

9 2751 4410 01 17 HEAD HEAD SCREW 2 2

TTTTTABLE 44.4ABLE 44.4ABLE 44.4ABLE 44.4ABLE 44.4 RETURN LINE FILRETURN LINE FILRETURN LINE FILRETURN LINE FILRETURN LINE FILTERTERTERTERTER GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



384

TTTTTABLE 44.5ABLE 44.5ABLE 44.5ABLE 44.5ABLE 44.5 AIR BREAAIR BREAAIR BREAAIR BREAAIR BREATHER FILTHER FILTHER FILTHER FILTHER FILTERTERTERTERTER GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



385

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

AIR BREAAIR BREAAIR BREAAIR BREAAIR BREATHER FILTHER FILTHER FILTHER FILTHER FILTERTERTERTERTER

-- 2751 4410 01 17 ASSY. AIR BREATHER FILTER 1 1

1 2751 4416 47 01 COVER 1 1

2 2751 4416 82 01 FILTER  HOUSE 1 1

3 2751 4416 82 01 FILTER ELEMENT 1 1

4 2751 4416 77 01 SEAL 1 1

5 2751 4416 32 01 SCREW 6 6

6 2751 4416 92 01 SLEEVE 1 1

TTTTTABLE 44.5ABLE 44.5ABLE 44.5ABLE 44.5ABLE 44.5 AIR BREAAIR BREAAIR BREAAIR BREAAIR BREATHER FILTHER FILTHER FILTHER FILTHER FILTERTERTERTERTER GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



386

TTTTTABLE 44.6ABLE 44.6ABLE 44.6ABLE 44.6ABLE 44.6 AIR CAIR CAIR CAIR CAIR CONTRONTRONTRONTRONTROL OL OL OL OL VVVVVALALALALALVE & CVE & CVE & CVE & CVE & CONNECTIONSONNECTIONSONNECTIONSONNECTIONSONNECTIONS GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



387

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

AIR CAIR CAIR CAIR CAIR CONTRONTRONTRONTRONTROL OL OL OL OL VVVVVALALALALALVE & CVE & CVE & CVE & CVE & CONNECTIONSONNECTIONSONNECTIONSONNECTIONSONNECTIONS

1 2751 4410 01 15 AIR CONTROL VALVE 1 1

2 AIR CONTROL VALVE MOUNTING PLATE 1 1 NOT SERVICED

3 4002 4410 80 01 HEX HEAD BOLT M 6 X 20 4 4

4 2171 4410 92 03 PLAIN WASHER M 6 4 4

5 4002 4410 65 02 NYLOC NUT M 6 4 4

6 PVC FLEXIBLE TUBE 12 M 12 M NOT SERVICED

7 AIR TUBE OD 6 MM X ID 4 MM (IN METER) 16 M 16 M NOT SERVICED

8 STRAIGHT ADAPTOR 1/8" BSP X 6 X 4 7 7 NOT SERVICED

9 2171 4410 77 04 COPPER WASHER 1/8" 7 7

-- 2751 4413 4201 NYLON TIE 4 X 254 MM 10 10

TTTTTABLE 44.6ABLE 44.6ABLE 44.6ABLE 44.6ABLE 44.6 AIR CAIR CAIR CAIR CAIR CONTRONTRONTRONTRONTROL OL OL OL OL VVVVVALALALALALVE & CVE & CVE & CVE & CVE & CONNECTIONSONNECTIONSONNECTIONSONNECTIONSONNECTIONS GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



388

TTTTTABLE 44.7ABLE 44.7ABLE 44.7ABLE 44.7ABLE 44.7 PT PT PT PT PT VVVVVALALALALALVE 1220VE 1220VE 1220VE 1220VE 1220 GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



389

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

TTTTTABLE 44.7ABLE 44.7ABLE 44.7ABLE 44.7ABLE 44.7 PT PT PT PT PT VVVVVALALALALALVE 1220VE 1220VE 1220VE 1220VE 1220 GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44

PT PT PT PT PT VVVVVALALALALALVE 1220VE 1220VE 1220VE 1220VE 1220

-- 4002 4410 99 03 PT VALVE 1220 - 170 1 1

1 HOUSING 1 1

2 ALUMINIUM HEAD 1 1

3 SPRING DISK 2 2

4 PLUNGER 1 1             
  Not Serviced

5 CLOSING PLUG 1 1

6 AIR OVER 1 1

7 PISTON AIR CYLINDER 1 1

8 RESTRICTOR 1 1

9 4002 4410 90 01 PRESSURE CATRIDGE 1 1

10 4002 4410 90 02 NON PETURN VALVE 1 1

11 SPRING 1 1

12 RETAINING RING 1 1

13 O RING 1 1

14 QUADRING 1 1

15 SEALING NUT 1 1

16 ALLEN BOLT 1 1

17 SEALING NUT 1 1

18 QUADRING 1 1

19 RETAINING RING 2 2

20 EXPANDER 2 2

21 USIT RING 1 1                Not Serviced

22 BONDED SEAL 1 1

23 STRAIGHT COUPLING 1 1

24 BLIND PLUG 1 1

25 PLASTIC STOP ( NOT SHOWN ) 1 1

26 PLASTIC STOP ( NOT SHOWN ) 1 1

27 PROTECTION CAP ( NOT SHOWN ) 1 1

39 BLIND PLUG 1 1

40 BLIND PLUG 1 1

41 O RING 2 2

42 WASHER 4 4

43 BOLT 4 4

-- 4002 4410 90 03 O RING KIT - PT VALVE (CONSISTS OF FIG. NO. 13,14,18, & 41) 1 1

-- 4002 4410 99 16 P.T. VALVE R / KIT 1 1



390

TTTTTABLE 44.8ABLE 44.8ABLE 44.8ABLE 44.8ABLE 44.8 GEAR PUMP 82L-R-4HGEAR PUMP 82L-R-4HGEAR PUMP 82L-R-4HGEAR PUMP 82L-R-4HGEAR PUMP 82L-R-4H GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



391

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

GEAR PUMP 82L-R-4HGEAR PUMP 82L-R-4HGEAR PUMP 82L-R-4HGEAR PUMP 82L-R-4HGEAR PUMP 82L-R-4H

-- 4002 8730 99 13 GEAR PUMP 82L-R-4H 1 1

1 BODY 1 1

2 COVER 1 1

3 SCREW 8 8

4 WASHER 8 8

5 DRIVE SHAFT 1 1             Not Serviced

6 DRIVE SHAFT 1 1

7 HOUSING O RING 1 1

8 BACKUP RING 1 1

9 SEAL 1 1

10 4002 4410 99 18 THRUST PLATE 1 1

11 SLEEVE BEARING 1 1

12 SHAFT SEAL ( SMALL ) 1 1

13 SUPPORT RING 1 1
             Not Serviced

14 CIRCLIP 1 1

15 LOCK RING 1 1

16 LOCK WASHER 1 1

17 4002 4410 31 01 ROLLER BEARING 1 1

18 SPACER RING 1 1 Not Serviced

19 4002 4410 31 02 ROLLER BEARING 1 1

20 SUPPORT SHAFT 1 1

21 O RING 1 1

22 MOUNTING RING 1 1

23 CIRCLIP 1 1             
  Not Serviced

24 CIRCLIP 1 1

25 SHAFT END SEAL 1 1

-- 4002 4410 99 16 VALVE REPAIR KIT 1 1

-- 4002 4410 99 17 SEAL KIT GAR PUMP 1 1

TTTTTABLE 44.8ABLE 44.8ABLE 44.8ABLE 44.8ABLE 44.8 GEAR PUMP 82L-R-4HGEAR PUMP 82L-R-4HGEAR PUMP 82L-R-4HGEAR PUMP 82L-R-4HGEAR PUMP 82L-R-4H GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



392

TTTTTABLE 44.9ABLE 44.9ABLE 44.9ABLE 44.9ABLE 44.9 HYDRHYDRHYDRHYDRHYDRAAAAAULIC ULIC ULIC ULIC ULIC TTTTTANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTING GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



393

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

HYDRHYDRHYDRHYDRHYDRAAAAAULIC ULIC ULIC ULIC ULIC TTTTTANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTING

1 4002 4410 99 05 HYDRAULIC TANK ( OIL CAPACITY 65 L ) 1 1

2 2751 4410 01 16 RETURN LINE FILTER ASSEMBLY 1 1

3 2751 4410 01 17 BREATHER FILTER ASSEMBLY 1 1

4 4002 4410 99 03 PT VALVE 1 1

5 4002 4410 99 04 PT VALVE MOUNTING BLOCK 1 1

6 2171 4410 90 01 PT VALVE O RING 33 X 3.58 1 1

7 2171 4410 32 01 SOCKET HEAD SCREW M 8 X 80 3 3

8 4002 4410 92 02 STAR WASHER 3 3

9 10109100 OIL LEVEL INDICATOR 1 1

10 2171 4410 01 05 RUBBER MOUNTING KIT 4 4

TTTTTABLE 44.9ABLE 44.9ABLE 44.9ABLE 44.9ABLE 44.9 HYDRHYDRHYDRHYDRHYDRAAAAAULIC ULIC ULIC ULIC ULIC TTTTTANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTINGANK MOUNTING GRGRGRGRGROUP 44OUP 44OUP 44OUP 44OUP 44



394

TTTTTABLE 87.1ABLE 87.1ABLE 87.1ABLE 87.1ABLE 87.1 TIPPER BODTIPPER BODTIPPER BODTIPPER BODTIPPER BODYYYYY GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87



395

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

TIPPER BODTIPPER BODTIPPER BODTIPPER BODTIPPER BODYYYYY

-- 2193 7000 01 01 ASSY. TIPPER BODY COMPLETE 1 1

-- 2193 7000 01 02 ASSY. TIPPER BODY COMPLETE 1 1

1 HEAD BOARD ASSY. 1 1 NOT SERVICED

2 4002 8710 01 02 SIDE BOARD ASSY. RHS 1 1

3 4002 8710 01 01 SIDE BOARD ASSY. LHS 1 1

4 4002 8710 01 06 TAIL DOOR ASSY. 1 1

5 4002 8710 01 03 FLOOR ASSEMBLY 1 1

6 2171 4410 67 03 TAIL DOOR HINGE PIN 2 2

7 4002 8730 67 03 COTTER PIN DIA 8 X 45 2 2

8 2171 8730 92 01 TAIL DOOR HINGE WASHER 2 2

TTTTTABLE 87.1ABLE 87.1ABLE 87.1ABLE 87.1ABLE 87.1 TIPPER BODTIPPER BODTIPPER BODTIPPER BODTIPPER BODYYYYY GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87



396

TTTTTABLE 87.2ABLE 87.2ABLE 87.2ABLE 87.2ABLE 87.2 SUB FRSUB FRSUB FRSUB FRSUB FRAME ASSEMBLAME ASSEMBLAME ASSEMBLAME ASSEMBLAME ASSEMBLYYYYY GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87



397

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

SUB FRSUB FRSUB FRSUB FRSUB FRAME ASSEMBLAME ASSEMBLAME ASSEMBLAME ASSEMBLAME ASSEMBLYYYYY

1 4002 8710 01 04 SUBFRAME ASSEMBLY 1 1

2 4002 8710 01 05 BODY PROP ASSEMBLY 1 1

-- 2171 8710 34 04 BODY PROP BUSH 1 1

-- 2151 4412 99 02 GREASE NIPPLE 1 1

3 2171 8710 01 06 CRADLE ASSEMBLY 1 1

4 CROSS BRACING 1 1

5 2171 8710 01 03 HYFIX LOCK PLATE KIT 1 1

TTTTTABLE 87.2ABLE 87.2ABLE 87.2ABLE 87.2ABLE 87.2 SUB FRSUB FRSUB FRSUB FRSUB FRAME ASSEMBLAME ASSEMBLAME ASSEMBLAME ASSEMBLAME ASSEMBLYYYYY GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87



398

TTTTTABLE 87.3ABLE 87.3ABLE 87.3ABLE 87.3ABLE 87.3 SUB FRSUB FRSUB FRSUB FRSUB FRAME MOUNTINGAME MOUNTINGAME MOUNTINGAME MOUNTINGAME MOUNTING GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87



399

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

SUB FRSUB FRSUB FRSUB FRSUB FRAME MOUNTINHGAME MOUNTINHGAME MOUNTINHGAME MOUNTINHGAME MOUNTINHG

1 4002 8730 99 10 UPPER PIVOT 8 8

2 4002 8730 99 04 LOWER PIVOT 1, 4 6 8

3 2171 8710 99 06 LOWER PIVOT 2 4 4

4 2171 8710 99 08 LOWER PIVOT 3 4 4

5 HEX HEAD BOLT

30890140 AT P1 & P2 HEX BOLT M 16 X 180 4 4

30890077 AT P3 HEX BOLT M 16 X 120 4 4

4002 8730 32 04 AT P4 HEX BOLT M 16 X 160 2 2

6 4002 8730 92 01 WASHER M 16 6 6

7 4002 8730 65 04 NUT M 16 2 2

8 4002 8730 71 02 ATTACHMENT PLATE 2, 3 2 2

9 4002 8730 71 01 ATTACHMENT PLATE 1 2 2

TTTTTABLE 87.3ABLE 87.3ABLE 87.3ABLE 87.3ABLE 87.3 SUB FRSUB FRSUB FRSUB FRSUB FRAME MOUNTINGAME MOUNTINGAME MOUNTINGAME MOUNTINGAME MOUNTING GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87



400

TTTTTABLE 87.4ABLE 87.4ABLE 87.4ABLE 87.4ABLE 87.4 REAR HINGE SHAFT ASSEMBLREAR HINGE SHAFT ASSEMBLREAR HINGE SHAFT ASSEMBLREAR HINGE SHAFT ASSEMBLREAR HINGE SHAFT ASSEMBLYYYYY GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87



401

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

REAR HINGE SHAFT ASSEMBLREAR HINGE SHAFT ASSEMBLREAR HINGE SHAFT ASSEMBLREAR HINGE SHAFT ASSEMBLREAR HINGE SHAFT ASSEMBLYYYYY

1 4002 8710 79 01 REAR HINGE SHAFT (60 MM DIA X 97 LONG) 1 1

2 4002 8710 34 01 REAR HINGE SHAFT BUSH ASSY. 2 2

-- 2171 8710 34 02 REAR HINGE INNER BUSH 2 2

3 4002 8710 67 02 LOCK PIN 4 4

4 4002 8710 61 01 LOCK RING 2 2

5 2751 4412 99 02 GREASE NIPPLE 2 2

TTTTTABLE 87.4ABLE 87.4ABLE 87.4ABLE 87.4ABLE 87.4 REAR HINGE SHAFT ASSEMBLREAR HINGE SHAFT ASSEMBLREAR HINGE SHAFT ASSEMBLREAR HINGE SHAFT ASSEMBLREAR HINGE SHAFT ASSEMBLYYYYY GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87



402

TTTTTABLE 87.5ABLE 87.5ABLE 87.5ABLE 87.5ABLE 87.5 TTTTTAILDOOR LAILDOOR LAILDOOR LAILDOOR LAILDOOR LOCKING MECHANISMOCKING MECHANISMOCKING MECHANISMOCKING MECHANISMOCKING MECHANISM GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87



403

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

TTTTTAILDOOR LAILDOOR LAILDOOR LAILDOOR LAILDOOR LOCKING MECHANISMOCKING MECHANISMOCKING MECHANISMOCKING MECHANISMOCKING MECHANISM

1 2171 8730 06 02 CROSS ROD (30 MM DIA.) 1 1

2 2171 8730 60 01 TIE ROD ASSY. 2 2

3 2171 8730 87 01 TENSION SPRING 2 2

4 2171 8730 61 01 LOCKING HOOK 3 3

5 4002 8730 60 01 FORK LH THREAD 2 2

6 2171 8710 01 08 TAILDOOR LOCKING BUSH ASSY. 3 3

7 2171 8730 79 01 CAM 2 2

8 2171 8730 60 03 FORK RH THREAD 2 2

TTTTTABLE 87.5ABLE 87.5ABLE 87.5ABLE 87.5ABLE 87.5 TTTTTAILDOOR LAILDOOR LAILDOOR LAILDOOR LAILDOOR LOCKING MECHANISMOCKING MECHANISMOCKING MECHANISMOCKING MECHANISMOCKING MECHANISM GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87



404

TTTTTABLE 87.6ABLE 87.6ABLE 87.6ABLE 87.6ABLE 87.6 HYFIXHYFIXHYFIXHYFIXHYFIX GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87



405

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

TTTTTABLE 87.6ABLE 87.6ABLE 87.6ABLE 87.6ABLE 87.6 HYFIXHYFIXHYFIXHYFIXHYFIX GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87

HYFIXHYFIXHYFIXHYFIXHYFIX

-- 2171 8710 01 04 HYFIX ASSY. 1 1

1 2171 8710 63 01 POWER BLOCK (RUBBER PAD) 1 1

2 COMPRESSION PLATE 1 1 NOT SERVICED

3 4002 4440 07 04 PIN-3 (31.5 X 80) 1 1

4 LOCKING PLATE 1 1 NOT SERVICED

5 HYFIX PIVOTING 1 1 NOT SERVICED

6 4002 4440 88 01 STUD WITH NUT 1 1

7 4002 4440 67 02 PIN-2 (25 X 85) 1 1

8 4002 4440 67 01 PIN-1 (31.5 X 110) 1 1

9 FRAME 1 1 NOT SERVICED

10 4002 8710 56 02 MOUNTING EYE 1 1

11 HOOK 1 1

12 4002 4440 67 03 SECURING PIN (SPRING DOWEL) 3 3

13 2751 4412 99 02 GREASE NIPPLE M 10 X 1, TYPE-2 1 1



406

TTTTTABLE 87.7ABLE 87.7ABLE 87.7ABLE 87.7ABLE 87.7 SPECIAL ITEMSSPECIAL ITEMSSPECIAL ITEMSSPECIAL ITEMSSPECIAL ITEMS GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87



407

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

STDSTDSTDSTDSTD

FIG.FIG.FIG.FIG.FIG.
NONONONONO..... PPPPPARARARARART NUMBERT NUMBERT NUMBERT NUMBERT NUMBER DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION REMARKSREMARKSREMARKSREMARKSREMARKS

QQQQQTTTTT YYYYY..... FOR FOR FOR FOR FOR
16 CU.M16 CU.M16 CU.M16 CU.M16 CU.M

RRRRROCKOCKOCKOCKOCK
BODBODBODBODBODYYYYY

SPECIAL ITEMSSPECIAL ITEMSSPECIAL ITEMSSPECIAL ITEMSSPECIAL ITEMS

-- 39990017 PROPELLER SHAFT 1 1

-- 39990018 ADAPTOR - PUMP SIDE 1 1

-- 39990020 ADAPTOR - PTO SIDE 1 1

-- 4002 8710 80 03 HEX HEAD BOLT M 10 X 40 1 1

-- 4002 8710 65 02 NYLOC NUT M 10 1 1

-- 4002 8710 92 01 SPRING WASHER M 10 1 1

-- 4002 8710 32 01 HEX HEAD BOLT M 8 X 75 1 1

-- 4002 8710 65 03 NYLOC NUT M 8 1 1

TTTTTABLE 87.7ABLE 87.7ABLE 87.7ABLE 87.7ABLE 87.7 SPECIAL ITEMSSPECIAL ITEMSSPECIAL ITEMSSPECIAL ITEMSSPECIAL ITEMS GRGRGRGRGROUP 87OUP 87OUP 87OUP 87OUP 87


